YANMAR PARTS CATALOG

OCNP5-MO07400EN

Last update Nov., 2016




Fig. No
ENGINE C
1

H W

. Fig. Name
ONTROL SECTION

. ENGINE RELATED

. ENG. ACCESSORIES

. ACCEL SENSOR

. FOOT ACCELERATOR
. FOOT ACCELERATOR
. EXHAUST

. FUEL TANK

. FUEL BREATHER

. TANK COVER

FRONT AXLE SECTION

10

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

22.

. FRONT BRACKET
CENTER PIN
KNUCKLE ARM

TIE ROD

RING GEAR
DIFFERENTIAL GEAR
PROPELLER SHAFT
FRONT SHAFT(1
FRONT AXLE CASE
BREATHER(FRONT
FRONT GEAR CASE
FRONT SHAFT(2

FRONT SPINDLE

Contents

Fig. No.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.

33.

Fig. Name
SHAFT COVER
FRONT WHEEL TIRE
FRONT WHEEL TIRE
HUB BOLT
STEERING COLUMN
STEERING SHAFT
STEERING WHEEL
PST CYLINDER
PST VALVE
PST PIPING

PST HOSE

TRANSMISSION SECTION

34.

35.

36.

37.

38.

39.

40.

41.

42.

43.

44,

45.

CLUTCH HOUSING

DOCKING BOLT

DAMPER DISC

CLUTCH LINK

CLUTCH WIRE

TRANSMISSION CASE

CENTER PLATE

REVERSER VALVE

PTO VALVE

FRONT COVER

MAIN SHAFT

DRIVEN SHAFT

OCNP5-M07400



Fig. No.
46.
47.
48.

160.
49.
50.
51.
52.
53.
54.
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.

69.

Fig. Name
COUNTER SHAFT
REDUCTION SHAFT
POWER REVERSER
POWER REVERSE
CREEP GEAR
PTO CLUTCH
PTO DRIVE SHAFT
PTO DRIVEN SHAFT
PTO SHAFT
PTO IDLE GEAR
PTO SHAFT COVER
PTO SHAFT GUARD
MAIN CHANGE SHIFT
SHIFT LEVER
SHIFT LEVER LINK
REVERSER LEVER
REVERSER LEVER LINK
SUB CHANGE SHIFT
SUB LEVER
SUB LEVER LINK
PTO SHIFT
LEVER KNOB
CREEP SHIFT
FRONT DRIVE

FRONT SHIFT

Contents

Fig. No.

Fig. Name

REAR AXLE SECTION

70.

71.

72.

73.

74.

75.

76.

77.

78.

79.

80.

81.

82.

83.

84.

85.
86.

RING GEAR
DIFFERENTIAL GEAR
DIFFERENTIAL CARRIER
REAR HOUSING
DIFFERENTIAL LOCK
DIFFERENTIAL LOCK PEDAL
DIFFERENTIAL LOCK LINK
FINAL PINION

FINAL GEAR

REAR AXLE SHAFT

REAR WHEEL TIRE

REAR WHEEL TIRE

HUB BOLT

BRAKE

PEDAL

BRAKE LINK(1

BRAKE LINK(2

HYDRAULIC CONTROL SECTION

87.
88.
89.

90.

HYDAULIC CYLINDER CASE
PISTON
LIFT CRANK

CONTROL

OCNP5-M07400



Fig. No.
91.
92.
93.
94.
95.
96.
97.
98.
99.
100.
101.
102.

103.

Fig. Name
STOP VALVE CONTROL
STOP VALVE
SAFETY VALVE
SUB CONTROL VALVE
SCV CONTROL
SCV CONTROL
HYDRAULIC CONTROL
HYDRAULIC CONTROL
HYDRAULIC CONTROL LEVER
HYDRAULIC PIPING
HYDRAULIC PIPING
HYDRAULIC FILTER

OIL COOLER

ELECTRICAL PARTS SECTION

104

105

106.
107.
108.
109.
110.
111.
112.

113.

. WIRE HARNESS

. WIRE HARNESS

WIRE HARNESS

WIRE HARNESS

WIRE HARNESS

BATTERY

SWITCH

SWITCH

SWITCH

SWITCH

Contents

Fig. No. Fig. Name
114. SWITCH
115. LAMP
116. FRONT LAMP
117. METER
118. HORN

119. BACKBUZZER

FITTINGS SECTION
120. FRONT FRAME
121. HOOD
122. HOOD SEAL
123. HOOD SEAL
124. HOOD SEAL
125. FRONT GRILLE
126. DASHBOARD
127. LEVER GUIDE
128. INTERIOR
129. INTERIOR
130. FLOOR SEAL
131. OVER FENDER
132. FLOOR COVER
133. FLOOR FRAME
134. FLOOR SUPPORT
135. DUST GUARD

136. SEAT

OCNP5-M07400



Fig. No.
137.
138.
139.
140.
141.
142.
143.
144,

145.

Fig. Name
SEAT BELT
BACK MIRROR
BACK MIRROR BRACKET
LABELS
LABELS
LABELS
LABELS(SAFETY)
LABELS(SAFETY)

LABELS(SAFETY)

HITCH SECTION

146.

147.

148.

149.

150.

151.

152.

153.

154.

155.

TOP LINK

LIFT LINK(L

LIFT LINK(R

LOWER LINK
DRAWBAR PLATE
DRAWBAR HITCH
FLOW CONTROL VALVE
CONTROL BOX
CONTROLLER

SENSOR

SAFETY FRAME SECTION

156.

ROPS

Contents

Fig. No. Fig. Name
ACCESSORIES SECTION

157. ACCESSORY

OPTIONAL SECTION
158. DRAFT CONTROL
159. REPAIR PARTS(FUEL PUMP

161. REPAIR PART(MISSION HOUSING

OCNP5-M07400



O0CNP5-M07400 ENGINE CONTROL SECTION
Fig.1. ENGINE RELATED

TO ENGINE

TO ENGINE

TO ENGINE

(A)=EF685-AU-PQ
(B)=
©)=

OCNP5-M07400 Fig.1

)=
©®=
=

Remarks
(1)There is an assistant article
and refers to Fig.159.

No. Lev. Parts No. Description I R
A B (€ O (E) (F)
1 1 1R1012-00016 ECO-GOVER CAN ASSY 1
2 1 129956-12040  PIPE, AIR INTAKE 1
3 2 129005-12080  CLAMP, HOSE 1
4 2 129956-12100 RESONATOR 1
5 2 129956-12110 PIPE, AIR INTAKE 1
6 2 129956-12120 PIPE, AIR INTAKE 1
7 2 129956-12130 PIPE 1
8 2 129956-12140  PIPE 1
9 2 129956-12150 PROTECTOR 1
10 2 129956-12160 CLAMP, HOSE 1
11 1 129963-12512  CLEANER ASSY, AIR 1
12 2 129457-12530 COVER 1
13 2 119808-12540  VALVE, UNLOADER 1
14 2 129062-12560 ELEMENT 1
15 2 119005-12571 ELEMENT 1
16 2 129612-12650  LABEL, MARKING 1
17 2 126650-12680 INDICATOR 1
18 1  129963-44500  RADIATOR ASSY 1
19 2 129972-44600 CAP, RADIATOR 1
20 2 129963-44550  GASKET 2
21 2 129457-44530 CLAMP 1
22 2 129457-44520 CAP 1
23 1 129466-44510 TANK ASSY, SUB 1
24 2 121450-44531  CAP 1
25 2 124450-44560 RETAINER 1
26 2 121267-44590 PIPE 1
27 2 121468-44540  PLUG, SUB-TANK 1
28 2 121470-44581  GASKET 1
29 1 129963-44600 TUBE ASSY, FILLER 1
29A 2 119527-44610  BODY 1 W
(A=*2009.08)
29B 2 119527-44630 COLLAR 1 w
(A=*2009.08)
30 2 129963-44640 CAP 1
31 1 119255-44660 ABSORBER 2
32 1 129150-49101  COCK ASSY, 3-WAY 1
33 2 129150-49081  COCK, DRAIN 1
34 1 129963-49150  PIPE, WATER DRAIN 1
35 1 119225-52102 PUMP ASSY, FUEL FEED 1 Z 1
(A=*2008.08.)
36 1 129906-55700  SEPARATOR ASSY 1
37 2 129100-55690  RING, RETAINING 1
38 2 119802-55710 ELEMENT 1
39 2 24311-000160 O-RING, 1AP16.0 1
40 2 24321-000650  O-RING, 1AG65.0 1
41 1  124766-59050 CLIP, HOSE 12 2
42 1  124550-77030 COVER, TERMINAL 1
43 1  124756-77040 COVER, TERMINAL 1
44 1 119650-77910 RELAY ASSY, GLOW 1
45 1 23000-080000 CLAMP, 80 2
46 1 129612-52100  PUMP ASSY, FUEL FEED 1 W 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ENGINE CONTROL SECTION OCNP5-M07400 Fig.1

Fig.1. ENGINE RELATED (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |

A ® € O E ©

(A=*2008.08.)

TO ENGINE

TO ENGINE TO ENGINE
Remarks
(1)There is an assistant article
and refers to Fig.159. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ENGINE CONTROL SECTION OCNP5-M07400  Fig.2
Fig.2. ENG. ACCESSORIES G oerAuRa o

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 1A7660-01050 SHROUD ASSY, FAN M 1
2 1 1A7650-01210 TUBE, WATER A 1
3 1 1A7650-01220 TUBE, WATER B 1
4 1  1A7650-01230 TUBE, WATER 1
5 1 1A7650-01240 CAP, RADIATOR 1
6 1 194150-01270  SPACER, 20 2
7 1 198133-02120  BOLT, STEPPED M6 2
8 1 198360-03260 GROMMET, 12 2
9 1 198360-03270  SPACER 2
10 1 172010-07810  STICKER, WIRE 1
11 1 194990-22130  NUT, M6 2
12 1 194990-22130  NUT, M6 2
13 1 194680-51670  BAND, CLIP 1
14 1 198133-52170  TUBE, CORRUGATED 13 1
15 1 198133-52170  TUBE, CORRUGATED 13 1
16 1 124766-59050  CLIP, HOSE 12 2
17 1 124766-59050  CLIP, HOSE 12 2
25 —@ 18 1 124766-59050  CLIP, HOSE 12 2
} 19 1 124766-59050  CLIP, HOSE 12 2
20 1 194420-62260 RUBBER, CUSHION 4
3 % 21 1 22137-100000 WASHER, 10 2
@-19 22 1 22157-060000 WASHER, 6 2
23 1 23000-025000 CLAMP, 25 1
24 1 23000-035000 CLAMP, 35 2
25 1 23000-054000 CLAMP, 54 2
26 1 23000-054000 CLAMP, 54 1
27 1 23000-060000 CLAMP, 60 1
28 1 23980-730850  HOSE, 7.3X 850 1
o ENGINE 29 1 23980-730850  HOSE, 7.3X 850 1
—NFoso7s 30 1 23980-730850  HOSE, 7.3X 850 1
@®- o ENSIME 31 1 23980-731100  HOSE, 7.3X1100 1
P @-1 32 1 26016-080652  BOLT, M8X 65 1
33 1 26106-060122  BOLT, M6X 12 PLATED 1
19— 34 1  26106-060122  BOLT, M6X 12 PLATED 4
14 35 1  26106-060162 BOLT, M6X 16 PLATED 2
29 70 ENGINE 36 1 26106-060302  BOLT, M6X 30 PLATED 2
TNPC-5075 37 1  26106-080162 BOLT, M8X 16 PLATED 1
7~ @ 38 1 26106-080162  BOLT, M8X 16 PLATED 2
T 39 1 29621-100000  BAND, TR100 1

16

31

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ENGINE CONTROL SECTION 0CNP5-M07400 Fig.3
Fig.3. ACCEL SENSOR (A)=EF685-AU-PQ (0)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198448-01390 SENSOR ASSY 1
2 2 198448-04810  ARM, SENSOR 1
3 2 198448-04840 BRACKET, SENSOR 1
4 2 119060-61990 SPRING, RETURN 1
5 2 129054-77800 SENSOR ASSY 1
6 3 185100-50070 BODY 1
7 3 129054-77811 SUPPORT 1
8 3 129054-77820 GASKET, SUPPORT 1
9 3 129054-77830 SHAFT ASY 1
10 3 24311-000070 O-RING, 1AP7.0 1
11 3 26023-040202 SCREW, M4X20 2
12 2 22137-060000  WASHER, 6 1
13 2 26106-060122 BOLT, M6X 12 PLATED 2
14 2 26347-060002 NUT, M6 1
15 1 26106-060122 BOLT, M6X 12 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ENGINE CONTROL SECTION OCNP5-M07400  Fig.4
Fig.4. FOOT ACCELERATOR G oerAuRa o

(©)= (F)=

@ B € O E @

z
°

Lev. Parts No. Description

1 1 1A7640-01151 CABLE ASSY 1
2 1 1A7790-01160  SPRING, RETURN 1
3 1 1A7640-01200 PEDAL, FOOT THROTTLE 1
4 1 198071-01340  ARM ASSY 1
5 1 1A7450-01340 ROD, ACCELERATOR 1
6 1 198071-01390 GROMMET 1
7 1 1A7480-01410 ROD, ACCELERATOR 1
8 1 194990-22130 NUT, M6 1
9 1 194990-22140 NUT, M8 1
10 1 1C6215-48870 COLLAR, 6.5X10.5X4.2 1
11 1 198071-56290 GROMMET, A 1
12 1 194065-60570 SCREW M 6X 40 2
13 1 194151-63250 COLLAR, CUSHION 2
14 1 22137-060000  WASHER, 6 1
15 1 22137-060000  WASHER, 6 1
16 1 22272-000040 RING, E- 4 1
17 1 22417-160180 PIN, COTTER 1.6X18 1
18 1 22417-160180 PIN, COTTER 1.6X18 1
19 1 26116-080754 BOLT, M8X 75 PLATED 1
20 1 194680-51670 BAND, CLIP 2
21 1 29622-250001 BAND, RF250 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 Fig.5

0CNP5-M07400 ENGINE CONTROL SECTION
Fig.5. FOOT ACCELERATOR (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 22137-060000 WASHER, 6 2
2 1 22372-060000 PIN, SNAP 6 1
3 1 22417-160180 PIN, COTTER 1.6X18 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



O0CNP5-M07400 ENGINE CONTROL SECTION
Fig.6. EXHAUST

p:)

2
7
\\

&

N\

18—

TO ENGINE

12

ol Pa A

OCNP5-M07400 Fig.6

(A)=EF685-AU-PQ (D)=
(B)= B)=
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7450-03110 COVER, TAIL PIPE 1
2 1 1A7640-03200 PIPE ASSY, EXHAUST 1
2-1 1 1A7640-03201  PIPE ASSY, TAIL 1 N
(A=FzZ2272)
3 2 194515-01190 WASHER, 6 4
4 2 1A7640-03100 PIPE, EXHAUST 1
4-1 2 1A7640-03101 PIPE, TAIL 1 S
(A=FzZzZ272)
5 2 1A7450-03130 COVER, MUFFLER PIPE 1
5-1 2 1A7450-03131 COVER, MUFFLER PIPE 1 S
(A=FZZ2272)
6 2 198463-03140  STAY, COVER 2
7 2 1A7450-03170  BOLT, M6X10 4
8 1 129972-13590 CLAMP,PIPE.EXH 1
9 2 129972-13580  CLAMP,PIPE,EXH 1
10 2 22117-100000 WASHER, 10 1
11 2 22217-100000 WASHER, SPRING 10 1
12 2 26106-100652 BOLT, M10X 65 PLATED 1
13 2 26711-100002 NUT, M10 1
14 1 194990-22140 NUT, M8 1
15 1 26106-080302 BOLT, M8X 30 PLATED 1

Remarks
(1) D= Ref.N0.5 73.5M/M,5-1 77.3M/M.

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ENGINE CONTROL SECTION OCNP5-M07400 Fig.7
Fig.7. FUEL TANK (W=EFeas-ALPQ o-

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 1A7640-04100 TANKASSY, FUEL L 1

2 2 1A7640-04300  NECK, FILLER 1

3 2 198448-04340 GASKET, FILLER NECK 1

4 2 1A7450-04400 CAP ASSY, TANK 1

5 3 198153-04290 GASKET 1

] 6 2 194990-22120 NUT, M5 5

oﬁ ) 7 2 194990-22130 NUT, M6 5

? 8 2 198448-56600 GAUGE ASSY, FUEL 1

‘fﬂ 9 3 194420-56620 GASKET 1

20 10 3 198240-56630  WIRE, LEAD 1

11 1 198448-04211 TANK ASSY, FUEL R 1

|1 12 1 198448-04250  JOINT 1
13 1 198448-04270 HOSE, RETURN 1

14 1 198448-04280 PIPE, OVERFLOW 2

15 1 198071-04331 PIPE ASSY, SUCTION 1

34 ; 16 1 198448-04490 HOSE, FUEL 1
17 1 198448-04710 COVER, FILLER NECK 1

T 18 1 1A7890-04740 CLIP, HOSE 34 2
19 1 198448-04930  JOINT, HOSE 1

20 1 1A7640-04940 HOSE, TANK 1

21 1 106990-44660 CLIP, HOSE 12.5 4

22 1 106990-44660 CLIP, HOSE 125 2

23 1 175022-49700 CRIP 23, HOSE 1

24 1 198220-51860 CLAMP 100 2

25 1 101504-55101 STRAINER, FUEL 1

26 1 124766-59050 CLIP, HOSE 12 1

27 1 124766-59050 CLIP, HOSE 12 2

_TO ENGINE 28 1 124766-59050 CLIP, HOSE 12 2
29 1 124766-59050 CLIP, HOSE 12 2

30 1 129461-59580 CAP, FUEL OIL 1

31 1 198291-77870 COVER, GUARD 1

32 1 23980-730900 HOSE, 7.3X 900 1

33 1 23980-731000 HOSE, 7.3X1000 1

34 1 29622-250001 BAND, RF250 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ENGINE CONTROL SECTION OCNP5-M07400 Fig.8

Fig.8. FUEL BREATHER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 174841-42920 STAY, BREATHER 1
2 1 194205-63550 BREATHER, AIR 1
3 1 198010-85810 RIVET, NYLON 1

4 1 26106-080162 BOLT, M8X 16 PLATED 1

N:Old ‘Ye_SNew, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

No Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ENGINE CONTROL SECTION 0CNP5-M07400 Fig.9
Fig.9. TANK COVER (-EFeas-AUPQ o-
©)= (F)=

z
°

Lev. Parts No. Description

AW B € O E @

1 1 198360-03260 GROMMET, 12 2
2 1 198360-03270 SPACER 2
3 1 1A7680-04010 COVER ASSY, TANK LM 1
4 1  198535-04050 BOLT, M8X115 2
5 1 194151-04260 GASKET, FUEL TANK 2
6 1 198448-04370 STAY, M10-M8 1
7 1 1A7640-04370  STAY, M10-M8 1
8 1 198448-04380 BAND ASSY 2
9 1 1A7640-04400 STAY ASSY, TANK L 1
10 1 1A7640-04450 COVER ASSY, TANKR 1
11 1 198448-04480 COVER, UNDER 1
12 1 198071-04490  TRIM, TANK 240 1
13 1 198448-04503 COVER ASSY, TANK L 1
14 1 1A7640-04600 COVER ASSY, TANKR 1
15 1 198448-04651 COVER ASSY, TANK L 1
16 1 198153-04670 RETAINER, BAND 4
17 1 198448-04720 SEAT, TANK 11
18 1 198448-04730 PAD 4
19 1 198448-04750 COVER ASSY, TANK R 1
20 1 1A7640-04770 COVER ASSY, TANK L 1
21 1 1A7640-04780 COVER ASSY, TANKR 1
22 1 198230-61560 GUIDE, HOSE 1
23 1 198460-83350 BOLT, M8X16 8
24 1 198255-83550  WASHER, 8 5
25 1 198255-83550  WASHER, 8 8
26 1 22157-080000  WASHER, 8 4
27 1 22417-200300 PIN, COTTER 2.0X30 2
28 1 22487-080550 PIN 8X 55 2
29 1 23061-190210 PIPE, 19X 210 1
30 1 26013-120252 BOLT, M12X 25 2
31 1 26013-120702 BOLT, M12X 70 1
32 1 26013-121302 BOLT, M12X130 1
33 1 26106-080162 BOLT, M8X 16 PLATED 4
34 1 26106-080162 BOLT, M8X 16 PLATED 4
35 1 26106-080162 BOLT, M8X 16 PLATED 2
36 1 26106-080162 BOLT, M8X 16 PLATED 4
37 1 26106-080252 BOLT, M8X 25 PLATED 2
38 1 26106-080752 BOLT, M8X 75 PLATED 5
39 1 26106-100202 BOLT, M10X 20 PLATED 1
40 1 26106-100202 BOLT, M10X 20 PLATED 2
41 1 26716-080002 NUT, M8 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.10

Fig.10. FRONT BRACKET (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1  198463-05551 PLATE ASSY, SHUTTER 1
2 1 198440-11090  PIN ASSY, LOCK 1
3 2 198440-11080  PIN 1
4 2 194250-11140 SPRING 1
5 1 1A7670-11100 BRACKET, FRONT AXLE 1
6 1 198141-11111 WEIGHT, FRONT 50KG 1
7 1  198133-11132 HITCH ASSY, FRONT 1
8 1 1A7450-11330 SHIM, FAB 1MM A 1
9 1 1A7450-11340 SHIM, FAB 1MM B 1
10 1 1A7450-11350 SHIM, FAB 1MM C 1
11 1 198220-11520 BOLT, M12X38 13
12 1 198220-11530  BOLT, M12X38 2
13 1 1A7650-11640 PLATE, SHUTTER L 1
14 1 194150-21910 PLUG, 11.2 14
15 1 22137-160000 WASHER, 16 1
15-1 1 194197-25930 WASHER, 17X24X1.6 1 N
(A=FzZ2772)
16 1  22360-200000  PIN, SNAP 20 1
17 1 26013-120302 BOLT, M12X 30 2
18 1 26013-121052 BOLT, M12X105 4
19 1 26106-080162 BOLT, M8X 16 PLATED 2
20 1 26106-080302 BOLT, M8X 30 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.11
Fig.11. CENTER PIN (eEross ALPQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1A7640-11500  PIN ASSY, CENTER
1A7640-11510  PIN, CENTER
24761-050000 NIPPLE, GREASE C

1A7640-11540  SPACER, 33X41X2
198240-11550 SPACER, 36X62X27
1A7450-13220  SHIM SET, CENTER PIN

22242-000320 RING, 32
26013-120352 BOLT, M12X 35

o N oA N R
PRk RrERNdN R
PN N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.12. KNUCKLE ARM

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.12
)=
©®=
=

RIGHT SIDE

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198535-11890 ARM ASSY, KNUCKLE 1
2 2 198448-11900  ARM, KNUCKLE L 1
3 2 198535-11920  ARM, KNUCKLE R 1
4 1  194855-24290 CAP, OIL M20 1
5 1 22217-120000 WASHER, SPRING 12 4
6 1 22312-100180 PIN, PARALLEL M10X18 4
7 1 23876-040000 PLUG, R04 1
8 1 24311-000180  O-RING, 1AP18.0 1
9 1 26013-120802 BOLT, M12X 80 2
10 1 26013-121202 BOLT, M12X120 2
11 1 26216-120502  STUD, M12X 50 4
12 1  26716-120002 NUT, M12 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.13
(A)=EF685-AU-PQ (D)=

Fig.13. TIE ROD o o

(©)= (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198448-12310 TIE-ROD 1
2 1 198448-12321 END ASSY, TIE-ROD LL 1
6 2 24761-060000 NIPPLE, GREASE MT6X1 1
7 1 194180-12471 NUT, CASTLE M16 2
8 1 198133-17211 END ASSY, ROD RR 1
11 2 24761-060000 NIPPLE, GREASE MT6X1 1
13 1 22417-400400 PIN, COTTER 4.0X40 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.14

Fig.14. RING GEAR (A)=EF685-AU-PQ ©=
. . (B)= (E)=
€)= (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

198463-13100 GEAR ASSY, RING
198251-13670 COLLAR, SEAL
198133-13810 BEARING, ET-32007XST

24101-060124 BEARING, BALL 6012
24341-000315 O-RING, 1AS31.5

aObhwNER
N =
RN R e

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.15

Fig.15. DIFFERENTIAL GEAR (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 194641-13210 CASE, DIFFERENTIAL 1
2 1  194321-13230 PINION, DIFFERENTIAL 2
3 1  194465-13240 LINER, DIFFERENTIAL 2
4 1 194321-13250 GEAR, DIFFERENTIAL 2
5 1 194465-13260 WASHER, DIFFERENTIAL 2
6 1 194321-13270 SHAFT, DIFFERENTIAL 1
7 1 194323-13290 BOLT, M10X70 6
8 1 22312-100180 PIN, PARALLEL M10X18 2
9 1 22351-035032 PIN, SPRING 3.5X32 1
10 1 22351-060032 PIN, SPRING 6.0X32 1
11 1 24101-060104 BEARING, BALL 6010 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.16

Fig.16. PROPELLER SHAFT (-EroosAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 198448-13301 SHAFT ASSY,PROPELLER 1
1-1 1 1A7601-13300 SHAFT ASSY,PROPELLER 1 F
(A=FZZ2277)
2 2 195188-11210 SPIDER 1
3 2 198448-13420 YOKE, SPLINE 2
4 2 22252-000250 RING, 25 4
5 2 195188-11210 SPIDER 1
6 2 198448-13380 SHAFT R 1
7 2 198448-13410 YOKE, SPLINE 1
8 2 22252-000250 RING, 25 4
9 1 174810-22130 NEEDLE, 6.35X4.45 2
10 1 22242-000480 RING, 48 2
Remarks
(1)Fig.68 Ref.No.14-1 Interchangeable
by set. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.17. FRONT SHAFT(1

OCNP5-M07400 Fig.17

(A)=EF685-AU-PQ (D)=
(B)= (E)=
(©)= F)=
Description Qty I R

A ® € O E ©

SHAFT, FRONT 1ST L
PINION, SHAFT
SHAFT, FRONT 1STR

No. Lev. Parts No.
1 1 198251-13510
2 1 198153-13521
3 1 198251-13520
4 1 194641-13840

NP NP

BEARING, BALL TMB208

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.18
Fig.18. FRONT AXLE CASE (A)=EF685-AL-PQ o=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198448-13450 RETAINER, BEARING 1
2 1 198141-13600 HOUSING ASSY, AXLE R 1
3 2 198251-11220 BUSH, 35X41X40 2
4 2 194321-11940 SEAL, OIL VB354105 2
5 1 1A7640-13610 HOUSING, FRONT AXLE 1
6 1 794321-13660 SHIM SET 1
7 1 194641-13670 SHIM SET, PINION 1
8 1  23491-140002 PLUG, 14 1
9 1 24311-000160 O-RING, 1AP16.0 1
10 1 24321-000700 O-RING, 1AG70.0 1
11 1 24321-001000 O-RING, 1AG100.0 2
12 1 24321-001700 O-RING, 1AG170.0 1
13 1 24421-456209 SEAL, OIL TC456209 1
14 1 26013-120302 BOLT, M12X 30 11
15 1 26450-080252 BOLT, M8X 25 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.19

Fig.19. BREATHER(FRONT (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1C6900-23020 BREATHER 1
2 1  24311-000180 O-RING, 1AP18.0 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.20. FRONT GEAR CASE

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.20
)=
©®=
=

RIGHT SIDE

S—n

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 194274-13580 WASHER, SPRING 12 16
2 1 194321-13680  SPACER, 85X1 1
3 1 198448-13690  HOUSING ASSY, GEAR 1
4 2 198448-13710 CASE, FRONT GEAR L 1
5 2 198448-13720 CASE, FRONT GEAR R 1
6 1 198401-13720 SHIM SET 1
7 1 198401-13750 BOX, GEARL 1
8 1 194641-13760  SEAL, OIL 55X85 2
9 1 198133-13760  STUD, M12X30 2
10 1 198401-13770  CASE, FRONT BEARING 2
11 1 194641-13780  SLEEVE, SI 50X55X18 1
12 1 198071-13780  SLEEVE, S| 63X68X17 1
13 1 198133-13780  BOLT, M12X30 14
14 1 194641-13790  SEAL, OIL TC6Y558514 1
15 1 198133-13790  NUT, M12 2
16 1 198401-13790  RETAINER, BEARING 4
17 1 198535-13790 SEAL, QLNY7810516 2
18 1 198401-13850 BOX, GEARR 1
19 1 194171-13870 SEAL, OIL TC6Y689013 1
20 1 194275-27750 PLUG, 7.8 6
21 1 194151-36670 PLUG, PF02 2
22 1  23491-140002 PLUG, 14 2
23 1 24101-062094  BEARING, BALL 6209 4
24 1  24311-000160  O-RING, 1AP16.0 2
25 1  24321-002200 O-RING, 1AG220.0 2
26 1 26013-080252 BOLT, M8X 25 8
27 1 26013-100252 BOLT, M10X 25 18

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.21. FRONT SHAFT(2

bof

S

L.

N
74

Y
A

¢

N

U@

¢

{
Y

(@(@(@

®

3

OCNP5-M07400 Fig.21

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198251-13810 SHAFT, FRONT 2ND 2
2 1 198251-13820 GEAR, 2ND SHAFT 2
3 1  194641-13830 PINION, FRONT FINAL 2
4 1 194641-13840 BEARING, BALL TMB208 2
5 1 192160-34150 BALL BEARING 2

N:Old $=5

New, O:OIdL‘L»New, R:Oldé» New, S:OIdN‘—_voNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
No

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.22

Fig.22. FRONT SPINDLE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198401-14110 SPINDLE, FRONT 2
2 1 198401-14120 GEAR, FRONT SHAFT 2
3 1 198535-14130 COLLAR, 65X78X19.5 2
4 1 198401-14150 WASHER 2
5 1 24101-060144 BEARING, BALL 6014 2
6 1 24101-062134 BEARING, BALL 6213 2
7 1 24325-000650 O-RING, 1BG65.0 2
8 1 26116-100252 BOLT, M10X 25 PLATED 6
8-1 1 26106-100252 BOLT, M10X 25 PLATED 6 R
(A=FZZ277)
8-2 1 198208-11310 BOLT, M10X 25 6 N
(A=FZZ277)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.23

Fig.23. SHAFT COVER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198448-14590 COVER, FRONT SEAL 1
2 1 198463-14610 COVER, SHAFT FRONT 1
3 1 198448-14640 BOOT, SHAFT COVER 1
4 1 198448-14670 BUSH, UNIVERSAL 1
5 1 198448-14711 COVER ASSY, SHAFT 1
6 1 198448-14750 BRACKET, COVER 1
7 1 23000-060000 CLAMP, 60 1
8 1 23000-102000 CLAMP, 102 1
9 1 26013-121052 BOLT, M12X105 2
10 1 26106-080162 BOLT, M8X 16 PLATED 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.24. FRONT WHEEL TIRE

OCNP5-M07400 Fig.24

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198463-14700 TIRE ASSY, 8.3-20-6L 1
1-1 1 1A7670-14700 TIRE&WHEEL L.H. KIT 1 N
(A=FZ2272)
2 2 194181-14800 TIRE ASSY, FRONT 1
2-1 2 194765-14860 TIRE ASSY, 9.5-18-6 1 S
(A=FZ2272)
3 3  194451-14820 TUBE, 8.3-20 1
3-1 3  194765-14880 TUBE, 9.5-18 1 S
(A=FZZ277)
4 3 194181-14810 TIRE, 8.3-20 6 FSLM 1
4-1 3 194765-14870 TIRE, 9.5-18 6 FL-16 1 S
(A=FZZ277)
5 2 194681-14890 WHEEL ASSY, W7X20W 1
5-1 2  1A7670-14720 WHEEL ASSY, W8X18 1 S
(A=F22277)
6 3 194181-14180 NUT, M16 6
6-1 3 194181-14180 NUT, M16 5 K
(A=FZ2272)
7 3 194681-14790 BOLT, M16X35 6
7-1 3  198268-34850 BOLT, M16X70 5 S
(A=FZZ277)
8 3 194681-14830 RIM, W7X20 1
8-1 3 1A7670-14730 RIM, W8X18 1 S
(A=FZZ277)
9 3 194681-14860 DISK, W7X20 1
9-1 3 1A7670-14760 DISK, W8X18 1 S
(A=F22277)
10 3 194065-34170 WASHER, 16 6
10-1 3 194065-34170 WASHER, 16 5 K
(A=FZ2272)
11 1 198463-14800 TIRE ASSY, 8.3-20-6R 1
11-1 1 1A7670-14800 TIRE&WHEEL R.H. KIT 1 N
(A=FZZ272)
12 2 194181-14800 TIRE ASSY, FRONT 1
12-1 2 194765-14860 TIRE ASSY, 9.5-18-6 1 S
(A=FZZ277)
13 3 194451-14820 TUBE, 8.3-20 1
13-1 3 194765-14880 TUBE, 9.5-18 1 S
(A=FZZ277)
14 3 194181-14810 TIRE, 8.3-20 6 FSLM 1
14-1 3 194765-14870 TIRE, 9.5-18 6 FL-16 1 S
(A=FZ2277)
15 2 194681-14890 WHEEL ASSY, W7X20W 1
15-1 2  1A7670-14720 WHEEL ASSY, W8X18 1 S
(A=FZ2272)
16 3 194181-14180 NUT, M16 6
16-1 3 194181-14180 NUT, M16 5 K
(A=FZ2277)
17 3 194681-14790 BOLT, M16X35 6
17-1 3  198268-34850 BOLT, M16X70 5 S
(A=FZZ277)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.24

Fig.24. FRONT WHEEL TIRE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
18 3 194681-14830 RIM, W7X20 1
18-1 3  1A7670-14730 RIM, W8X18 1 S
(A=FZ2272)
19 3 194681-14860 DISK, W7X20 1
19-1 3 1A7670-14760 DISK, W8X18 1 S
(A=FZ2272)
20 3  194065-34170 WASHER, 16 6
20-1 3  194065-34170 WASHER, 16 5 K
(A=FZZ277)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.25
(A)=EF685-AU-PQ (D)=

Fig.25. FRONT WHEEL TIRE - or

(©)= (F)=

No. Lev. Parts No. Description I R

Qty
A ® € O E ©

198448-14700  TIRE, 29X12.00-15L
198448-14810  WHEEL, 15X10LB
194305-34810  TIRE, 29X12.00-15

198448-14800 TIRE, 29X12.00-15R
198448-14810 WHEEL, 15X10LB
194305-34810 TIRE, 29X12.00-15

NN RN R
R R Rl e e

o U WNE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.26

Fig.26. HUB BOLT (A)=EF685-AU-PQ ©=
. . (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194881-12650 BOLT, M14X24 12
1-1 1  194881-12650 BOLT, M14X24 8 K
(A=FXXXXX)
2 1 194279-14220 WASHER, 14 4
(A=FXXXXX)
3 1 198200-34130 STUD, M14X31 4
(A=FXXXXX)
4 1 198200-34190 NUT, M14 4 w
(A=FXXXXX)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.27
Fig.27. STEERING COLUMN (A)=EF685-AL-PQ o=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198448-15370 PILLOW, 20 1
2 1 198448-15380 SHIM, PILLOW UNIT 2
3 1 198448-15650 PIN, TILT LOCK 1
4 1 1A7640-15700 COLUMN, STEERING 1
5 2 1A7640-15710 BUSH, STEERING 4
6 2 1A7640-15720 COLLAR, 17.3X3.5 2
7 2 1A7640-15730  WASHER, 10.5X44X2.3 2
8 2 1A7640-15800 COLUMN ASSY,STEERING 1
9 3 1A7640-15310  SHAFT ASSY, JOINT 1
10 3 198071-15612 BUSH, COLUMN 1
11 3 1A7640-15850 COLUMN, STEERING 1
12 3 22242-000200 RING, 20 2
13 3 22252-000420 RING, 42 1
14 3 24105-060040 BEARING, 6004ZC3 1
15 2 1A7640-15900 BRACKET, STEERING 1
16 2 26106-100402 BOLT, M10X 40 PLATED 2
17 2 26346-100002 NUT, M10 2
18 1 198535-15720 COVER, COLUMN 1
19 1 198448-15750 PEDAL, TILT 1
20 1 198290-37510 SPRING, RETURN 1
21 1 198230-61560 GUIDE, HOSE 1
22 1 198230-61560 GUIDE, HOSE 1
23 1 198230-61560 GUIDE, HOSE 1
24 1 198093-84810 SEAL, FENDER 2
25 1 198093-84810 SEAL, FENDER 1
26 1 22137-160000  WASHER, 16 1
27 1 22217-100000  WASHER, SPRING 10 1
28 1 26106-080162 BOLT, M8X 16 PLATED 2
29 1 26106-100202 BOLT, M10X 20 PLATED 4
30 1 26356-160002 NUT, M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION
Fig.28. STEERING SHAFT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.28
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1A7650-15510 SHAFT ASSY, JOINT 1
1-1 1 1A7650-15511  SHAFT ASSY, JOINT 1
(A=*2009.06.)
2 2 1A7640-15520 SHAFT ASSY, JOINT A 1
2-1 2 1A7640-15521 SHAFT ASSY, JOINT A 1 S
(A=*2009.06.)
3 2 1A7650-15560 SHAFT, JOINT B 1
3-1 2 1A7650-15561  SHAFT, JOINT B 1 S
(A=*2009.06.)
4 2 198448-15581 BUSH, 8X20X14 3
5 2 198448-15590 COLLAR, D12XL5 3
6 2 22252-000200  RING, 20 3
7 2 22351-060032 PIN, SPRING 6.0X32 3
8 2 26013-080352 BOLT, M8X 35 3
9 2 26346-080002 NUT, M8 3
10 1 198448-15690 BOOT, SHAFT 1
11 1 22217-080000 WASHER, SPRING 8 1
12 1 26106-080252 BOLT, M8X 25 PLATED 1

Remarks
(1) L1= REF.NO.2 253M/M, 2-1 303M/M
(2) L2= REF.NO.3 242M/M, 3-1 193M/M

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 Fig.29

OCNP5-M07400 FRONT AXLE SECTION
Fig.29. STEERING WHEEL (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198448-15700 WHEEL ASSY, STEERING 1
2 2 198071-15720 CAP ASSY 1
3 3 198071-15740 EMBLEM 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.30
Fig.30. PST CYLINDER oA o

(©)= (F)=

No. Lev. Parts No. Description Qty |

AW B € O E @

1 1 194180-12471 NUT, CASTLE M16 2
2 1 198071-17150 BOLT, REAMER M12X30 2
3 1 198535-17270 BOSS, CYLINDER 1
4 1 1A7650-17300 CYLINDER ASSY 1
7 2 1A7900-17260  BUSH, 30X15 2
8 2 1A7650-17310 TUBE ASSY, CYLINDER 1
9 2 1A7900-17330  PACKING, 30 2
10 2 1A7900-17360  SEAL, DUST 2
11 2 1A7650-17400 ROD ASSY, CYLINDER 1
12 3 22242-000300 RING, 30 2
13 2 1A7650-17450 END ASSY, ROD RR 1
16 3 24761-060000 NIPPLE, GREASE MT6X1 1
18 2 198071-17481 RING, BACK UP 50 2
19 2 1A7650-17520  CAP, CYLINDER 1
20 2 1A7650-17530  RING, 50X3.2 1
21 2 1A7650-17540  ADAPTOR 1
22 2 172157-72710 PACKING 50,HSD 1
23 2 22242-100480 RING, 48 1
24 2 24315-000440 O-RING 1B P-44.0 1
25 2 24761-060000 NIPPLE, GREASE MT6X1 1
26 1 1A7640-17431 COVER, CYLINDER 1
27 1 22217-140000  WASHER, SPRING 14 2
28 1 22417-400400 PIN, COTTER 4.0X40 2
29 1 26013-120302 BOLT, M12X 30 2
30 1 26106-080122 BOLT, M8X 12 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400  Fig.31
Fig.31. PST VALVE (A)=EF685-AU-PQ (D)=

(B)= (E)=
(©)= (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 194150-01270 SPACER, 20 4
2 1 198448-17102 SHAFT, STEERING 1
2-1 1 198448-17103 SHAFT, STEERING 1 N
(A=FZZ2222)
3 2 198448-17113 BRACKET, VALVE 1
3-1 2 198448-17114 BRACKET, VALVE 1 S
(A=FZZZ272)
4 2 198448-17190 SHAFT, STEERING 1
4-1 2 1A7601-17190 SHAFT, STEERING 1 S
(A=FZZ277)
5 2 22242-000170 RING, 17 1
6 2  22252-000370 RING, 37 1
7 2 22252-000400 RING, 40 1
8 2 24104-062030 BEARING, 6203UUC3 2
9 2 24421-173507 SEAL, OIL TC173507 1
10 1 1A7670-17501  VALVE ASSY, STEERING 1
11 2 198133-17550 SEAL KIT 1
12 1  194990-22150 NUT, M10 4
13 1 198448-48620 JOINT, 3/8-M24 2
14 1 198448-48630 JOINT ASSY, 1/4 2
15 2  24311-000110 O-RING, 1AP11.0 2
16 1 24311-000140 O-RING, 1AP14.0 2
17 1 26106-100202 BOLT, M10X 20 PLATED 4
18 1 26216-100252 STUD, M10X 25 4
TO ENGINE 1
18
Remarks Yes No Yes No
(1)D=Ref.N0.3 11mm,3-1 10.5mm. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.32
Fig.32. PST PIPING (y=Eross.PQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1A7670-17711  PIPE, PRESSURE
1A7640-17750  CLAMP ASSY, PIPE
1A7640-17770  CLAMP

194990-22140 NUT, M8
198220-48750 BOLT ASSY, JOINT
23414-180023 GASKET, 18X1.0

24311-000220 O-RING, 1AP22.0
26013-060352 BOLT, M6X 35

o N oA N R
L T = W SN [N
A RNRRERPRER

TO ENGINE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FRONT AXLE SECTION OCNP5-M07400 Fig.33

Fig.33. PST HOSE (A)=EF685-AU-PQ ©=
. . (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198463-17911 HOSE, STEERING 2
2 1 198220-51870 BAND, NYLON 200 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.34

Fig.34. CLUTCH HOUSING (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194450-11190 PLUG, 15.0 4
2 1 198448-21062 HOUSING, FLYWHEEL 1
3 1 1A7670-21110 HOUSING, CLUTCH 1
4 1 198071-21140 COVER, HOUSING 1
5 1 194146-21150 COVER, SIDE 2
6 1 198448-21280 BOLT, M12X50 1
7 1 198448-21320 BOLT, M12X60 8
8 1 1A7670-22480 SUPPORT,CLUTCH CABLE 1
9 1 194150-24270 CAP, SCREW 13.0 2
10 1 22312-100180 PIN, PARALLEL M10X18 2
11 1 26013-080122 BOLT, M8X 12 2
11-1 1 26106-080162 BOLT, M8X 16 PLATED 2 N
(A=*2009.04.)
12 1 26013-080122 BOLT, M8X 12 2
12-1 1 26106-080162 BOLT, M8X 16 PLATED 2 N
(A=*2009.04.)
13 1 26013-080162 BOLT, M8X 16 2
14 1 26106-100252 BOLT, M10X 25 PLATED 2
14-1 1 26013-100302 BOLT, M10X 30 2 N
(A=FXXXXXX)
15 1 26108-120402 BOLT, M12X 40 PLATED 5
16 1 26108-120852 BOLT, M12X 85 PLATED 1
17 1 27260-550000 PLUG, 55 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.35. DOCKING BOLT

No. Lev. Parts No.

OCNP5-M07400 Fig.35

(A)=EF685-AU-PQ (D)=
(B)= (E)=
(©)= F)=
Description Qty |

A ® € O E ©

198240-21270
198448-21280
22312-100180

BOLT, M12X30
BOLT, M12X50
PIN, PARALLEL M10X18

O WN R

26216-160452
26216-160452

N =

STUD, M16X 45
STUD, M16X 45

NNIN BN

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 Fig.36

OCNP5-M07400 TRANSMISSION SECTION
Fig.36. DAMPER DISC (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198448-22150 DISK, DAMPER 1
2 1 198448-22190 PIN, PARALLEL 10X18 3
3 1 26106-080162 BOLT, M8X 16 PLATED 6
TO ENGINE 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



OCNP5-M07400 TRANSMISSION SECTION
Fig.37. CLUTCH LINK

(A)=EF685-AU-PQ
(B)=

OCNP5-M07400 Fig.37

(D)=
(E)=

€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 198448-22301 ARM ASSY, CLUTCH 1
2 2 24550-015150 BUSH, 15X15 2
3 1 198448-22350 BOLT, STEPPED M12 1
4 1 198448-22360 BOLT, M8X70 1
5 1 198220-22520 SPRING, CLUTCH 1
6 1 198448-22550 ROD, CLUTCH 1
7 1 1C6281-52320  PIN, SNAP 8 1
8 1 22137-080000 WASHER, 8 1
9 1 22137-100000 WASHER, 10 2
10 1 22417-200300 PIN, COTTER 2.0X30 2
11 1 26716-080002 NUT, M8 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.38
Fig.38. CLUTCH WIRE EQ;EFGSS'AU'PQ gz

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

198448-22510 CABLE ASSY, CLUTCH
198448-22520 GROMMET, CABLE
198448-22610 DAMPER, CLUTCH

198290-37510 SPRING, RETURN
1C6281-52310  PIN, SNAP 6
1C6281-52320  PIN, SNAP 8

22137-060000  WASHER, 6
22137-080000  WASHER, 8

o N oA N R
L T = W SN [N
N N N A

j(((@-?

~J
(24

o —=2\

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.39

Fig.39. TRANSMISSION CASE (y-EFoasALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 1A7640-24100 HOUSING ASSY 1
1-1 1 1A7640-24101 HOUSING ASSY, XMSN. 1 S
(A=FZZ272)
2 2 198240-24120 STUD, M16X45 2
3 2 1A7450-24170 PLUG, BORE 17 1
4 2 198240-24530 STUD, M12X45 2
5 2 198212-27350 SEAL, OIL TC4 203507 1
6 2 26216-120352 STUD, M12X 35 2
7 2 26218-100902 STUD, M10X 90 2
8 2 26218-120252 STUD, M12X 25 2
9 1 198535-24120 NUT, M16 2
10 1 198212-24140 GASKET, MISSION CASE 1
11 1 1A7640-24150 PLUG, OIL M33X125 1
12 1 1A7670-24160 RETAINER, BEARING 1
13 1  1A7450-24190 PIPE, FILLER 1
14 1 198448-24230 COVER, REAR 1
15 1 198448-24290 STAY, IDLE GEAR 1
16 1 198448-24310 SPACER, REAR COVER 1
17 1 198448-24320 PACKING REAR COVER F 1
18 1  198448-24330 PACKING REAR COVER R 1
19 1 198071-24340 COLLAR, 13X17X14 2
20 1  198255-24460 PLATE, OIL SEAL 1
21 1 1A7640-24820 PLATE, SUPPORT L 1
22 1 1A7640-24860 BOLT, REAMER M10X28 1
23 1 1A7640-24870 PIN, 17X19 1
24 1 1A7640-24950 PIPE, INNER 1
25 1  1A7640-24980 COVER, STRAINER 1
26 1 194640-73180 PIN, LOWER LINK 2
27 1 26716-120002 NUT, M12 2
27-1 1 26366-120002 NUT, M12 2 S
(A=FXXXXXX)
28 1 22217-100000 WASHER, SPRING 10 2 z
(A=FXXXXXX)
29 1 22217-120000 WASHER, SPRING 12 2
30 1 22217-120000 WASHER, SPRING 12 2 z
(A=FXXXXXX)
31 1 22217-120000 WASHER, SPRING 12 2
32 1 22217-160000 WASHER, SPRING 16 2
33 1 22312-100180 PIN, PARALLEL M10X18 2
34 1 22312-100250 PIN, PARALLEL M10X25 2
35 1 23414-200026 GASKET, 20X1.0 1
36 1  23491-140002 PLUG, 14 1
37 1 23857-150000 BOLT, JOINT 15 1
38 1 23871-020000 PLUG, RO2 1
38-1 1 27260-170000 PLUG, 17 1 S
(A=FZZ2277)
39 1 24311-000160 O-RING, 1AP16.0 1
40 1  24321-000650 O-RING, 1AG65.0 1
41 1  24351-020300 O-RING 1A 2030 1
42 1  24351-020300 O-RING 1A 2030 1
Remarks
(1) Refer to Fig.161 for the repar 43 1 26013-080122 BOLT, M8X 12 2
part. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.39. TRANSMISSION CASE

No. Lev. Parts No.

(A)=EF685-AU-PQ
(B)=
©)=

Description

(B)

OCNP5-M07400  Fig.39
(D)=

(B)=

(F)=

Qty |
© ® B ¢

44 1 26013-080202 BOLT, M8X 20 1
44-1 1 26106-080202 BOLT, M8X 20 PLATED 1 N
(A=*2009.04.)
45 1 26013-080202 BOLT, M8X 20 2
45-1 1 26106-080202 BOLT, M8X 20 PLATED 2 R
(A=FXXXXXX)
46 1 26013-080252 BOLT, M8X 25 2
46-1 1 26106-080252 BOLT, M8X 25 PLATED 2 N
(A=*2009.04.)
47 1 26013-080252 BOLT, M8X 25 2
48 1 26013-080452 BOLT, M8X 45 3
49 1 26013-080602 BOLT, M8X 60 6
50 1 26013-080752 BOLT, M8X 75 5
51 1 26013-100452 BOLT, M10X 45 1
52 1 26013-140352 BOLT, M14X 35 4
53 1 26108-120502 BOLT, M12X 50 PLATED 2
54 1 26108-120652 BOLT, M12X 65 PLATED 2
55 1 26716-120002 NUT, M12 2
56 1 26716-100002 NUT, M10 2
56-1 1 26366-100002 NUT, M10 2 S
(A=FXXXXXX)
57 1 26716-120002 NUT, M12 2

Remarks
(1) Refer to Fig.161 for the repar
part.

Yes

N:Old £=5 New, Q:0ld *75 New, R-Old

Yes

*—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.40
Fig.40. CENTER PLATE (A)=EF685-AU-PQ (0)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

198071-24340 COLLAR, 13X17X14
198535-24350 PLATE, CENTER
198071-27890 SPRING

22157-060000 WASHER, 6
26106-080502 BOLT, M8X 50 PLATED
26108-120502 BOLT, M12X 50 PLATED

26116-060122 BOLT, M6X 12 PLATED
26346-060002 NUT, M6
26716-080002 NUT, M8

© oo N[O AwN R
I e P N =
NRE RWRR[R RN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.41
Fig.41. REVERSER VALVE (A)=EFBE5-AL-PQ ©=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

iy
(e}

24361-090500 O-RING, 1AAS905
26016-060162 BOLT, M6X 16
51 26016-060162 BOLT, M6X 16 6

1 1 198212-24281 GASKET, PR VALVE 1
2 1 1A7450-24300 VALVE ASSY, REVERSE 1
3 2 178076-00201 CLUTCH VALVE CMP 1
4 3 198213-24380 SLEEVE, I/C 1
5 3 192180-24770 SPRING,CV OUT 1
6 3 192180-24780 SPRING,CV INN 1
7 3 192180-24790 SPRING,CV RET 1
8 3 192180-24800 PIN 2*18 1
9 3 192180-24810 PIN,GUIDE 1
10 3 192180-24850  WASHER 1.6 1
11 2 178073-01200 PLUG PT 1/8 3
12 2 198213-24322 CASE ASSY, VALVE 1
13 3 24550-017150 BUSH, 17X15 1
14 2 198213-24341 PLATE, VALVE 1
15 2 198213-24350 GASKET, CASE 1
16 2 198213-24360 COVER, SPOOL 1
17 2 198213-24370 COVER, RELIEF 1
18 2 198213-24390  VALVE, RELIEF 1
19 2 198213-24400 SPRING, RELIEF 1
20 2 198213-24420 SPRING, CUT-OF 1
21 2 198213-24441 ARM ASSY, SHIFT 1
22 2 198213-24470  ARM ASSY, CLUTCH 1
23 2 198213-24510 SPOOL, P/IR 1
24 2 192180-24641 DRV CMP 1
25 3 192180-24680 SPRING (DRV OUT 1
26 3 192180-24690 SPRING(DRV CEN 1
27 3 192180-24700 SPRING(DRV INN 1
28 3 192180-24910 SHIM 2
29 3 22252-000200 RING, 20 1
30 3 22252-000220 RING, 22 1
31 3 22351-030028 PIN, SPRING 3.0X28 1
32 3 24321-000250 O-RING, 1AG25.0 1
33 2 192180-24730 ORIFICE 1
34 2 192180-24740 SPRING 2
35 2 192157-26460 PLUG 1/2-20 UNF 1
36 2 194521-41570 PIN, 11X7 2
37 2 194556-42220 STRAINER, A 1
38 2 194850-49240 PLUG, 9/16-18 1
39 2 194850-49290 PACKING, 6-1 1
40 2 24190-100001 BALL, STEEL 5/16 2
41 2 24311-000125 O-RING, 1AP12.5 1
42 2 24311-000180 O-RING, 1AP18.0 1
43 2 24311-000220 O-RING, 1AP22.0 1
44 2 24311-000290 O-RING, 1AP29.0 1
45 2 24311-000320 O-RING, 1AP32.0 1
46 2 24341-000220 O-RING, 1AS22.0 1
47 2 24341-000224 O-RING, 1AS22.4 2
48 2 24351-010140 PACKING 1A 1014 2

2 1

2 3

a
o
N

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.41. REVERSER VALVE

OCNP5-M07400 Fig.41

(A)=EF685-AU-PQ (D)=
®)= ©®=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
52 2 26016-080302 BOLT, M8X 30 4
53 1 1A7670-24420 ARM, CHANGE 1
54 1 198072-27650 ARM, CHANGE 1
55 1 22351-060032 PIN, SPRING 6.0X32 2
56 1 26013-080802 BOLT, M8X 80 10
56-1 1 26106-080802 BOLT, M8X 80 PLATED 10 R
(A=FXXXXXX)
57 1 26013-080952 BOLT, M8X 95 2
57-1 1 26106-080952 BOLT, M8X 95 PLATED 2 R

(A=FXXXXXX)

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.42
Fig.42. PTO VALVE (-EFeas-AUPQ o-
©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 1A7640-24600 VALVE ASSY, PTO 1
2 2 178073-01200 PLUG PT 1/8 6
3 2 168227-01050 SPOOL FLOW CONT. 7A 1
4 2 178076-02300 SPRING, DRV INNER 1
5 2 178076-02400 SOLENOID ASSY 1
6 2 178076-02430 VALVE ASSY, SOLENOID 1
7 2 198266-24330 BOLT, PIPE JOINT M14 1
8 2 194800-24620 SHIM, T=0.5 2
9 2 194850-24630 VALVE ASSY, DRV 1
10 2 198213-24700 SPRING, FLOW CONTROL 1
11 2 198213-24710 PLUG 1
12 2 198213-24720 SPRING, DRV OUTER 1
13 2 198213-24740 PLUG, DRV 1
14 2 198213-24750 COVER, DRV 1
15 2 192157-24801 STRAINER 1
16 2 168227-01020 VALVEBODY 1
17 2 168227-02120 RELIEF CASE 1
18 2 194170-45370 PLUG, FLOW CONTROL 1
19 2 119620-51350 GASKET, DELIVERY 2
20 2 22252-000180 RING, 18 1
21 2 22252-000200 RING, 20 1
22 2 23414-140000 GASKET, 14X1.0 1
23 2 23871-030000 PLUG, RO3 1
24 2 26016-060162 BOLT, M6X 16 3
25 2 26016-100452 BOLT, M10X 45 1
26 2  26016-100802 BOLT, M10X 80 1
27 2 24311-000070 O-RING, 1AP7.0 1
28 2 24315-000160 O-RING, 1BP16.0 1
29 2 24315-000180 O-RING, 1BP18.0 1
30 2 24311-000200 O-RING, 1AP20.0 1
31 2 24341-000220 O-RING, 1AS22.0 1
32 2 24341-000224 O-RING, 1AS22.4 2
33 2  24341-000240 O-RING, 1AS24.0 2
34 2 24341-000250 O-RING, 1AS25.0 1
35 2 198535-45600 VALVE ASSY, RELIEF 1
36 3 194065-45610 POPPET, PILOT 1
37 3 194065-45620 SEAT, VALVE 1
38 3 194065-45630 SPRING, PILOT 1
39 3 194065-45640 SCREW 1
40 3 194065-45650 PISTON 1
41 3 194065-45660 SPRING, PISTON 1
42 3 194065-45670 SLEEVE 1
43 3 194065-45680 PLUG 1
44 3 194065-45690 NUT 1
45 3 194065-45710 NUT, CAP 1
46 3 194065-45730 RING, BACK UP 1
47 3 194065-45740 RING, BACK UP P9 1
48 3 194065-45750 PACKING, 12X18X1.5 2
49 3 41850-000080 RING 1
50 3 41851-000090 RING 1
51 3 41851-000220 RING 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION

Fig.42. PTO VALVE

(A)=EF685-AU-PQ
(B)=
©)=

OCNP5-M07400 Fig.42
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B () O (E) R

52 3 41856-010150 PACKING 1015 1

52A 2 178076-02460 SPRING, SPOOL 1

53 1  194310-24770 SPRING, 2ND RELIEF A 1

54 1 198212-24910 GASKET, PTO VALVE 1

55 1 1A7640-33281 BRACKET, WIRE 1

56 1 1E6190-55660 VALVE, 2ND RELIEF 1

57 1 1E6190-55710 SEAT, 2ND RELIEF 1

58 1 22117-060000 WASHER, 6 1

59 1 22417-200100 COTTER PIN 2.0X10 1

60 1 26013-080802 BOLT, M8X 80 3
60-1 1 26106-080802 BOLT, M8X 80 PLATED 3 R

(A=FXXXXXX)

61 1 26013-080852 BOLT, M8X 85 2
61-1 1 26106-080852 BOLT, M8X 85 PLATED 2 R

(A=FXXXXXX)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.43

Fig.43. FRONT COVER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198212-24700 COVER ASSY, FRONT 1
2 2 198448-24740 CASE, REVERSE SEAL 1
3 2 198212-24750 GASKET, SEAL CASE 1
4 2 194305-32650 SEAL, OIL TC35529 1
5 2 22190-080000 WASHER, SEAL 8 5
6 2  23876-010000 PLUG, RO1 2
7 2  26106-080502 BOLT, M8X 50 PLATED 5
8 1 198212-25720 GASKET, FRONT COVER 1
9 1 22190-080000 WASHER, SEAL 8 2
10 1 22312-080180 PIN, PARALLEL M8X18 2
11 1  24341-000350 O-RING, 1AS35.0 1
12 1 26013-080352 BOLT, M8X 35 9
12-1 1 26106-080352 BOLT, M8X 35 PLATED 9 N
(A=*2009.04.)
13 1 26106-081102 BOLT, M8X110 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.44. MAIN SHAFT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.44
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198212-25130 SHAFT, PTO DRIVE 1
2 1 198212-25150 COUPLING, 13X16/32 1
3 1 198212-25210 SHAFT, MAIN 1
4 1 198212-25220 GEAR, MAIN 21 1
5 1 198212-25240 GEAR, MAIN 31R 1
6 1 198535-25260 GEAR, MAIN 36 1
7 1 1A7670-25290 GEAR, MAIN 27R 1
8 1 194312-25470 SPACER, 30X40X2 1
9 1  194250-25520 SPACER, 35X45X2 1
10 1 198212-26090 BEARING, 63/22 NR 1
11 1 198212-26190 SPACER, 23X30X72 1
12 1 22242-000340 RING, 34 4
13 1 22252-000190 RING, 19 1
14 1 24101-062064 BEARING, BALL 6206 1
15 1 24101-062074 BEARING, BALL 6207 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.45
Fig.45. DRIVEN SHAFT (-EFeas-AUPQ o-

(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194250-25240 BEARING, 354019 3
2 1 198212-25320 SHAFT, DRIVEN 1
3 1 198212-25400 HUB ASSY, SYNCHRO 1
4 2 198212-25460 HUB, SYNCHRO 1
5 2 198121-25830 SLIDER 1
6 1 1A7670-25440 GEAR, DRIVEN 53R 1
7 1 198535-25510 GEAR, DRIVEN 39 1
8 1 198212-25520 GEAR, DRIVEN 44 1
9 1 194150-25530  WASHER, 20X43X2.5 1
10 1 1A7670-25530 GEAR, DRIVEN 49L 1
11 1 198121-25840 RING, SYNCHRONIZER 2
12 1 198121-25850 KEY, SYNCHRONIZER 3
13 1 194640-25860  WASHER, 30X45X3 1
14 1 198121-25870 SPRING, SYNCHRO 2
15 1 198075-25940 COLLAR, SPLINE 1
16 1  194555-26620 SHIFTER 1
17 1 22292-000340 RING, S-34 4
18 1 24101-062064 BEARING, BALL 6206 1
19 1 24101-063054 BEARING, BALL 6305 1
20 1 24161-303520 BEARING, 303520 1
21 1 24163-305200 RING, INNER 303520 1
22 1 24165-000402 CIRCLIP, 40 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.46
Fig.46. COUNTER SHAFT (-EFeas-AUPQ or

(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

194301-12730 SHIM, 30X45X0.1
194180-25550  WASHER, 35X50X3
1A7350-25600  BEARING ASSY,4T30306

198535-25640 GEAR, COUNTER 21
198535-25660 GEAR, COUNTER 39
198212-25680 BUSH, 34X40X30

198149-25700 COLLAR ASSY, SPLINE
198149-25780 COLLAR, SPLINE A
198149-25890 SHIFTER

© 0O NOOOOMWNE

198535-25760 GEAR, COUNTER 53
198448-25782 COLLAR, SPLINE B
198220-25830 NUT, LOCK M16

B
N P

=
w

198220-25840 NUT, LOCK M16
198415-25840 SPACER, 16X38X4.5
194640-25860  WASHER, 30X45X3

=
[S2 N

=
(2]

198133-25860 BUSH, 34X40X26
198149-25880 BUSH, 35X40X19
198448-25891 SHIFTER, 72

2o
o ~

N
o

Pl RrRrlPRrERrPPRPRIMNNRIPRERPRR

RlRrRrRrPRrRRRPRPRPRRPRRIPRRPRLN

=
o

24101-060054 BEARING, BALL 6005

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.47

Fig.47. REDUCTION SHAFT G oerAuRa o
€)= (F)=

No. Lev. Parts No. Description

1A7640-25610  GEAR, REDUCTION

22242-000300 RING, 30

A
1
194640-26130 COUPLING, PTO 1
2
1
1

24101-063054 BEARING, BALL 6305
24101-063064 BEARING, BALL 6306

aObhwNER
N =

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.48. POWER REVERSER

(A)=EF685-AU-PQ
(B)=
©)=

OCNP5-M07400 Fig.48
)=
©®=
=

Remarks
*Please refer to FIG.160 for new type

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198360-22550 BEARING, TMB006 1
2 1  194430-25460 BEARING, BALL 16006 1
3 1 198212-25690 PLATE, KEEP 1
4 1 1A7670-25731 SHAFT ASSY, INPUT 1
5 2 24190-080001 BALL, STEEL 1/4 3
6 1 198212-25750 GEAR, DRIVEN 34 1
7 1 1A7670-25760 GEAR, DRIVEN 37F 1
8 1 198212-25770 GEAR, IDLE 17 1
9 1 1A7670-25780 SHAFT, DRIVEN P/R 1
10 1 198212-25790 RING, C130 2
11 1  198448-25801 CYLINDER, CLUTCH 1
12 1 198212-25810 PISTON, CLUTCH 2
13 1 198212-25820 PLATE, FRICTION 130 8
14 1 198212-25830 PLATE, STEEL 5.0 2
15 1 198212-25840 PLATE, STEEL 0.3 8
16 1 198212-25850 SPRING, RETURN 2
17 1 198212-25860 KEY, 5X5X80 1
18 1 198212-25870 HOOK, SPRING 2
19 1 198212-25880 RING, 95 2
20 1 198212-25890 RING 90 2
21 1 1A7670-25900 GEAR, CLUTCH 36 P/R 1
22 1  198448-25910 GEAR, CLUTCH 33 1
23 1 198212-25930 WASHER, 30X36X2 2
24 1 198451-28750 RING, 26.27X30.07X3 4
25 1  194420-39370 SLEEVE, SI 30X35X13A 1
26 1 22242-000300 RING, 30 1
27 1 22242-000300 RING, 30 3
28 1 22242-000450 RING, 45 2
29 1 22252-000550 RING, 55 1
30 1 24101-060064 BEARING, BALL 6006 2
31 1 24101-060094 BEARING, BALL 6009 1
32 1 24101-060104 BEARING, BALL 6010 1
33 1 24101-062034 BEARING, BALL 6203 1
34 1 24101-062064 BEARING, BALL 6206 1
35 1 24107-060064 BEARING, BALL 600622 2
36 1 26013-080202 BOLT, M8X 20 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.160. POWER REVERSE

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.160
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198360-22550 BEARING, TMB006 1 1
2 1  194430-25460 BEARING, BALL 16006 1 1
3 1 194361-25681 SPACER 1 1
4 1 198212-25690 PLATE, KEEP 1 1
5 1 1A7651-25730 SHAFT ASSY, INPUT 1 1
6 2 24190-080001 BALL, STEEL 1/4 3 3
7 1 198212-25750 GEAR, DRIVEN 34 1 1
8 1 1A7351-25760 GEAR, DRIVEN 37F 1 1
9 1 1A7351-25770 GEAR, IDLE 17 1 1
10 1 1A7351-25780 SHAFT, DRIVEN P/R 1 1
11 1 1A7352-25800 CLUTCH ASSY, P/R-4 1 1
12 2  1A7352-25810 CLUTCH, CASE 4X4 1 1
13 2  1A7351-25820 PISTON, HYDRAULIC 2 2
14 2 1A7351-25830 RING, 96 2 2
15 2  1A7351-25840 SPRING 2 2
16 2 1A7351-25850 PLATE, DISK 2.0 8 8
17 2  1A7351-25860 PLATE, STEEL 3.0 8 8
18 2 1A7351-25870 PLATE, STEEL 5.0 2 2
19 2 1A7351-25880 RING, C130 2 2
20 2 1A7351-25890 CIRCLIP, C45 SHAFT 2 2
21 2 1A7351-25930 WASHER 2 2
22 1 198212-25890 RING 90 2 2
23 1  1A7352-25900 GEAR, CLUTCH 36 P/R 1 1
24 1 1A7352-25910 GEAR, CLUTCH 33 1 1
25 1 198212-25930 WASHER, 30X36X2 2 2
26 1 198451-28750 RING, 26.27X30.07X3 4 4
27 1  194420-39370 SLEEVE, SI 30X35X13A 1 1
28 1 22242-000250 RING, 25 1 1
29 1 22242-000300 RING, 30 1 1
30 1 22242-000300 RING, 30 1 1
31 1  22252-000550 RING, 55 1 1
32 1  22351-030008 PIN, SPRING 3.0X 8 1 1
33 1 24101-060064 BEARING, BALL 6006 2 2
34 1 24101-060094 BEARING, BALL 6009 1 1
35 1 24101-060104 BEARING, BALL 6010 1 1
36 1 24101-062034 BEARING, BALL 6203 1 1
37 1 24101-062064 BEARING, BALL 6206 1 1
38 1 24107-060064 BEARING, BALL 6006ZZ 1 1
39 1 24107-062054 BEARING, BALL 620527 1 1
40 1 26106-080162 BOLT, M8X 16 PLATED 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.49
Fig.49. CREEP GEAR (o AvEQ o

©)¢= (A=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1 1 198535-25330 PINION, CREEP 1
2 1 198212-25340 GEAR, CREEP 42 1
3 1 198535-25350 SHAFT, CREEP 1
4 1 198212-25550 GEAR, SLIDING 41 1
5 1 198212-25560 SHAFT, CONNECTING 1
6 1 198133-25890  WASHER, 20X32X2 1
7 1 22242-000300 RING, 30 1
8 1 22242-000400 RING, 40 1
9 1 24121-062044 BEARING, BALL 6204NR 1
10 1 24161-202617 BEARING, 202617 1
11 1 24164-000202 CIRCLIP, 20 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.50. PTO CLUTCH

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.50
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 1C6460-14340 BEARING, BALL 60/28 1
2 1  194430-25460 BEARING, BALL 16006 1
3 1  194515-25530 RING, 95 1
4 1 194515-25690 KEY, 7X5.8X60 1
5 1  194300-25790 SPRING 1
6 1  194440-25810 RETAINER, 40X54X2.3 1
7 1 1A7450-26190 CYLINDER, CLUTCH 1
8 1 198448-26220 HUB, SPLINE 1
9 1 198212-26240 PISTON, PTO CLUTCH 1
10 1 1A7640-26250 SPLINE, BRAKE 1
11 1 198212-26260 PIN, 2.6X19.5 3
12 1 1A7640-26270 PIN, ANCHOR 1
13 1 198212-26290 PLUG, ANCHOR PIN 1
14 1  194850-26340 PLATE, FRICTION 95P 8
15 1 1A7350-26360 SHAFT ASSY, CLUTCH 1
16 2 1E6191-54330 SCREW 7X8 2 z
(A=FXXXXX)
17 1 194850-26370 PLATE, STEEL 3.2P 1
18 1 198212-26380 PLATE, STEEL 2.3 9
19 1 198212-26440 PLATE, STOPPER 1
20 1 198212-26580 PIPE, OIL 1
21 1 198212-26590 PIPE, OIL 1
22 1 198451-28750 RING, 26.27X30.07X3 2
23 1  22242-000300 RING, 30 2
24 1 22242-000400 RING, 40 1
25 1 22252-000950 RING, 95 2
26 1  23414-160000 GASKET, 16X1.0 1
27 1 24107-060064 BEARING, BALL 6006ZZ 1
28 1 24341-000080 O-RING, 1AS8.0 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.51
Fig.51. PTO DRIVE SHAFT (A)=EF685-AU-PQ (D)=

(B)= (E)=
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

198220-25810 BEARING, TMB306CC3
198535-26090 PINION, PTO Z=18
198448-26110 SHAFT, PTO PINION

198448-26120 PINION, PTO Z=35
198448-26130 PINION, PTO Z=28
194555-26520 COUPLING, PTO

22252-000220 RING, 22
24101-063054 BEARING, BALL 6305

o N oA N R
L T = W SN [N
PRk R Rk R e

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.52. PTO DRIVEN SHAFT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.52
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1  194800-25250 BEARING, BALL 60/32 1
2 1 198390-25790 BEARING, 6307R SH2 1
3 1  194680-25820 CIRCLIP, NEEDLE 81 1
4 1 194680-25840 CIRCLIP, NEEDLE 50 1
5 1 194454-25870 BEARING, BALL 16010 2
6 1 198448-26140 SHIFTER, PTO 1
7 1 198448-26150 GEAR, DRIVE 20 1
8 1 198448-26320 SHAFT, PTO DRIVEN 1
9 1 198448-26340 SPACER, 32X38X12 1
10 1 198448-26510 GEAR, PTO 48 1
11 1  198448-26520 GEAR, PTO 59 1
12 1 198448-26530 GEAR, PTO 52 1
13 1 24101-063054 BEARING, BALL 6305 1
14 1 24161-323717 BEARING, 323717 1
15 1 24165-000372 CIRCLIP, 37 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.53

Fig.53. PTO SHAFT (-Eross AP o
. . (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |

A ® € O E ©

198390-25790 BEARING, 6307R SH2
198448-26170 GEAR, PTO DRIVEN 32
198448-26310 SHAFT, PTO

194370-26350 SEAL, OIL QLF356019
24101-063054 BEARING, BALL 6305

aObhwNER
N =
NG

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 Fig.54

OCNP5-M07400 TRANSMISSION SECTION
Fig.54. PTO IDLE GEAR (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198448-26160 GEAR, IDLE 23 1
2 1 22252-000620 RING, 62 1
3 1 24101-062064 BEARING, BALL 6206 2
3

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



O0CNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.55

Fig.55. PTO SHAFT COVER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7100-26850 COVER ASSY, SHAFT M 1
2 1 26106-080122 BOLT, M8X 12 PLATED 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.56

Fig.56. PTO SHAFT GUARD (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198448-26910 COVER, SHAFT 1
2 1 26106-080352 BOLT, M8X 35 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400  Fig.57
Fig.57. MAIN CHANGE SHIFT G oerAuRa o

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198535-27050  ARM, CHANGE 1
2 1 198212-27250 SHAFT, FORK 3-4/2-3 1
3 1 198212-27261 SHAFT, FORK 1-2/1-R 1
4 1 198535-27260  ARM, SHIFT 1
5 1 198212-27280 PLATE, FORK LOCK 1
6 1 198212-27321 FORK, SHIFT 1
7 1 198212-27330 SHIFTER, MAIN SHIFT 1
8 1 198212-27350 SEAL, OIL TC4 203507 1
9 1 198212-27371 FORK, SHIFT 1
10 1 194145-27450 SPRING 2
11 1 198212-27470 HOLDER, SHIFT ARM 1
12 1 198071-27860 PIN, 4X35 2
13 1 1E6210-54920  SPRING 23 1
14 1 22351-060025 PIN, SPRING 6.0X25 7
15 1 22351-080032 PIN, SPRING 8.0X32 1
16 1 23414-100000 GASKET, 10X1.0 1
17 1 23887-100002 PLUG, 10 1
18 1 24190-100001 BALL, STEEL 5/16 1
19 1 24190-100001 BALL, STEEL 5/16 3
20 1 24321-000300 O-RING, 1AG30.0 1
21 1 26013-080202 BOLT, M8X 20 2
21-1 1 26106-080202 BOLT, M8X 20 PLATED 2 R

(A=FXXXXXX)
22 1 26013-080202 BOLT, M8X 20

N

22-1 1 26106-080162 BOLT, M8X 16 PLATED 2 R
(A=FXXXXXX)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.58
Fig.58. SHIFT LEVER (-EFeas-AUPQ o-

©)= (F)=
Lev. Parts No. Description '

z
°

@ B € O E @

1 1 198535-27120 CRANK ASSY, BELL B 1
2 2 194630-24230 BUSH, 17X19X15 2
3 1 198535-27130 ROD, SHIFT A 1
4 2 194990-20170 NUT, M8 1
5 2 194150-22480 NUT, M10 L 1
6 2 198535-26140 ROD, D 1
7 2 198535-27140 ROD, A 1
8 2 194215-27260 TURNBUCKLE, M10X31 1
9 2 194820-27370 END, ROD L 1
10 2 172112-41980 BEARING, ROD-END 1
11 2  26716-080002 NUT, M8 1
12 2 26716-100002 NUT, M10 1
13 1 198535-27150 ROD, SHIFT B 1
14 2 194990-20170 NUT, M8 1
15 2 198535-27160 ROD, B 1
16 2 194820-27370 END, ROD L 1
17 2 172112-41980 BEARING, ROD-END 1
18 2 26716-080002 NUT, M8 1
19 1 198535-27230 BRACKET, BELL CRANK 1
20 1 1A7640-27300 LEVER, SHIFT 1
21 2 194740-00160 SPRING, 10 4
22 2 198448-01110 LEVER, ACCELERATOR 1
23 2 198448-01172 LEVER, LINK 1
24 2 194150-01270 SPACER, 20 1
25 2 198535-27310 PLATE ASSY, SHIFT 1
26 2 198535-27390 BOSS ASSY, LEVER 1
27 3 24550-018120 BUSH, 18X12 2
28 2  1A7640-27430 LEVER, MAIN SHIFT 1
29 2 194145-61570 WASHER, 10 2
30 2 22137-080000 WASHER, 8 1
31 2 22272-000150 RING, E-15 2
32 2 22417-200200 PIN, COTTER 2.0X20 1
33 2 22487-080500 PIN, H 8X 50 1
34 2  26756-100002 NUT, LOCK M10 1
35 2 26986-100002 NUT, LOCK M10 1
35-1 2 26716-100002 NUT, M10 1 R
(A=FZ2227)
36 1  198535-27350 BOOT, MAIN SHIFT 1
37 1 198535-27470 COVER, MAIN SHIFT 1
38 1 194197-56350 GROMMET 1
39 1 194940-61790 SCREW, TAPPING M5X16 6
1 40 1 198220-63850 NUT, M5 6
41 1 197810-84840 RIVET, NYLON 4
42 1 22137-120000 WASHER, 12 1
® 43 1 22272-000150 RING, E-15 1
44 1 26106-080162 BOLT, M8X 16 PLATED 2
@ -8 45 1 26106-080162 BOLT, M8X 16 PLATED 2
46 1 26346-080002 NUT, M8 1
1 2

47

26346-080002 NUT, M8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.59
Fig.59. SHIFT LEVER LINK (y=Eross.PQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1A7640-27340  ROD, SHIFT
1A7640-27370  ROD
194235-29440 BALL, PILLOW 10

26716-100002 NUT, M10
1C6281-52320  PIN, SNAP 8
22137-100000 WASHER, 10

26013-100352 BOLT, M10X 35
26346-080002 NUT, M8

o N oA N R
[ I = NI NN
PRk RNk PR

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 TRANSMISSION SECTION OCNP5-M07400  Fig.60
Fig.60. REVERSER LEVER (W-EressAL-PQ o

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198448-18100 LEVER ASSY, REVERSER 1
2 2 198448-18110 LEVER, REVERSER 1
3 2 198448-18200 SHAFT, COUPLING 1
4 2 198448-18220 COUPLING 1
5 2 198075-18311 PIN, 8X52 1
6 2 198448-18540 BRACKET ASSY 1
7 3 24550-015120 BUSH, 15X12 2
8 2 198133-27781 HOLDER, REVERSER 1
9 2 198133-27820 SPRING, RETURN 1
10 2 22351-060032 PIN, SPRING 6.0X32 3
11 2 22417-200300 PIN, COTTER 2.0X30 1
12 1 198448-18150 SHAFT ASSY, REVERSER 1
13 2 198448-18170 SHAFT, REVERSER 1
14 2 198448-18250 BRACKET ASSY, SHAFT 1
15 3 24550-016150 BUSH, 16X15 2
16 2 198071-18401 JOINT ASSY 1
17 3 198071-18520 PIN 1
18 3 198071-18520 PIN 1
19 3 198071-18530 CIRCLIP, 23 1
20 3 198071-18530 CIRCLIP, 23 1
21 2 198448-18460 SHAFT, INNER 1
22 1 198448-18310 ROD ASSY, REVERSER 1
23 2 198448-18320 ROD, REVERSER 1
24 2 194990-20170 NUT, M8 1
25 2 194820-27370 END, ROD L 1
26 2 172112-41980 BEARING, ROD-END 1
27 2 26716-080002 NUT, M8 1
28 1 198072-18320 SPRING, 12 3
29 1 198448-18350 @ ARM ASSY, REVERSER 1
30 2 198448-18360  ARM, REVERSER 1
31 2 198448-18400 BRACKET ASSY, ARM 1
32 3 24550-012150 BUSH, 12X15 2
33 2 198448-18440  ARM, REVERSER 1
34 2 22351-060032 PIN, SPRING 6.0X32 1
35 1 22137-100000 WASHER, 10 1
36 1 26106-080122 BOLT, M8X 12 PLATED 2
37 1 26106-080162 BOLT, M8X 16 PLATED 2
38 1 26346-080002 NUT, M8 2
39 1 26346-100002 NUT, M10 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.61

Fig.61. REVERSER LEVER LINK (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 198448-18500 ROD ASSY, REVERSER 1
2 2 198448-18490 ROD, REVERSER B 1
3 2 198448-18580 ROD, REVERSER A 1
4 2 194990-22140 NUT, M8 2
5 1 22137-080000 WASHER, 8 2
6 1 22417-200300 PIN, COTTER 2.0X30 2

(=1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.62

[
w

22351-060032 PIN, SPRING 6.0X32

5N
N

24190-080001 BALL, STEEL 1/4
24311-000160 O-RING, 1AP16.0
26106-080162 BOLT, M8X 16 PLATED

=
(4]

Fig.62. SUB CHANGE SHIFT (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194990-22140 NUT, M8 2
1-1 1 26366-080002 NUT, M8 2 R
(A=FZ2272)
2 1 198119-27150 COLLAR, ARM 1
3 1 1A7640-27420 PLATE, INTERLOCK 1
4 1 198448-27470 PLATE, KEEP 1
5 1 1A7640-27481 SHAFT, RANGE SHIFT 1
6 1 198535-27490 SHAFT, FORK 1
7 1 198212-27521 ARM, SHIFT 1
8 1 194680-27540 SPRING, FORK LOCK 1
9 1 198217-27570 FORK, SHIFT A 1
10 1 198448-27590 FORK, SHIFT B 1
11 1 22351-040032 PIN, SPRING 4.0X32 1
12 1 22351-060032 PIN, SPRING 6.0X32 2
1 1
1 1
1 1
1 1

=
(2]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.63

Fig.63. SUB LEVER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1A7640-26010 LEVER, SUB 1
2 2 1A7640-27400 BRACKET ASSY 1
3 3 24550-017150 BUSH, 17X15 4
4 3  24550-030150 BUSH, 30X15 2
5 2 1A7640-27510 LEVER, RANGE SHIFT 1
6 2 1A7640-27550 ARM, SHIFT 1
7 2  22351-035040 PIN, SPRING 3.5X40 1
8 2 22351-060040 PIN, SPRING 6.0X40 1
9 1 198535-27570 SEAL, LEVER 1 V4
(A=FZZ277)
10 1  1A7640-27580 LEVER, CREEP 1
11 1 198535-27590 ARM, SHIFT 1
12 1 1A7660-27610 LEVER, PTO SHIFT 1
13 1 1A7640-27800 COVER, SUB-LEVER 1
14 1 198535-27810 ARM, SHIFT 1
15 1 194940-61790 SCREW, TAPPING M5X16 6
16 1 198220-63850 NUT, M5 6
17 1 22242-000300 RING, 30 1
18 1 22351-035040 PIN, SPRING 3.5X40 1
19 1 22351-060040 PIN, SPRING 6.0X40 1
20 1 22512-070200 KEY, 7X 20 1
21 1 26106-080162 BOLT, M8X 16 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION OCNP5-M07400 Fig.64

Fig.64. SUB LEVER LINK (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 198535-27170 ROD, CREEP 1
1-1 1 198535-27171 ROD, CREEP 1 N
(A=*2009.04.)

2 1 198535-27740 ROD ASSY, PTO 1

3 2 194150-22480 NUT, M10 L 1

4 2 194130-37740 ROD, BRAKE L 1

5 2 194130-37750 JOINT, 2-WAY 1

6 2 194250-47490 TURNBUCKLE 10X50 1

7 2 26716-100002 NUT, M10 1

8 1 1A7640-27910 PIPE, GUARD 1

9 1 198535-28760 PLATE ASSY, LINK 1

10 1 1C6281-52320 PIN, SNAP 8 4

11 1 1C6281-52320 PIN, SNAP 8 2

12 1 1C6281-52320 PIN, SNAP 8 2

13 1 22487-080200 PIN, H 8X 20 2

14 1  22487-080200 PIN, H 8X 20 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.65. PTO SHIFT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.65
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 198119-27150 COLLAR, ARM 1
2 1 194680-27540 SPRING, FORK LOCK 1
3 1 1A7600-27791 ARM, CHANGE 1
4 1 1A7600-27850 ARM, SHIFT 1
5 1 198448-27880 SHAFT, PTO FORK 1
6 1  198448-27950 FORK, PTO SHIFT 1
7 1 1A7640-27950 HOLDER, SHIFT ARM 1
8 1 22242-000170 RING, 17 1
9 1  24190-080001 BALL, STEEL 1/4 1

10 1 24311-000160 O-RING, 1AP16.0 1

11 1 24311-000210 O-RING, 1AP21.0 1

12 1 26013-080162 BOLT, M8X 16 1

12-1 1 26106-080162 BOLT, M8X 16 PLATED 1 R

(A=FXXXXXX)
13 1 26366-080002 NUT, M8 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.66. LEVER KNOB

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.66
)=
©®=
=

No. Lev Parts No. Description |
A B (€ O (E) (F)

1 1 198273-01230 KNOB, LEVER 1
2 1 198200-18350 KNOB, LEVER 1
3 1 198273-27290  KNOB, MAIN SHIFT 1
4 1  1A7450-27850 KNOB, PTO 1
5 2 1A7450-27910 LABEL, 1
6 1 198273-27860  BOOT, SHAFT 2
7 1 1A7640-27870 BOOT, SHAFT 1
8 1 198273-27890  BOOT, SHAFT 1
9 1 1A7680-27920 KNOB, LOW SPEED 1
10 2 1A7680-27930  LABEL, 1
3 11 1 1A7680-27920 KNOB, LOW SPEED 1
12 2 1A7680-27930  LABEL, 1
13 1 198273-28520 KNOB, PARKING BRAKE 1

13-1 1 198273-28521 KNOB, PARKING BRAKE 1 N

(A=FZZ2772)

14 1 1A7480-47450 KNOB, CONTROL 1
15 2 1A7480-47470 LABEL, 1
16 1 22137-120000 WASHER, 12 1

/

—(@3)-12

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION
Fig.67. CREEP SHIFT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.67
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198119-27150 COLLAR, ARM 1
2 1 198535-27410 ARM, CHANGE 1
3 1  194145-27450 SPRING 1
4 1 198535-27620 ARM, SHIFT 1
5 1 198212-27651 SHAFT, CREEP FORK 1
6 1 198212-27710 FORK, SHIFT 1
7 1 198212-27990 PLATE, KEEP 1
8 1 22351-060032 PIN, SPRING 6.0X32 1
9 1 22351-060032 PIN, SPRING 6.0X32 1
10 1  24190-100001 BALL, STEEL 5/16 1
11 1 24311-000160 O-RING, 1AP16.0 1
12 1 26106-080162 BOLT, M8X 16 PLATED 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 TRANSMISSION SECTION

Fig.68. FRONT DRIVE

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.68
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1C6460-14340 BEARING, BALL 60/28 1
2 1 194951-14430 BEARING, 6908 2
3 1 194951-14440  BEARING, 6909 1
4 1  194555-25510 PLATE, 100X2.0 8
5 1  194555-25520 PLATE, STEEL 100X1.2 8
5-1 1 198072-25520 PLATE, STEEL 100X1.2 8 N
(A=FXXXXX)

6 1 194555-25550  PISTON, CLUTCH 2
7 1 194555-25560  SPACER, 46X61X2 1
8 1 194555-25570  RING, 100 2
9 1 198071-25590  KEY, 7X5.8X68 1
10 1 198071-25610  RING, SEAL 35 3
11 1 194555-25620  PLATE, STEEL 100X3.5 2
12 1 194555-25760  SPRING 2
13 1 194555-25790  SPRING, RETURN 2
14 1 198448-28100  SHAFT ASSY, DRIVE 1

14-1 1 1A7450-28100 SHAFT ASSY, DRIVE 1 F

(A=FZ27272)

15 2 1E6191-54330 SCREW 7X8 2
16 1 198448-28220 PINION, DRIVE Z=33 1
17 1 198448-28230 GEAR, CLUTCH 54 1
18 1 198535-28241 PINION, DRIVE Z=39 1
19 1 198448-28250 GEAR, CLUTCH 33 HG 1
20 1 198448-28310  CYLINDER, CLUTCH 1
21 1 198448-28320  CYLINDER, CLUTCH 1
22 1 198448-28330 WASHER, 40X60X2 1
23 1 198448-28340  COLLAR, 45X55X5 1
24 1  198448-28361 HOUSING, SEAL FRONT 1
25 1 198448-28370 COVER, OIL SEAL 1
26 1  194420-39360  SEAL, OIL TC355508 1
27 1  194420-39370 SLEEVE, S| 30X35X13A 1
28 1 22242-000400 RING, 40 1
29 1 22242-000450 RING, 45 1
30 1 22252-000550  RING, 55 1
31 1 22252-000620  RING, 62 1
32 1 22252-001000  RING, 100 2
33 1 23871-005000 PLUG, R0O05 1
34 1 24101-060064 BEARING, BALL 6006 1
35 1  24311-000110  O-RING, 1AP11.0 1
36 1  24341-000500 O-RING, 1AS50.0 2
37 1  24351-020400 O-RING 1A 2040 2
38 1  26450-080252 BOLT, M8X 25 2

Remarks
(1)Fig.16 Ref.No.1-1 Interchangeable
by set.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 TRANSMISSION SECTION OCNP5-MO7400 Fig.69
Fig.69. FRONT SHIFT (-EFeas-AUPQ or

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 198240-04710 BASE, CLAMP 1
2 1 198327-04840 CLAMP 1
3 1 1A7670-24700  VALVE ASSY, 4WD 1
4 2 178073-01200 PLUG PT 1/8 2
5 2 198165-46130  VALVE, CHECK 1
6 2 198165-46140 SPRING 1
7 2 198165-46150 PLUG, CHECK 1
8 2 23871-020000 PLUG, RO2 1
9 2 24311-000140 O-RING, 1AP14.0 1
10 2 178076-07200 SOLENOID 1
11 1 1A7670-24910 PACKING, VALVE 1
12 1 198448-28430 BOLT, JOINT M14 2
13 1 1A7670-28450 PIPE, PRESSURE 1
14 1 1A7670-28470  PIPE, PRESSURE HG 1
15 1 198448-48250 GASKET, 22 2
16 1 1A7640-48410 CLAMP, 12M 1
17 1 1A7670-48610 PIPE ASSY, PRESSURE 1
18 1 1A7670-48650 PIPE 1
19 1  23414-140000 GASKET, 14X1.0 8
20 1 23414-180023 GASKET, 18X1.0 2
21 1 23414-180023 GASKET, 18X1.0 2
22 1 23414-200026 GASKET, 20X1.0 2
23 1 23857-080000 BOLT, JOINT 8 2
24 1 23857-120000 BOLT, JOINT 12 1
25 1 23857-120000 BOLT, JOINT 12 1
26 1 23857-150000 BOLT, JOINT 15 1
27 1 23857-180000 BOLT, JOINT 18 1
28 1 23871-010000 PLUG, RO1 2
29 1 26013-080702 BOLT, M8X 70 3
30 1 26106-080162 BOLT, M8X 16 PLATED 1
31 1 26106-080252 BOLT, M8X 25 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.70

Fig.70. RING GEAR (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198390-25790 BEARING, 6307R SH2 1
2 1 198448-31401 GEAR ASSY, RING 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.71

Fig.71. DIFFERENTIAL GEAR (R)=EF685-AU-PQ ©=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

1 1 194066-13130 BOLT, M10X25 6
2 1 198320-31530  WASHER, DIFFERENTIAL 2
3 1 198320-31550 GEAR, DIFFERENTIAL 1
4 1  194320-31560 GEAR, DIFFERENTIAL 1
5 1 198320-31570 PINION, DIFFERENTIAL 2
6 1 198320-31630  WASHER, DIFFERENTIAL 2
7 1 198320-31820 SHAFT, DIFFERENTIAL 1
8 1 198320-32111 CASE, DIFFERENTIAL 1
9 1 22217-100000 WASHER, SPRING 10 6
10 1 22242-000500 RING, 50 1
11 1 22351-060050 PIN, SPRING 6.0X50 1
12 1 24101-060104 BEARING, BALL 6010 1
13 1 24101-062114 BEARING, BALL 6211 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.72

Fig.72. DIFFERENTIAL CARRIER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 794251-13910 SHIM SET 1
2 1  198250-32310 CARRIER 1
2-1 1 1A7601-32310 CARRIER, DIFF. 1 R
(A=F22272)
3 1 26013-080252 BOLT, M8X 25 7

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.73

Fig.73. REAR HOUSING (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 198321-32612 HOUSING, REAR AXLE 2
2 1 194180-32640  PLATE, PUSH 3
3 1 198240-32640  PACKING, AXLE 2
4 1 194640-32650  CASE, OIL SEAL 2
5 1 198320-32660  GASKET, SEAL CASE 2
6 1 198535-32660  SEAL, QLNY7210016 2
7 1 22217-100000 WASHER, SPRING 10 2 z
(A=FXXXXXX)
8 1 22312-100180  PIN, PARALLEL M10X18 4
9 1 22635-600120  RIVET, 6.0X12 3
10 1 26013-100302 BOLT, M10X 30 8
10-1 1 26106-100302 BOLT, M10X 30 PLATED 8 R
(A=FXXXXXX)
11 1 26013-120402 BOLT, M12X 40 16
11-1 1 26108-120402 BOLT, M12X 40 PLATED 16 R
(A=FXXXXXX)
12 1 26013-120502 BOLT, M12X 50 4
12-1 1 26108-120502 BOLT, M12X 50 PLATED 4 R
(A=FXXXXXX)
13 1 26116-100852 BOLT, M10X 85 PLATED 2
13-1 1 26108-100852 BOLT, M10X 85 PLATED 2 R
(A=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION
Fig.74. DIFFERENTIAL LOCK

OCNP5-M07400 Fig.74

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B (€ O (E) (F)
1 1 198448-33120 SHAFT, LOCK 1
2 1 194464-33130 SLIDER, DIFFERENTIAL 1
3 1 1A7350-33140 FORK, SHIFT 1
4 1 198212-33150 SPRING, RETURN 1
5 1  22137-200000 WASHER, 20 1
6 1 22351-050040 PIN, SPRING 5.0X40 1
7 1 22351-060032 PIN, SPRING 6.0X32 1
8 1 22351-080032 PIN, SPRING 8.0X32 1
9 1 22351-080040 PIN, SPRING 8.0X40 1
10 1  24421-203007 SEAL, OIL TC203007 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION
Fig.75. DIFFERENTIAL LOCK PEDAL

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.75
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198448-33220 PEDAL ASSY, LOCK 1
2 1 198448-33310 RETAINER, PEDAL 2
3 2 24550-017150 BUSH, 17X15 4
4 1  198448-33340 SHAFT, PEDAL 1
5 1  198448-33380 WIRE ASSY 1
6 1 198448-33390 GROMMET, CABLE 1
7 1 198290-37510 SPRING, RETURN 1
8 1  198220-37900 PIN, 8X24 1
9 1 1C6281-52320 PIN, SNAP 8 1
10 1  194330-62530 STOPPER, PEDAL 1
11 1 22351-035040 PIN, SPRING 3.5X40 1
12 1 22351-060040 PIN, SPRING 6.0X40 1
13 1 26106-080162 BOLT, M8X 16 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.76

Fig.76. DIFFERENTIAL LOCK LINK (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198220-37900 PIN, 8X24 1
2 1 1C6281-52320 PIN, SNAP 8 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.77

Fig.77. FINAL PINION (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198149-33410 PINION, FINAL L 1
2 1 198149-33420 PINION, FINAL R 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.78

Fig.78. FINAL GEAR (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  198450-33540 PINION, PLANETARY 8
2 1 198320-33550 SHAFT, PLANETARY 8
3 1 198320-33560 NEEDLE, 4.5X31.8 168
4 1 198450-33570 CARRIER, PLANETARY 2
5 1  198450-33590 WASHER, 26X50X1 16
6 1 198320-33610 GEAR, INTERNAL 2
7 1  198450-33610 BUSH, 354232 8
8 1 22312-100180 PIN, PARALLEL M10X18 8
9 1 22351-080040 PIN, SPRING 8.0X40 8
10 1 26116-100552 BOLT, M10X 55 PLATED 16
10-1 1 198217-33650 BOLT, M10X55 16 N

(A=FXXXXXX)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.79

Fig.79. REAR AXLE SHAFT (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 198448-34110 SHAFT, REAR AXLE 2
2 1 198440-34130 WASHER, 13X64X9 2
3 1  194640-34140 BOLT, M12X30 2
4 1 198450-34150 WASHER, THRUST 2
5 1  198535-34360 COLLAR, 60X72X26 2
6 1  194145-34390 SPACER, O-RING 2
7 1 22351-050020 PIN, SPRING 5.0X20 2
8 1 24101-060114 BEARING, BALL 6011 2
9 1 24101-062124 BEARING, BALL 6212 2
10 1 24321-000600 O-RING, 1AG60.0 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.80

[
[ee]

194450-34511 RIM, W12X28W

=
o

194278-34820 DISK, W11X28W
198268-34850 BOLT, M16X70

Fig.80. REAR WHEEL TIRE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 198450-34730 TIRE KIT, 14.9-28 L 1
2 2 194450-34600 TIRE W/TUBE 14.9-28 1
3 3 194450-34610 TIRE, 14.9-28 6 FSL 1
4 3 194450-34620 TUBE, 14.9-28 1
5 2 198450-34751 WHEEL ASSY, W12X28W 1
6 3 194181-14180 NUT, M16 8
7 3  194065-34170 WASHER, 16 8
8 3  194450-34511 RIM, W12X28W 1
9 3 194278-34820 DISK, W11X28W 1
10 3 198268-34850 BOLT, M16X70 8
11 1  198450-34830 TIRE KIT, 14.9-28 R 1
12 2 194450-34600 TIRE W/TUBE 14.9-28 1
13 3 194450-34610 TIRE, 14.9-28 6 FSL 1
14 3 194450-34620 TUBE, 14.9-28 1
15 2 198450-34751 WHEEL ASSY, W12X28W 1
16 3 194181-14180 NUT, M16 8
17 3 194065-34170 WASHER, 16 8
3 1
3 1
3 8

N
o

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.81

Fig.81. REAR WHEEL TIRE G oerAuRa o

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 194680-34710  TIRE ASSY, REARL 1
2 2 194680-34761  WHEEL, W15X20 1
3 2 194680-34900 TIRE ASSY, 475/65D20 1
4 3 194680-34910  TIRE, 475/65 D20 1
5 3 194680-34920  TUBE, 475/65 D20 1
6 1 194680-34810  TIRE ASSY, REARR 1
7 2 194680-34761 WHEEL, W15X20 1
8 2 194680-34900 TIRE ASSY, 475/65D20 1
9 3 194680-34910  TIRE, 475/65 D20 1
10 3 194680-34920  TUBE, 475/65 D20 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.82

Fig.82. HUB BOLT (A)=EF685-AU-PQ ©=
. . (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198133-34130 BOLT, M14X30 16

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.83

Fig.83. BRAKE (AZEF685-AUPQ 0=

®)= ©®=

€)= (F)=

No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1  198320-36200 BRAKE ASSY 1
2 2 198240-36310 ACTUATOR 1
3 2 198240-36320 ACTUATOR 1
4 2 198240-36351 PLATE, FRICTION 226 6
5 2 198240-36520 PLATE, STEEL 3.2 5
6 1 194205-36320 SPRING, ACTUATOR 4
7 1 198240-36380 HOOK, RETURN SPRING 4
8 1  198535-36690 SHAFT ASSY, LEVER 1
9 2 198535-36730 SHAFT, CAM LEVER L 1
10 2 198535-36740 SHAFT, CAM LEVER R 1
11 1 198240-36700 LEVER ASSY, CAM 1
12 2 198240-36710 CAMSHAFT, BRAKE L 1
13 2 198240-36720 CAMSHAFT, BRAKE R 1
14 1 198320-36790 SLEEVE, CAM LEVER 2
15 1 22242-000290 RING, 29 2
1 16 1 24190-180001 BALL, STEEL 9/16 12
17 1 24421-304208 SEAL, OIL TC304208 2

I_I_l

12 (13)

14

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.84

Fig.84. PEDAL (A)=EF685-AU-PQ (0=

(B)= (E)=
(©)= (F)=

No. Lev. Parts No. Description Qty |

@ B € O E @

1 1 1A7670-37200 PEDAL ASSY 1
2 2 194990-22120 NUT, M5 2
3 2 198448-22401 PEDAL ASSY, CLUTCH 1
4 3 198448-37360 BUSH, 25X28X20 2
4-1 3  24550-025200 BUSH, 25X20 2 R
(A=FZZ727)
5 2 198448-22470 PIPE, CLUTCH STOPPER 1
6 2 198133-22510 RIVET, PEDAL HEAD 2
7 2 198133-22530 WASHER, RIVET 3
8 2 198448-37250 RETAINER ASSY, SHAFT 1
9 3 198448-37360 BUSH, 25X28X20 2
9-1 3  24550-025200 BUSH, 25X20 2 R
(A=FZ27227)
10 2 198535-37301 PEDAL ASSY, BRAKE L 1
11 2 198448-37401 PEDAL ASSY, BRAKE R 1
12 3 198448-37360 BUSH, 25X28X20 2
12-1 3  24550-025200 BUSH, 25X20 2 R
(A=FZ22222)
13 2 198071-37510  COVER, HEAD 3
14 2 198448-37551  SHAFT, BRAKE 1
15 2 198475-37770  SPRING, LOCK 1
16 2 198475-37780 SCREW, M5X25 1
17 2 22272-000190 RING, E-19 1
18 2 22512-070400 KEY, 7X 40 1
19 1 26106-100202 BOLT, M10X 20 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION OCNP5-M07400 Fig.85

Fig.85. BRAKE LINK(1 (eEross ALPQ o

(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

[
[ee]

22137-120000  WASHER, 12

1 1 198290-37510  SPRING, RETURN 2
2 1 198448-37610  ROD ASSY, BRAKE 2
3 2 194150-22480  NUT, M10L 2
4 2 198448-37450  BOOT, ROD 2
5 2 198448-37530  ROD, BRAKE L 2
6 2 198448-37600 ROD ASSY, BRAKE A 2
7 2 198448-37620  ROD, BRAKE R 2
8 2 194130-37730  TURNBUCKLE M10X70 2
9 2 22417-200300  PIN, COTTER 2.0X30 2
10 2 22487-120400  PIN, H12X40 2
11 2 26716-100002  NUT, M10 2
12 1 1A7450-37650 LEVER, BRAKE LOCK 1
13 1 198475-37690  SPRING, LOCK 1
14 1 198220-37900  PIN, 8X24 2
15 1 198153-51810  BAND, NYLON 150 2
16 1 1A7450-51820 COVER, HARNESS 1
17 1 1C6281-52320  PIN, SNAP 8 2

1 1

1 1

=
o

22417-250300 PIN, COTTER 2.5X30

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 REAR AXLE SECTION
Fig.86. BRAKE LINK(2

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.86
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198448-37370 ROD, BRAKE 2
2 1 1A7600-37460 ARM ASSY, BRAKE L 1
3 2  24761-010000 NIPPLE, GREASE M6F 1
4 1 1A7600-37470 ARM ASSY, BRAKE R 1
5 2 24761-010000 NIPPLE, GREASE M6F 1
6 1 198071-37781 BOLT, M20 1
7 1 198071-37791 BOLT, M20 1
8 1 198071-37820 SPACER, 20/29 2
9 1 198220-37900 PIN, 8X24 2
10 1 198220-37900 PIN, 8X24 4
11 1 1C6281-52320 PIN, SNAP 8 2
12 1 22137-080000 WASHER, 8 4
13 1 22417-250300 PIN, COTTER 2.5X30 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400  Fig.87
Fig.87. HYDAULIC CYLINDER CASE G oerAuRa o

(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 194310-24770 SPRING 1
2 1 1A7670-42101 HOUSING ASSY 1
3 2 194640-42140 BUSH, 65X70X45 2
4 2 23876-020000 PLUG, RO2 2
5 1 1A7640-42150 PACKING, HOUSING 1
6 1 198475-42250 STRAINER ASSY 1
7 1  194555-42280 BREATHER, AIR 1
8 1 1A7260-42310  SUPPORT, SPRING 1
9 1 1A7640-43200 HEAD ASSY, CYLINDER 1
10 2 23876-010000 PLUG, RO1 3
11 2 23876-020000 PLUG, R02 2
12 1 198448-43300 SEAT ASSY, VALVE 1
13 1 198448-43331 ORIFICE, VALVE 1
14 1 198448-43340 SPRING, CHECK VALVE 1
15 1 1A7640-43450 PLUG, CHECK VALVE 1
16 1 1A7640-43810 SPACER, 9X13X1 1
17 1 1A7640-43850 STRAINER 1
18 1  194555-46380 SPRING 1
19 1 194312-46750 PLUG, PF3/8 1
20 1  194555-77910 GASKET, 17 1
21 1 22252-000140 RING, 14 1
22 1 22252-000180 RING, 18 1
23 1 22312-100180 PIN, PARALLEL M10X18 2
24 1 24190-130003 BALL, STEEL 13/32 1
25 1 24190-160001 BALL, STEEL 1/2 1
26 1 24315-000140 O-RING, 1BP14.0 2
27 1 24315-000140 O-RING, 1BP14.0 2
28 1 24315-000140 O-RING, 1BP14.0 1
29 1 24315-000180 O-RING, 1BP18.0 1
30 1 24315-000220 O-RING, 1BP22.0 1
31 1  24325-000900 O-RING, 1BG90.0 1
32 1 24351-010160 O-RING 1A 1016 1
33 1  24365-091000 O-RING, 1BAS910 1
34 1 26013-120352 BOLT, M12X 35 8
34-1 1 26106-120352 BOLT, M12X 35 PLATED 8 R
(A=FXXXXXX)
35 1 26013-120402 BOLT, M12X 40 4
36 1 26013-120652 BOLT, M12X 65 1
37 1 26013-120852 BOLT, M12X 85 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.88

; (A)=EF685-AU-PQ (D)=
Fig.88. PISTON - o
€)= (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

1A7640-43250  PISTON ASSY
1A7640-43260  PACKING, 95
1A7640-43270  RING, BACK UP 95

1A7640-43280 WEARING, 95
1A7640-43290 PISTON, HYDRAULIC

aObhwNER
NN N R
N A N

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.89

Fig.89. LIFT CRANK (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7640-43410 ROD, PISTON 1
2 1 1A7640-44110 CRANK, LIFT 1
3 1 1A7640-44210  SHAFT, LIFTING 1
4 1 1A7640-44230 WASHER, 65X82X2 2
5 1  1A7640-44240 PLATE, 50X64X2 2
6 1  194640-44250 SLEEVE, LIFT SHAFT 2
7 1 194640-44260  SEAL, SPLINE 2
8 1 1A7640-44410 ARM, LIFT 2
9 1 198448-44510  ARM, FEEDBACK 1
10 1 194640-44540  RETAINER, SHAFT 1
11 1 22351-050070  PIN, SPRING 5.0X70 1
12 1 22351-060012 PIN, SPRING 6.0X12 1
13 1 22351-080070  PIN, SPRING 8.0X70 1
14 1  24311-000400 O-RING, 1AP40.0 1
15 1  24321-000650  O-RING, 1AG65.0 4
16 1 26013-120352 BOLT, M12X 35 2
16-1 1 26106-120302 BOLT, M12X 30 PLATED 2 R

(A=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.90

Fig.90. CONTROL (A)=EF685-AU-PQ ©=
) ) (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7260-45100 VALVE ASSY, SOLENOID 1
2 1 198448-45150 VALVE ASSY, SOLENOID 1
3 2 22217-040000 WASHER, SPRING 4 2
4 2 24341-000080  O-RING, 1AS8.0 2
5 2 26450-040402 BOLT, M4X 40 2
6 1 26450-080352 BOLT, M8X 35 4

6

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400  Fig.91
Fig.91. STOP VALVE CONTROL G oerAuRa o
€)= (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

198448-46581 BOLT, STOP
198448-46610 FLANGE ASSY
1A8160-46670  KNOB, VALVE

22242-000110 RING, 11
24311-000090 O-RING, 1AP9.0
26106-060162 BOLT, M6X 16 PLATED

~Njo o slw N e
N T = = N [ RS
RPN Rk PR

26716-100002 NUT, M10

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.92

Fig.92. STOP VALVE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 1A7640-46300 VALVE, STOP 1
2 1 1A7640-46620 BOLT, STOP 1
3 1 198448-46630 HOLDER, VALVE 1
4 1 198448-46660 PACKING, 10 1
5 1 1A7640-46670 WASHER, 10.5X15X1 1
6 1 22351-030016 PIN, SPRING 3.0X16 1
7 1 22351-060028 PIN, SPRING 6.0X28 1
8 1 24190-160001 BALL, STEEL 1/2 1
9 1 24311-000150 O-RING, 1AP15.0 1
10 1  24315-000110 O-RING, 1BP11.0 2

10

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-MO7400 Fig.93
Fig.93. SAFETY VALVE (A)=EF685-AU-PQ (0)=

(B)= (E)=
€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1A7680-45320  SPRING
1A7680-45370  PLUG, SAFETY VALVE
198220-46400 SHIM SET

1A7680-46410  SEAT, SAFETY VALVE
194640-46420 POPPET
22351-060030 PIN, SPRING 6.0X30

24315-000120 O-RING, 1BP12.0
24315-000180 O-RING, 1BP18.0

o N oA N R
L T = W SN [N
PRk R Rk R e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.94

24190-070001 BALL, STEEL 7/32

26450-060102 BOLT, M6X 10
26450-060802 BOLT, M6X 80
51 26450-080652 BOLT, M8X 65

Fig.94. SUB CONTROL VALVE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 198220-46500 CLAMP 1
2 1 198448-46702 CONTROLLER ASSY 1
3 2 178076-04111 BODY(A-1 CMP 1
4 2 178076-04140 SPRING(4P 1
5 2 178076-04150 COVER 1
6 2 178076-04300 SCV CMP 1
7 3 178076-04140 SPRING(4P 1
8 3 178076-04150 COVER 1
9 3 178076-04210 BODY ASSY, A-2 1
10 3 194850-49340 PLATE, SEAL 2
11 3 194850-49380 PLUG, CHECK 1
12 3 194850-49400 VALVE, CHECK 1
13 3 194850-49410 SPRING 1
14 3 194850-49440 PIN, SPRING 2X9 1
15 3 194850-49450 PACKING 1
16 3 194850-49460 HOLDER, DETENT 1
17 3 194850-49480 SLIDER 1
18 3 194850-49490 SPRING 1
19 3 172510-74410 SEAL, DUST 2
20 3 172510-74440 RETAINER, SPRING 1
21 3 172510-74450 RETAINER, SPRING 1
22 3 172510-74471 COVER ASSY 1
23 3 24190-050001 BALL, STEEL 5/32 2
24 3  24190-070001 BALL, STEEL 7/32 1
25 3 26450-060102 BOLT, M6X 10 2
26 3 26450-060802 BOLT, M6X 80 2
27 3 41850-000140 O RING 14.0 ACM 2
28 3 41851-000140 O RING P 14.0 HNBR 1
29 3 41856-020530 PACKING,2053 1
30 2 178076-04310 COVER 1
31 2 198165-48560 PLUG, 9/16 2
32 2 194850-49290 PACKING, 6-1 2
33 2 194850-49340 PLATE, SEAL 2
34 2 194850-49380 PLUG, CHECK 1
35 2 194850-49400 VALVE, CHECK 1
36 2 194850-49410 SPRING 1
37 2 194850-49440 PIN, SPRING 2X9 1
38 2 194850-49450 PACKING 1
39 2  194850-49460 HOLDER, DETENT 1
40 2 194850-49480 SLIDER 1
41 2 194850-49490 SPRING 1
42 2 172510-74410 SEAL, DUST 2
43 2 172510-74440 RETAINER, SPRING 1
44 2 172510-74450 RETAINER, SPRING 1
45 2 172510-74471 COVER ASSY 1
46 2 22287-080000 WASHER, 8 4
47 2 24190-050001 BALL, STEEL 5/32 2
2 1
2 2
2 2

N
IN

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION
Fig.94. SUB CONTROL VALVE

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.94
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A (B) () O (B ¢

52 2 41850-000140 O RING 14.0 ACM 2
53 2 41851-000140 O RING P 14.0 HNBR 1
54 2  41856-020530 PACKING,2053 1
55 1 198448-46750 BRACKET, SCV 1
56 1 198448-46760 LINK, STAY 2
57 1 198448-46800 LINK ASSY, SCV 2
58 2 24550-012150 BUSH, 12X15 2
59 1 198448-46970 BRACKET, L 1
60 1 198448-46980 BRACKET, R 1
61 1 1A7640-48230 PIPE, PRESSURE S-R 1
62 1 198448-48410 PIPE, PRESSURE 1A 1
63 1 198448-48430 PIPE, PRESSURE 1B 1
64 1 198448-48450 PIPE, PRESSURE 2A 1
65 1 198448-48470 PIPE, PRESSURE 2B 1
66 1 1A7640-48490 PIPE, PRESSURE 1
67 1 198448-48610 JOINT, 3/8-M20 4
68 1 198361-48750 BOLT ASSY, JOINT 1
69 1 198121-48870 JOINT, PF3/8 1
70 1 194555-77910 GASKET, 17 4
71 1 194555-77910 GASKET, 17 2
72 1 22242-000300 RING, 30 4
73 1 22372-050000 PIN, SNAP 5 2
74 1 22417-200300 PIN, COTTER 2.0X30 2
75 1 22486-060160 PIN, H 6X 16 2
76 1 23000-035000 CLAMP, 35 1
77 1 23414-120016 GASKET, 12X1.0 4
78 1 23414-180023 GASKET, 18X1.0 4
79 1 23414-200026 GASKET, 20X1.0 2
80 1  23857-120000 BOLT, JOINT 12 2
81 1  23897-030002 PLUG G3/8,HEX. 4
82 1 24311-000140 O-RING, 1AP14.0 4
83 1 26013-100252 BOLT, M10X 25 2
84 1 26013-100252 BOLT, M10X 25 2
85 1 26106-060162 BOLT, M6X 16 PLATED 4
86 1 26106-080162 BOLT, M8X 16 PLATED 2
86-1 1 26013-080162 BOLT, M8X 16 2 N

(A=*2008.06.)

N:Old

Yes
<es_
No

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'



OCNP5-M07400 HYDRAULIC CONTROL SECTION
Fig.95. SCV CONTROL

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.95
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 198448-04280 PIPE, OVERFLOW 1

2 1 198460-46110 CLEVIS 2

3 1 198448-46960 PIPE, PROTECTOR 2

4 1  194940-47341 KNOB, LEVER 2

5 1 198535-48430 PIPE, PRESSURE 1

6 1 1A7640-48640  JOINT, PIPE 1

7 1 198121-48870 JOINT, PF3/8 2

8 1 23857-120000 BOLT, JOINT 12 1

9 1  194555-77910 GASKET, 17 4

10 1 22372-050000 PIN, SNAP 5 2

11 1 22486-060160 PIN, H 6X 16 2

12 1  23414-180023 GASKET, 18X1.0 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-MO7400 Fig.96
Fig.96. SCV CONTROL (-EFeas-AUPQ o-

(©)= (F)=

@ B € O E @

z
°

Lev. Parts No. Description

1 1 194312-39480 SUPPORT, BREATHER 1
2 1 198460-46110 CLEVIS 2
3 1 198448-46350 GUIDE, LEVER 1
4 1 198448-46410-1 BRACKET, SCV LEVER 1
5 1 198448-46450 SHAFT, LEVER 1
6 1 198448-46490 GROMMET, 16/8.5-4.5 2
7 1 198448-46500 GROMMET, 16-4.5 1
8 1 198448-46850 CABLE, SCV 2
9 1 1A7640-46860 LEVER ASSY, SCV A 1
10 2 24550-014200 BUSH, 14X20 1
11 1 1A7640-46910 LEVER ASSY,SCV B 1
12 2 24550-014200 BUSH, 14X20 1
13 1 198448-46940 COLLAR, 15X25X25 1
14 1 194940-61790 SCREW, TAPPING M5X16 4
15 1 194205-63550 BREATHER, AIR 1
16 1 198220-63850 NUT, M5 4
17 1 22137-140000 WASHER, 14 1
18 1 22372-050000 PIN, SNAP 5 2
19 1 22486-060160 PIN, H 6X 16 2
20 1 26106-060122 BOLT, M6X 12 PLATED 1
21 1 26106-080162 BOLT, M8X 16 PLATED 1
22 1 26106-080162 BOLT, M8X 16 PLATED 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.97

Fig.97. HYDRAULIC CONTROL (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)

1 1 1A7640-47100 LINK ASSY, FEEDBACK 1
2 2 1A7450-47970 BUSH, DRY 17X15X21 1
3 1 1A7640-47170  BOLT, STEPPED M12 1
4 1 1A7640-47610 HINGE, TOP LINK 1
5 1 1A7640-47660 SPACER, 17X25X45 1
6 1 1A7640-47980 SUPPORT, HINGE 2
7 1 22217-160000 WASHER, SPRING 16 2
8 1 22217-160000 WASHER, SPRING 16 1
9 1 22372-080000  PIN, SNAP 8 1
10 1 23414-150019  GASKET, 15X1.0 1
11 1 26013-120302 BOLT, M12X 30 8
12 1  26116-160252 BOLT, M16X 25 PLATED 2
13 1 26116-161102 BOLT, M16X110 PLATED 1
14 1 26716-160002 NUT, M16 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400  Fig.98
Fig.98. HYDRAULIC CONTROL G oerAuRa o
€)= (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7640-47440  SPRING, RETURN 1
2 1 198448-47510 ROD, FEEDBACK 1
3 1 1A7640-47910 BRACKET ASSY, WIRE 1
3-1 1 1A7680-47910 BRACKET ASSY, WIRE 1 R
(A=FZ2772)
4 1 22137-050000 WASHER, 5 2
5 1 22417-160180 PIN, COTTER 1.6X18 2
6 1 26106-080162 BOLT, M8X 16 PLATED 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION
Fig.99. HYDRAULIC CONTROL LEVER

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.99
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1  194550-47110 STOPPER 1
2 1 1A7640-47300 LEVER ASSY, POSITION 1
3 2  1A7640-47310 LEVER, POSITION 1
4 2 1A7640-47340 SUPPORT, LEVER 1
5 2 194151-47760 WASHER, 12 3
6 2 194310-47790 PLATE, FRICTION 1
7 2 22417-250250 PIN, COTTER 2.5X25 1
8 2 24550-012150 BUSH, 12X15 1
9 2  26877-120002 NUT, CASTLE M12 1
10 1 198071-47840 BOLT, WING M8X30 1
11 1  194740-55430 WASHER, 8 1
12 1  198290-78550 SENSOR, POSITION 1
13 1 22417-200200 PIN, COTTER 2.0X20 1
14 1 26023-040162 SCREW, M4X16 2
15 1 26106-080162 BOLT, M8X 16 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.100

Fig.100. HYDRAULIC PIPING (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 194990-22130 NUT, M6 1

2 1 198448-48111 PIPE, PRESSURE F 1

3 1 198448-48140 BOLT ASSY, JOINT 1

4 1 1A7640-48170 PIPE, PRESSURE R 1

4-1 1 1A7640-48171-1 LINE ASSY,PRESSURE 1 N

(A=FXXXXX)

5 1 1A7670-48260 PIPE ASSY, PRESSURE 1

6 1 1A7670-48280 PIPE, OIL 1

7 1  1A7650-48300 PIPE, PRESSURE F 1

8 1 198448-48340 HOSE, PRESSURE 1

9 1 1A7640-48340 HOSE, PRESSURE 1

10 1 1A7640-48350 PIPE, PRESSURE R-L 1
10-1 1 1A7640-48351 LINE ASSY,LOW PRESS. 1 N

(A=FXXXXX)

11 1 198535-48410 PIPE, PRESSURE 1

12 1 1A7650-48420 STAY, CLAMP 1

13 1 198448-48522 STAY ASSY, PIPE 1

14 1 198448-48530 CLAMP, PIPE 2

15 1 198448-48570 JOINT,LOW-PRESS.PIPE 2

16 1 194470-48630 CLAMP 1

17 1 1A7610-48630 CLAMP, PIPE 1

18 1 194470-48640 CLAMP, PIPE 1

19 1 1A7610-48650 RUBBER, CUSHION 1

20 1  194450-48830 CLAMP 2

21 1 198129-78710 SPACER, 6-10 1

22 1 198129-78720 GROMMET, 10-16 1

23 1 22157-060000 WASHER, 6 1

24 1  23000-041000 CLAMP, 41 2

25 1  23000-048000 CLAMP, 48 1

26 1  23000-060000 CLAMP, 60 2

27 1  23414-180023 GASKET, 18X1.0 2

28 1  23414-180023 GASKET, 18X1.0 2

29 1  23414-200026 GASKET, 20X1.0 2

30 1 23414-220029 GASKET, 22X1.0 2

31 1 23857-120000 BOLT, JOINT 12 1

32 1 23857-120000 BOLT, JOINT 12 1

33 1  23857-150000 BOLT, JOINT 15 1

34 1 24311-000220 O-RING, 1AP22.0 1

35 1 24311-000340 O-RING, 1AP34.0 1

36 1 26013-060352 BOLT, M6X 35 4

37 1 26013-120202 BOLT, M12X 20 1

38 1 26013-120252 BOLT, M12X 25 2

39 1 26106-060302 BOLT, M6X 30 PLATED 1

40 1 26106-080162 BOLT, M8X 16 PLATED 4

41 1 26106-080162 BOLT, M8X 16 PLATED 1

42 1 26106-080202 BOLT, M8X 20 PLATED 1

43 1 41856-020230 PACKING, 2023 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-M07400 Fig.101

Fig.101. HYDRAULIC PIPING (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R

A ® € O E ©

1A7640-34220  PIPE, PRESSURE R
194130-48650 BOLT, JOINT M12
198448-49110 BOLT ASSY, JOINT

23414-180023 GASKET, 18X1.0
23414-200026 GASKET, 20X1.0

aObhwNER
N =
NN (R

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 HYDRAULIC CONTROL SECTION OCNP5-MO7400 Fig.102
Fig.102. HYDRAULIC FILTER (W-EressAL-PQ or

(©)= (F)=

No. Lev. Parts No. Description I R

Qty
A ® € O E ©

1A7640-48310  FILTER, HYDRAULIC
1A7640-48330 COVER, FILTER
198448-48980 COVER, FILTER

24321-000350 O-RING, 1AG35.0
26106-080122 BOLT, M8X 12 PLATED
26106-080202 BOLT, M8X 20 PLATED

~Njo o slw N e
N T = = N [ RS
e TN I FEN N

26106-080602 BOLT, M8X 60 PLATED

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HYDRAULIC CONTROL SECTION
Fig.103. OIL COOLER

TO ENGINE
NPC-5075

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.103
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 198133-02120 BOLT, STEPPED M6 4
2 1 198448-34211 PIPE ASSY, PRESSURE 1
3 1 198448-48820 BOSS, COOLER 2
4 1 1A7610-48830 PIPE, COOLER IN-F 1
5 1 1A7610-48870 PIPE, COOLER OUT F 1
6 1 198448-48941 SEAL, COOLER PIPE 2
7 1 1A7640-48950 HOSE, RUBBER 1500 1
8 1 1A7640-48960 HOSE, RUBBER 1160 1
9 1 198138-49100 COOLER ASSY, OIL 1
10 1 198448-51460 CLAMP, HARNESS 1
11 1 198454-60830 SCREEN, OIL COOLER 1
12 1  194420-62260 RUBBER, CUSHION 8
13 1 22137-100000 WASHER, 10 4
14 1 23000-022000 CLAMP, 22 8
15 1  23414-200026 GASKET, 20X1.0 2
16 1 23857-150000 BOLT, JOINT 15 1
17 1 26013-120202 BOLT, M12X 20 1
18 1 26106-080162 BOLT, M8X 16 PLATED 1
19 1 26106-080162 BOLT, M8X 16 PLATED 1
20 1 26106-080162 BOLT, M8X 16 PLATED 1
21 1 26106-100202 BOLT, M10X 20 PLATED 2
22 1 29622-140001 BAND, RF140 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION

Fig.104. WIRE HARNESS

(A)=EF685-AU-PQ
(B)=
©)=

OCNP5-M07400 Fig.104

)=
©®=
=

No. Lev. Parts No. Description
19 Fig 133 A B () DO () (A

{ 1 1 172010-07810  STICKER, WIRE 4
S 17 2 1 1A7450-51200 HARNESS, WIRE 1
3 1 19417051210 GROMMET 25 1
31 1 19455551210 GROMMET, 35 1

(A=FZZ2772)
4 1 19417051210 GROMMET 25 1
4-1 1 19455551210 GROMMET, 35 1

(A=FZZ27272)
5 1 19427551210 GROMMET 25 1
6 1 19824551210 GROMMET, 25/18 1
6-1 1 1A7641-51410 GROMMET, 35 1

(A=FZz777)
7 1 19824551210 GROMMET, 25/18 1
7-1 1 1A7641-51410 GROMMET, 35 1

(A=FZ22277)
8 1 1A7470-51222  CABLE, FLASHER 2
9 1 1A7640-51240 HARNESS, WIRE 1
9-1 1 1A7640-51230 HARNESS, WIRE 1

(A=FZZ7272)
10 1 1A7000-51430 RETAINER, GROMMET FA 1
11 1 1A7000-51440 RETAINER, GROMMET FB 1
12 1 194180-51640 CLAMP, HARNESS 2
13 1  194680-51670  BAND, CLIP 5
14 1  198153-52150 CONSENT ASSY 1
15 2 198153-51020  PLUG ASSY 1
16 2 198153-51040 CONSENT ASSY 1
17 1 1A7890-57200 LAMP ASSY, FLASHER 1
18 1 198291-77870  COVER, GUARD 1
19 1 198291-77870  COVER, GUARD 2
20 1 198093-86180  WIRE, WASHER LEAD 1
(‘;j) 21 1 26106-060122  BOLT, M6X 12 PLATED 2
22 1 26106-060162  BOLT, M6X 16 PLATED 1
/é 23 23 1 26557-030162  SCREW, M3X16 2
Fig. 131 16 24 1 29622-140001  BAND, RF140 1
1 15/]) 25 1 29622-250001  BAND, RF250 2

14
3-1
6-1)
szo - o
11—

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-MO7400 Fig.105
Fig.105. WIRE HARNESS (A)=EF685-AU-PQ (D)=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

@ B € O E @

z
°

1 1 194990-22130  NUT, M6 1
2 1 194990-22130  NUT, M6 1
3 1 194990-22130  NUT, M6 2
4 1 194990-22140  NUT, M8 1
5 1 198448-48990 GROMMET, HOSE 1
33 6 1  1A7640-51270 HARNESS, WIRE 1
7 1 1A7640-51420 CABLE, BATTERY EARTH 1
ENGINE PART 8 1 198448-51450 CLAMP, HARNESS 1
9 1  198448-51460 CLAMP, HARNESS 1
10 1 198448-51460 CLAMP, HARNESS 1
11 1 198448-51460 CLAMP, HARNESS 2
12 1  198448-51460 CLAMP, HARNESS 1
13 1 198448-51460 CLAMP, HARNESS 1
14 1 1A7690-51550  STAY ASSY, RELAY 1
15 1 19444051620 CLAMP 1
16 1 19444051630 CLAMP, HARNESS 1
17 1  194680-51670  BAND, CLIP 2
18 1 194680-51670  BAND, CLIP 3
19 1 198220-52180 RELAY, STARTER 1
20 1 198448-52310 BRACKET, RELAY 1
21 1 19853557110  BRACKET, RELAY 1
22 1 198448-60080  TRIM, 40 2
23 1 1A7000-61480  TRIM, 360 1
24 1 198230-61560 GUIDE, HOSE 2
25 1 198230-61560 GUIDE, HOSE 1
26 1  124756-77040  COVER, TERMINAL 1
27 1 124756-77040  COVER, TERMINAL 1
28 1 1E6910-82500 RELAY, CA-1A 2
29 1 198093-84810  SEAL, FENDER 1
30 1 198093-84810  SEAL, FENDER 1
31 1 26106-060122  BOLT, M6X 12 PLATED 2
32 1 26106-060162  BOLT, M6X 16 PLATED 2
33 1 26106-060162 BOLT, M6X 16 PLATED 1
34 1 26106-060162  BOLT, M6X 16 PLATED 2
35 1 26106-060162  BOLT, M6X 16 PLATED 2
36 1  26106-080162  BOLT, M8X 16 PLATED 3
37 1 26106-080122  BOLT, M8X 12 PLATED 1
38 1 26106-080162  BOLT, M8X 16 PLATED 1
39 1 26106-080162  BOLT, M8X 16 PLATED 1
40 1 26106-100162  BOLT, M10X 16 PLATED 1

26 (27)

40
ﬁﬁ‘g—s 12)#) —\@/@E

S 31
0 (10) (1) Tem—17018)

6 (12) (13)
- %24

@7 15 (16) <§—29 (30)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-M07400 Fig.106

Fig.106. WIRE HARNESS (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172010-07810 STICKER, WIRE 1
2 1 172010-07810 STICKER, WIRE 4
3 1 1E3080-46590 COLLAR, 6.510.524 1
4 1 1A7640-51165 HARNESS ASSY, WIRE F 1
5 2 198535-52110 FUSE, 5A 7
6 2 198535-52120 FUSE, 10A 4
7 2 198535-52130 FUSE, 15A 4
8 2 198535-52140 FUSE, 20A 3
9 2 198535-52410 COVER, FUSE BOX 1
10 1 1A7640-51190 HARNESS, WIRE 1
11 1 1A7640-51300 WIRE, SWITCH LEAD 1
12 1 1A7450-51310 CABLE, TURN SIGNAL 2
13 1 198220-51870 BAND, NYLON 200 1
14 1 198448-51910 CLIP, BAND 4
15 1 198461-52950 RELAY, CATYPEC 2
16 1 197830-85490 GROMMET 4
17 1 26106-060402 BOLT, M6X 40 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-M07400 Fig.107
Fig.107. WIRE HARNESS (y=Eross.PQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

1A7640-51114 HARNESS ASSY, WIRE A
198153-51700 FUSE, SLOW BLOW 80A
1A7000-52820  FUSE, SLOW BLOW 60A

29420-150000 FUSE, B 15A
1A7650-51350  CABLE ASSY, BATTERY
198461-52950 RELAY, CATYPEC

26106-060162 BOLT, M6X 16 PLATED
29622-140001 BAND, RF140

o N oA N R
[ I = NI NN
PRk PRk wR

TO ENGINE
NP65075
-1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION

Fig.108. WIRE HARNESS

OCNP5-M07400 Fig.108

(A)=EF685-AU-PQ (D)=
®)= ©®=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194990-22130 NUT, M6 5
2 1 194990-22130 NUT, M6 2
3 1 1A7640-47950 BRACKET, SENSOR 1
4 1 1A7640-51132 HARNESS ASSY, WIRE B 1
4-1 1 1A7640-51133 HARNESS ASSY, WIRE B 1 R
(A=*2008.06.)
4-2 1 1A7640-51134 HARNESS ASSY, WIRE B 1 S
(A=*2008.08.)
4-3 1 1A7640-51135 HARNESS ASSY, WIRE B 1 S
(A=FZZ277)
5 1  198461-52950 RELAY, CATYPEC 9
6 1 198461-52950 RELAY, CATYPEC 4
7 1 1A7640-58150 BRACKET, SWITCH 1
8 1 1A7640-78880 SPACER, 8.4X15X44 2
9 1 26106-060162 BOLT, M6X 16 PLATED 2
10 1 26106-060162 BOLT, M6X 16 PLATED 5
11 1 26106-080162 BOLT, M8X 16 PLATED 2
12 1 26106-080552 BOLT, M8X 55 PLATED 2
13 1 29622-250001 BAND, RF250 1

(G

Remarks
(1) THERE IS AN ASSISTANT ARTICLE
AND REFERS TO FIG.159

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-MO7400 _Fig.109
Fig.109. BATTERY (A)=EF685-AU-PQ )=

(B)= (E)=
(©)= (F)=

Lev. Parts No. Description Qty |

AW B € O E @

z
°

194990-22140 NUT, M8
26716-080002 NUT, M8
198448-51510 RUBBER, SPACER

198450-51510 BATTERY SY210-10L
198327-51530 CAP, BATTERY
198153-51540 ROD, BATTERY CLAMP

194145-51550 COVER, BATTERY
194680-51560 CLAMP, BATTERY
1A7640-51610 RUBBER, SPACER

© oo N[O AwN R
L N T I P S =
NRE RINVNOR[RNMN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION
Fig.110. SWITCH

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.110
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1C6900-07200 SWITCH, COUPLING 1
2 1 198153-51810 BAND, NYLON 150 6
3 1 198448-52111 STAY, SWITCH 1
4 1 1A7450-52110 SWITCH ASSY, STARTER 1
5 2 1A7450-52130 KEY ASSY 1
6 1 198223-52150 SWITCH, STOP LAMP 1
7 2 26776-120002 NUT, LOCK M12 1
8 1 198223-52150 SWITCH, STOP LAMP 2
9 2 26776-120002 NUT, LOCK M12 2
10 1 194150-52160 SWITCH, HORN 1
11 2 22217-080000 WASHER, SPRING 8 1
12 2  26736-080002 NUT, M8 1
13 1 1A7450-52210 SWITCH ASSY 1
14 2 1A7450-52230 BULB, WITH SOCKET 1
15 1 1A7480-52250 SWITCH, CLUTCH 1
16 1 1A7340-52290 SWITCH, PTO ON-OFF 1
17 1  1A7450-52450 SWITCH, HAZARD 1
18 1 198121-55510 SWITCH ASSY 1
19 1 22117-120000 WASHER, 12 1
20 1 26106-080162 BOLT, M8X 16 PLATED 2
21 1  26557-050162 SCREW, M5X16 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION
Fig.111. SWITCH

No. Lev. Parts No.

OCNP5-M07400 Fig.111

(A)=EF685-AU-PQ (D)=
(B)= (E)=
(©)= F)=
Description Qty |

A ® € O E ©

198141-19100
198133-52170
1A7260-52190

COVER, SWITCH
TUBE, CORRUGATED 13
SWITCH, HIGH GRIP

O WN R

24311-000180
26106-080162

N =

O-RING, 1AP18.0
BOLT, M8X 16 PLATED

N R (PR

Yes

N:Old *ies

Yes

New, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 Fig.112

OCNP5-M07400 ELECTRICAL PARTS SECTION
Fig.112. SWITCH (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1  194150-52170 CAP, SWITCH 1
2 1 198448-52220 SWITCH ASSY, LIGHT 1
3 1 26023-040102 SCREW, M4X10 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



O0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-M07400 Fig.113

Fig.113. SWITCH (A)=EFBE5-AL-PQ ©=
' ) (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7600-52222 SWITCH, RANGE SHIFT 1
1-1 1 1A7600-52223 SWITCH, RANGE SHIFT 1 N

(A=+2009.01.)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-M07400 Fig.114

Fig.114. SWITCH (R)=EF685-AU-PQ ©=
' ) (B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198072-52180 SWITCH, NR 1
2 1 26106-060162 BOLT, M6X 16 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION

OCNP5-M07400 Fig.115

1 A)=EF685-AU-PQ D)=
Fig.115. LAMP - o
©= (F)=
No. Lev. Parts No. Description ' |
A (B () O () ¢
8 1 1 172010-07810  STICKER, WIRE 2
2 1 194990-22120  NUT, M5 4
3 1 194990-22130  NUT, M6 4
g 10 4 1 19824551210 GROMMET, 25/18 2
5 1 1A7950-51220  CABLE, FLASHER 2
~ 6 1 1A7890-51230 CABLE, SIDE FLASHER 4
7 1 19444051630 CLAMP, HARNESS 2
8 1 1A7890-53400 LAMP ASSY 2
9 2 198360-53630  BULB 12V-10W 2
10 2 1E9170-81270  VALVE, 12V 21W 2
11 1 1A7890-53600 LAMP ASSY, L 1
12 2 198071-53610 LENS, L 1
13 2  1A7890-53630 BULB, 12V21W 1
14 2 198071-53660  SCREW, TAPPING M5X25 2
18 (25) — 15 2 198071-53670  LENS, RED L 1
16 2 1A7890-53680  BULB, 12V21/5W 1
17 (24) 17 2 1A7890-53710 SOCKET 1
18 2 1A7890-53720  SOCKET 1
19 1 1A7890-53700 LAMP ASSY, R 1
20 2 1A7890-53630  BULB, 12V21W 1
m 21 2 198071-53660  SCREW, TAPPING M5X25 2
11319 22 2 1A7890-53680 BULB, 12V21/5W 1
23 2 198071-53710  LENS,R 1
24 2 1A7890-53710 SOCKET 1
25 2  1A7890-53720 SOCKET 1
26 2 19807153770  LENS, REDR 1
27 1 1A7890-53810  LAMP, TURN SIGNAL 2
28 2 1A7890-53820  BULB, 12V/3W 2
29 2 1A7890-53840  PACKING 2
30 1 1A7890-53810  LAMP, TURN SIGNAL 2
31 2 1A7890-53820  BULB, 12V/3W 2
32 2 1A7890-53840  PACKING 2
33 1 19853554500  LAMP ASSY, BACK 1
34 2 1A7020-54510 LENS 1
35 2 1A7020-54540 SCREW 2
36 2 1A7020-54560  BULB, 12V15W 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION
Fig.116. FRONT LAMP

17 (18)

£

1(11)

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.116
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1A7450-53200 LAMP ASSY, HEAD L 1
2 2 1A7450-53230 WIRE ASSY, LEAD 1
3 2 198448-53320 BULB, 12V45/45W 1
4 1 1A7450-53252 LAMP ASSY, SIDE L 1
5 2 1A7450-53370 BULB, 12v21W 1
6 2 1A7450-53380 WIRE ASSY, LEAD 1
7 1 1A7450-53262 LAMP ASSY, SIDE R 1
8 2 1A7450-53370 BULB, 12v21W 1
9 2 1A7450-53380 WIRE ASSY, LEAD 1
10 1 1A7450-53290 BRACKET, SIDE LAMP 6
11 1 1A7450-53300 LAMP ASSY, HEAD R 1
12 2 1A7450-53230 WIRE ASSY, LEAD 1
13 2 198448-53320 BULB, 12V45/45W 1
14 1 1A7260-53350 SEAL, HEAD LAMP 2
15 1 198153-53410 SPRING, ADJUST 6
16 1 1A7640-53410 STAY ASSY, LAMP 1
17 1 1A7640-53420 STAY, HEAD LIGHT L 1
18 1 1A7640-53430 STAY, HEAD LIGHT R 1
19 1 1A7640-53440 STAY, HEAD LIGHT 2
20 1 198071-78420 SCREW, TAPPING M5X10 3
20-1 1 22857-500101 SCREW 5X10,TAPPING 3 N
(A=FXXXXX)
21 1 198071-78420 SCREW, TAPPING M5X10 4
21-1 1 22857-500101 SCREW 5X10,TAPPING 4 N
(A=FXXXXX)
22 1 198196-83170 BOLT, M6X16 2
22-1 1 26106-060162 BOLT, M6X 16 PLATED 2 N
(A=FXXXXX)
23 1 22137-060000 WASHER, 6 6
24 1 22137-060000 WASHER, 6 7
25 1 22857-600101 SCREW, 6X10 6
26 1  26557-060402 SCREW, M6X40 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION
Fig.117. METER

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.117
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1 1A7660-56010 METER ASSY 1
2 2 1A7660-56110 TACHOMETER ASSY 1
3 3 198448-56160 BULB, 14V-1.7W 1
4 2 198535-56120 HOUSING ASSY, LOWER 1
5 3 198268-56040 FPC ASSY 1
6 3 198448-56150 BULB, 14V-1.4W 20
7 3 198448-56160 BULB, 14V-1.7W 2
8 2  1A7640-56170 CASE, TOP 1
9 2 198448-56180 COVER 1

10 2 198448-56190 SCREW, 3X22 6

11 2 198535-56190 SCREW, 3X16 4

12 2 129574-91580 SCREW 4X16 8

13 1 198448-56050 BRACKET,COMBINAT.M. 1

13-1 1 198448-56051 BRACKET, METER 1 N

(A=FXXXXX)
13-2 1 1A6380-56050 BRACKET ASSY, METER 1 R
(A=FXXXXX)

14 1 198461-60590 BOLT, M6X20 2

15 1 194167-61650 NUT 5008 1

16 1 26106-060122 BOLT, M6X 12 PLATED 4

17 1 26106-080162 BOLT, M8X 16 PLATED 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION

OCNP5-M07400 Fig.118

; (A)=EF685-AU-PQ (D)=
Fig.118. HORN ©- -
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 1C7100-08150 HORN ASSY 1
2 1 194990-22130 NUT, M6 2
3 1 129467-44580 MOUNT, RUBBER 2
4 1 1A7000-57210 COLLAR, 7X11X14 2
5 1 22157-060000 WASHER, 6 2
6 1 26106-060252 BOLT, M6X 25 PLATED 2

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ELECTRICAL PARTS SECTION OCNP5-M07400 Fig.119

Fig.119. BACKBUZZER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198071-57110 BUZZER, BACK 1
2 1 198093-85650 BOLT, M6X16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.120. FRONT FRAME

47

i_fz

47
29

TO ENGINE
NPC-5075
-1 ~

23

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.120
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1A7650-01250 SCREEN, RADIATOR 1
2 1 194990-22140  NUT, M8 1
3 1 194990-22140  NUT, M8 2
4 1 1C6281-52310 PIN, SNAP 6 1
5 1 1A7610-58100 BRACKET, CONTROLLER 1
6 1 1A7660-60010 FRAME ASSY, FRONT M 1
7 1 1A7600-60300 WASHER, 8X18 1
8 1 198535-60330 LOCK, GRILLE 1
9 1 1A7640-60371  WIRE, GRILLE 1
10 1 1A7650-60390 BRACKET 1
11 1 1A7650-60500 FRAME ASSY, REAR 1
12 1 1A7650-60530  STAY, BONNET SIDE L 1
13 1 1A7650-60540  STAY, BONNET SIDE R 1
14 1 1A7640-60640 BRACKET ASSY 1
15 1 1A7640-60650 BRACKET ASSY 1
16 1 1A7640-60700 BRACKET, VALVE 1
17 1 1A7650-60700 ROD, GRILLE LOCK A 1
18 1 1A7650-60710 ROD, GRILLE LOCK B 1
19 1 1A7450-60720 ARM ASSY, LOCK 1
20 2 24550-010200  BUSH, 10X20 1
21 1 1A7650-60930 STAY, HARNESS L 1
22 1 1A7650-60940  STAY, HARNESS R 1
23 1 1A7650-60960 COVER, MOTOR 1
24 1 1A7600-61280 ROD ASSY, STAY L 1
25 1 198220-61340  SPRING 1
26 1 198220-61351 LOCK ASSY, CAM 2
27 1 198220-61351 LOCK ASSY, CAM 2
28 1 198220-61351 LOCK ASSY, CAM 1
29 1 1A7600-61380 ROD ASSY, STAY R 1
30 1 194145-61560 RUBBER, ABSORBER 2
31 1 198550-61580  STAY, GRILLE SIDE 2
32 1 198230-61960 SPRING 1
33 1 22137-120000  WASHER, 12 1
34 1 22190-060002 WASHER, SEAL 6 2
35 1 22190-080002 WASHER, SEAL 6 4
36 1 22272-000080  RING, E-8 1
37 1 22417-160180  PIN, COTTER 1.6X18 4
38 1 26106-060122 BOLT, M6X 12 PLATED 2
39 1 26106-060122 BOLT, M6X 12 PLATED 4
40 1 26106-060122 BOLT, M6X 12 PLATED 1
41 1 26106-060162 BOLT, M6X 16 PLATED 2
42 1 26106-060162 BOLT, M6X 16 PLATED 2
43 1 26106-060162 BOLT, M6X 16 PLATED 1
44 1 26106-080122 BOLT, M8X 12 PLATED 2
45 1 26106-080122 BOLT, M8X 12 PLATED 2
46 1 26106-080162 BOLT, M8X 16 PLATED 1
47 1 26106-080162 BOLT, M8X 16 PLATED 4
48 1 26106-080162 BOLT, M8X 16 PLATED 4
49 1 26106-080162 BOLT, M8X 16 PLATED 2
50 1 26106-080162 BOLT, M8X 16 PLATED 2
51 1  26106-100252 BOLT, M10X 25 PLATED 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.120

Fig.120. FRONT FRAME (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description I R

Qty
A ® € O E ©

52 1 933160-09240 GROMMET, 9X10.5 1

2

™ 2
Pl

47
29
\ )\ X

TO ENGINE

NPC-5075
-1 ~

23

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.121

Fig.121. HOOD (W=EFeas-ALPQ o-

(©)= (F)=

Lev. Parts No. Description Qty |

®wW B € O E @

z
°

1 1 26106-100202 BOLT, M10X 20 PLATED 4
2 1  1A7450-53290 BRACKET, SIDE LAMP 4
3 1  1A7450-53290 BRACKET, SIDE LAMP 2
4 1 1A7650-60910 STAY, LOWER COVER R 2
5 1 1A7650-61010 BONNET ASSY, UPPER 1
6 1 1A7650-61040 COVER ASSY, LOWER L 1
7 1 1A7650-61050 COVER ASSY, LOWER R 1
8 1 1A7790-61070 RUBBER, BONNET UPPER 2
9 1 198151-61080 RUBBER, BONNET UPPER 4
10 1 1A7450-61150 BONNET, SIDE UPPER L 1
11 1 1A7450-61160 BONNET, SIDE UPPER R 1
12 1 1A7450-61190 GRILLE, SIDE L 1
13 1 1A7450-61200 GRILLE, SIDE R 1
14 1 1A7640-61240 SCREEN, GRILLE L 1
15 1 1A7640-61250 SCREEN, GRILLE R 1
16 1 198550-61410 HOOK, LOWER L 1
17 1 172187-61421 HANDLE, LOCK 4
18 1 198550-61420 HOOK, LOWER R 1
19 1 198220-61800 RUBBER, CUSHION 4
20 1 198071-78420 SCREW, TAPPING M5X10 20
20-1 1 22857-500101 SCREW 5X10,TAPPING 20 N
(A=FXXXXX)
21 1 198071-78420 SCREW, TAPPING M5X10 24
21-1 1 22857-500101 SCREW 5X10,TAPPING 24 N
(A=FXXXXX)
22 1 22137-050000 WASHER, 5 20
22-1 1 22137-060000 WASHER, 6 20 N
(A=FXXXXX)
23 1 22137-060000 WASHER, 6 24
24 1 26106-080162 BOLT, M8X 16 PLATED 5
25 1 26106-080162 BOLT, M8X 16 PLATED 2

TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.122
Fig.122. HOOD SEAL (y=Eross.PQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

198535-60640 URETHANE, SIDE UPPER
1A7600-60690  URETHANE, 40X30
198448-60710 URETHANE, 470

198448-60730 URETHANE, UPPER F
198448-60750 URETHANE, 750
198448-60760 URETHANE, SCREEN

1A7640-60820  URETHANE, 25X45X270
1A7640-60830  URETHANE, 25X45X200
1A7640-61410 RUBBER, MASK

© oo N[O AwN R
I e P N =
P NNRRERRNON

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.123

Fig.123. HOOD SEAL (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  194197-56350 GROMMET 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.124

Fig.124. HOOD SEAL (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1 1A7600-60610 URETHANE, BONNET U 1
2 1 1A7650-60622 URETHANE, SIDE UPPER 1
3 1 1A7650-60641 URETHANE, SIDE UPPER 1
4 1 198550-60650 URETHANE, SIDE LOWER 2
5 1 198448-60690 URETHANE, 120 6
6 1 198448-60700 URETHANE, 20X30X270 1
7 1 198448-60710 URETHANE, 470 2
8 1 1A7650-60771 URETHANE, SIDE UPPER 1
9 1 1A7650-60780 URETHANE, SIDE UPPER 1
10 1 1A7650-60810 URETHANE, HOSE 1
11 1 1A7650-60820 URETHANE, 80 2
12 1 1A7650-60830 URETHANE, 130 2
13 1 198268-61470 URETHANE, GRILLE 150 2
14 1 1A7650-61810 URETHANE, 80X40X15 2

RIGHT SIDE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.125. FRONT GRILLE

O0CNP5-M07400 Fig.125
)=
©®=
=

(A)=EF685-AU-PQ
(B)=
©)=

No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194515-01190 WASHER, 6 2
1-1 1 22157-060000 WASHER, 6 2 N
(A=FXXXXX)
2 1 198072-60590 BOLT, M6X20 6
3 1 1A7600-61120 PLATE 2
4 1 1A7640-61311 GRILLE, FRONT 1
5 1 1A7640-61330 SCREEN ASSY, UPPER 1
6 1 1A7640-61350 SCREEN, LOWER CENTER 1
7 1 1A7640-61360 SCREEN ASSY, LOWER L 1
8 1 1A7640-61370 SCREEN ASSY, LOWER R 1
9 1 1A7640-61510 FRAME ASSY, GRILLE 1
10 1 1A7640-61591 STAY, FRONT GRILLE A 2
11 1 1A7640-61611 STAY, FRONT GRILLE L 2
12 1 1A7640-61621 STAY, FRONT GRILLE R 2
13 1 194145-61651 NUT, SPEED M5 2
14 1 1A7640-61750 CATCH, LOCK 1
15 1 194940-61790 SCREW, TAPPING M5X16 2
15-1 1  194420-61640 SCREW, TAPPING M5X16 2 N
(A=FXXXXX)
16 1 194940-61790 SCREW, TAPPING M5X16 1
16-1 1 194420-61640 SCREW, TAPPING M5X16 1 N
(A=FXXXXX)
17 1 198071-61890 NUT, SPEED M6 6
18 1 198071-61890 NUT, SPEED M6 6
19 1 1A7890-65010 MARK, BRAN 63-R600 1
20 1 198475-65030 CUSHION 1
21 1  1A7450-65250 LABEL,YANMAR 60 1
22 1  198448-65590 MARK 1
23 1 198071-65610 NUT, SPEED M5 1
24 1 198071-78420 SCREW, TAPPING M5X10 2
24-1 1 22857-500101 SCREW 5X10,TAPPING 2 N
(A=FXXXXX)
25 1 198071-78420 SCREW, TAPPING M5X10 6
25-1 1 22857-500101 SCREW 5X10,TAPPING 6 N
(A=FXXXXX)
26 1 198071-78420 SCREW, TAPPING M5X10 4
26-1 1 22857-500101 SCREW 5X10,TAPPING 4 N
(A=FXXXXX)
27 1 22137-060000 WASHER, 6 6
28 1 22137-060000 WASHER, 6 4
29 1 26106-060122 BOLT, M6X 12 PLATED 4
30 1 26106-060122 BOLT, M6X 12 PLATED 8
31 1 26106-060122 BOLT, M6X 12 PLATED 6
32 1 26106-060162 BOLT, M6X 16 PLATED 2

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.126. DASHBOARD

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.126
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 1A1040-41610 PLUG, RUBBER 1
2 1 194197-56350 GROMMET 1
3 1 198072-60590 BOLT, M6X20 6
4 1 194555-61640 SCREW, TAPPING M5X25 3
5 1 194167-61650 NUT 5008 3
6 1 198448-61661 COVER, COLUMN F 1
7 1 1A7450-61670 COVER, COLUMN R 1
8 1 198448-61680 COVER, SWITCH HOLE 4
9 1  194940-61790 SCREW, TAPPING M5X16 5
10 1 1A7450-61790 GROMMET, 40 1
11 1 1A7480-61810 DASHBOARD ASSY, M 1
12 1 198071-61890 NUT, SPEED M6 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.127. LEVER GUIDE

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.127
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 194300-21460 CAP, RUBBER 25 1
2 1  194990-22140 NUT, M8 3
3 1 198072-60590 BOLT, M6X20 7
4 1 198072-60590 BOLT, M6X20 3
5 1 198448-60690 URETHANE, 120 2
6 1 198071-61890 NUT, SPEED M6 7
7 1 1A7660-62250 GUIDE ASSY, LEVER RM 1
8 1 1A7640-62270 GUIDE, LEVER L 1
9 1 1A7640-62310 RUBBER, CUSHION 1
10 1 1A7450-62320 RIVET, NYLON 13
11 1 198448-62390 COVER, LEVER GUIDE 1
12 1 198535-62390 BOLT, GUIDE 3
13 1 198083-88810 URETHANE, GRILLE 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 FITTINGS SECTION OCNP5-M07400  Fig.128
Fig.128. INTERIOR (o AvEQ o
€)= (F)=

Lev. Parts No. Description I R

z
°

Qty
A ® € O E ©

1 1 194464-12190 CAP, RUBBER 1
2 1 198448-62410 BAR ASSY, ASSIST L 1
3 1 198448-62420 BAR ASSY, ASSIST R 1
4 1 198448-62520 STAY, FUSE BOX 1
5 1 26106-080162 BOLT, M8X 16 PLATED 2
6 1 198153-83870 BOOT, RUBBER 1
7 1 198153-83870 BOOT, RUBBER 1
8 1 1A7640-84710  ASHTRAY 1
9 1 198492-84720 PACKING, ASHTRAY 2
10 1 26106-080162 BOLT, M8X 16 PLATED 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.129

Fig.129. INTERIOR (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 194940-61790 SCREW, TAPPING M5X16 7
2 1 1A7640-62100 MAT ASSY, FLOOR 1
2-1 1 1A7640-62101 MAT ASSY, FLOOR 1 S
(A=*2009.04.)
3 1 1A7640-62460 HOLDER, REAR 1
4 1  194697-62560 CAP, HOLE 6
5 1 1A7640-62610 PLATE, RUBBER 1
6 1 198268-62760 COVER, FLOOR 1
7 1 198071-62791 COVER, FLOOR 2
8 1 198220-63850 NUT, M5 7
9 1 198093-85650 BOLT, M6X16 2
10 1 198010-85810 RIVET, NYLON 4
11 1 26106-060122 BOLT, M6X 12 PLATED 2
12 1 1A7651-62120 URETAN 1 w
(A=*2009.04.)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.130

Fig.130. FLOOR SEAL (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 198448-61880 SEAL ASSY, BONNET 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.131. OVER FENDER

\ 9 8
12 an
7
(10)

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.131
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 194420-05210 BOLT, M6X16 10
2 1 1A7470-62030 SEAL, MUDGUARD 2
3 1 198463-62040  SEAL, GUARD 2
4 1  1A7470-62040 URETHANE, 220X65X20 2
5 1 1A7470-62053 BRACKET, MUDGUARD L 1
5-1 1 1A7470-62054 BRACKET, MUDGUARD L 1 S
(A=FZZ2272)
6 1 1A7470-62063 BRACKET, MUDGUARD R
6-1 1 1A7470-62064 BRACKET, MUDGUARD R S
(A=FzZ2772)
7 1 1A7640-62201 FENDER, OVER L 1
8 2 198153-52400  CAP, SWITCH 1
9 2 1A7450-62211 FENDER ASSY, OVER L 1
10 1 1A7640-62301 FENDER, OVER R 1
11 2 198153-52400  CAP, SWITCH 1
12 2 1A7450-62231 FENDER ASSY, OVER R 1
13 1 198463-62430 MUDGUARD, L 1
13-1 1  198463-62431 MUDGUARD, L 1 S
(A=FZZ2272)
14 1 198463-62440 MUDGUARD, R 1
14-1 1 198463-62441 MUDGUARD, R 1 S
(A=FZZ2272)
15 1 198460-83350 BOLT, M8X16 4
16 1 198460-83350  BOLT, M8X16 4
17 1 26106-060162 BOLT, M6X 16 PLATED 4
18 1 26106-060162 BOLT, M6X 16 PLATED 4

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.132

Fig.132. FLOOR COVER (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 194130-61570 GROMMET, 27 1
2 1 198463-62170-1 COVER, FENDER 2
2-1 1 198463-62171-1 COVER, FENDER R 1 N
(A=F22272)
3 1 198463-62460 SEAL, FENDER COVER L 1
4 1 198463-62470 SEAL, FENDER COVER R 1
5 1 1A7640-62910 COVER ASSY, DUST 1
6 1 198460-83350 BOLT, M8X16 8
7 1 26106-080162 BOLT, M8X 16 PLATED 6
8 1 198463-62200-2 COVER, FENDER L 1 w

(A=FZ22222)

2(8)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.133

Fig.133. FLOOR FRAME (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7680-62060 FRAME ASSY, FLOOR M 1
2 1  194197-56350 GROMMET 2 w

(A=*2009.04.)

LABEL, MODEL
(NOT SOLD PART)

[ ]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.134. FLOOR SUPPORT

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.134
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)

1 1  194555-56890 GROMMET, 15 3

2 1 198448-62600 STEP ASSY, SUB 2

3 1 198094-62720 MOUNT, LOWER F 2

4 1 1A7030-62750 MOUNT, REAR 2

5 1 198094-62770 STOPPER, MOUNT 4

6 1 198094-62790 RUBBER, STOPPER 2

7 1 198071-62800 MOUNT, UPPER 4

8 1  198535-62850 SUPPORT, FRONT L 1

9 1 198535-62860 SUPPORT, FRONT R 1

10 1 198071-62890 STOPPER, U 4

11 1 198463-80610 PLATE, REAR 2

12 1 198460-83350 BOLT, M8X16 6

13 1 198220-85290 BOLT, M16X40 4

14 1 22137-160000 WASHER, 16 4

15 1 22217-160000 WASHER, SPRING 16 2

16 1 22217-160000 WASHER, SPRING 16 4

17 1 26013-120452 BOLT, M12X 45 8

18 1 26106-080162 BOLT, M8X 16 PLATED 4

19 1 26116-161002 BOLT, M16X100 PLATED 2

20 1 26216-160452 STUD, M16X 45 4

21 1 26716-160002 NUT, M16 2

22 1 26716-160002 NUT, M16 4

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.135

Fig.135. DUST GUARD (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 198448-62060 GUARD, DUST 2
2 1 197810-84840 RIVET, NYLON 12

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.136

Fig.136. SEAT (A)=EF685-AU-PQ (0=

(B)= (E)=
(©)= (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

1 1 194990-22140 NUT, M8 8

2 1 194990-22140 NUT, M8 4

3 1 1A7640-63110 SEAT ASSY, OPERATOR 1

3A 2 1A7640-63130 ARMREST ASSY 1
(A=FXXXXX)

3B 2 1A7640-63310 WASHER 1
(A=FXXXXX)

3C 2  1A7640-63320 BOLT 1 w
(A=FXXXXX)

4 1 1A7640-63151 SUSPENSION ASSY,SEAT 1

5 2  1A7640-63160 BODY, SUSPENSION 1

6 2 1A7640-63170 RAIL ASSY, SEAT L 1

7 2  1A7640-63180 RAIL ASSY, SEAT R 1

7A 2  1A7640-63190 BOLT, HINGE 4 w
(A=FXXXXX)

8 1 1A7640-63200 SUPPORT ASSY, SEAT 1

9 1 1A7640-63220 PIN, HINGE 1

10 1 1A7640-63260 STAY, SEAT L 1

11 1 1A7640-63270 STAY, SEATR 1

12 1 22372-120000 PIN, SNAP 12 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION

OCNP5-M07400 Fig.137

Fig.137. SEAT BELT (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 195747-22360 COLLAR, EXTENSION 2
2 1 198268-63120 BELT, SEAT 1
3 1 22137-100000 WASHER, 10 2

4 1 26106-100302 BOLT, M10X 30 PLATED 2

Yes

N:Old *ies

New, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.138
Fig.138. BACK MIRROR (y=Eross.PQ o

€)= (F)=
Lev. Parts No. Description Qty |

A ® € O E ©

z
°

198220-63340 SPRING, FRICTION
198440-64100 HEAD, MIRROR
1A7450-64310  STAY, BACK MIRROR L

1A7450-64350  STAY, BACK MIRROR R
198133-64400 GROMMET
22137-120000 WASHER, 12

22351-060036 PIN, SPRING 6.0X36
26346-100002 NUT, M10

o N oA N R
L T = W SN [N
NN N R NN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.139

Fig.139. BACK MIRROR BRACKET (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194990-22140 NUT, M8 4
2 1 1A7920-63860 BRACKET ASSY, LAMP L 1
3 1 1A7920-63870 BRACKET ASSY, LAMP R 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.140

Fig.140. LABELS (W=EFEBS-AU-PQ ©=
. . (B)= (E)=
©= G
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1 1A7480-64780 LABEL, 1
8 2 1 1A7347-65050 LABEL,KEY SW. 1
1 2 3 4 ;{ 9 i 3 1 198153-65351 LABEL,HORN 1
TN — 9 o leo A [ 4 1  1A7480-65470  LABEL, 1
T (ﬁ) 3 1] 5 1 1A7480-65510  LABEL, 1
9 n 6 1 1A7680-65520  LABEL, 1
dﬁ = 7 1 198535-65660 LABEL, RANGE SHIFT 1
2 @ i 8 1 1A7660-65690 LABEL,CREEP 1
T 9 1 1A7480-65890 LABEL,SIDE LAMP 1
N g
1 0
B
s =
18
5]
0
(M

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 FITTINGS SECTION OCNP5-M07400  Fig.141
Fig.141. LABELS (rressArRe o
©)= (F)=

No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  124764-44810  LABEL,SUB-TANK 1
2 1  1A7680-65440  LABEL, 1
3 1 1A7480-65720 LABEL,ECU FUSE 1
4 1 10464065730  LABEL 1
5 1 1A7660-65780  LABEL, FUSE 1
6 1 1A7640-65790  LABEL, 1 W
(A=FXXXXXX)
1 2 5
54
Q%U o
dﬂ * 0 15A
6
3 4
—/
- O
o0

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION

Fig.142. LABELS

1

e ]

OCNP5-M07400 Fig.142

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7680-64760 LABEL, NAME 2
2 1 1A8070-65251 LABEL,YANMAR 2
3 1 1A7660-65670 LABEL,SCV PORT 1
4 1 1A7640-65670 LABEL, 1
5 1 1A7660-65680 LABEL,SCV LEVER 1

(NOT SOLD PARTS)

4 5
3 §
2 }
N
1

LABEL, MODEL
(NOT SOLD PARTS)

LABEL, MODEL

Yes

N:Old *ies

Yes

New, O:OIdL‘L»NeW, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.143. LABELS(SAFETY)

1 2

AWARNING

4 GAUTON

A

)

OCNP5-M07400 Fig.143

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 1A7480-65310 LABEL, CAUTION 1
2 1  1A7480-65450 LABEL, 1
3 1 198122-65730 LABEL, CAUTION 1
4 1 198163-65780 LABEL,BRAKE COUPLING 1

LOCK SAFETY LEVER
UNDER TRANSPORT SPEED
SICHERHEI TSHEBEL UNTER
TRANSPORTGANG FESTSTELLEN
YERROUILLER LE LEYIER OE
SECURITE A YITESSE DE TRAKSPORT
LEYA DI BLOCCO DI SICUREZZA
A YELOCITA DI TRASPORTO

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION
Fig.144. LABELS(SAFETY)

OCNP5-M07400 Fig.144

1 2 3 4 5 6

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B () O (E) R
1 198163-65350 DANGER,ROTAT.SHAFT 1
1 1A7880-65620 LABEL,WARNING,FAN 2
1 1A7340-65810 DECAL,RADIATOR 1
1 1A7480-65900 LABEL, 1
1 198163-65930 CAUTION,MUFFLER 1
1 1A6150-91251 LABEL,RAKE CAUTION 1
1 1A6150-93151 LABEL,COVER 1
1 1A7480-95950 LABEL,BATTERY 1

]
&
>
&8
o Nl o sjw N R

‘E%ﬁ B
CD
iCD
zo-dc)é

@

® .

lig

®

»

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 FITTINGS SECTION OCNP5-M07400 Fig.145
Fig.145. LABELS(SAFETY)

(A)=EF685-AU-PQ (D)=
(B)= (E)=
€)= (F)=
No.  Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 1A8160-65350 LABEL,WARNING,ROPS 1
2 1 1A7130-65910 LABEL (ROPS CAUTION 1
1 2
A WARNING A WARNING
TO AVOID INJURY OR DEATH FROM ROLLOVER
*Keep Rollover Protective Structure (ROPS!
R &
T:E;E ‘[‘S“N(;:)‘P'ERATOR PROTECTION WHEN THE AVOID
ROPS 1§ IN THE FOLDED POSITION. CRUSHING
“Fold the ROPS only when sbeolutely nacessa Do nol jump
machine ips
USE
K
3 e
0
N
U
o
N
U
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION
Fig.146. TOP LINK

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.146
)=
©®=
=

No.  Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 198072-18320 SPRING, 12 3
2 1 195397-27810 PIN, 19X92 2
3 1 198084-71110 LINK ASSY, TOP 1
4 2 198092-71530 TURNBUCKLE ASSY 1
5 2 194145-71600 LINK ASSY, TOP R 1
6 2 194145-71700 LINK ASSY, TOP L 1
7 2 198092-71750 NUT ASSY, M24 1
8 2 22217-060000 WASHER, SPRING 6 2
9 2 22351-040024 PIN, SPRING 4.0X24 2
10 2 26557-060062 SCREW, M6X 6 2
11 1 1A7640-71710 HOOK, TOP LINK 1
12 1 198092-71720 COLLAR, 8.1X10.5X9.3 1
13 1 194180-72950 PIN ASSY, LOCK 2
14 1 22137-080000 WASHER, 8 1
15 1 26346-080002 NUT, M8 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400 Fig.147

; (A)=EF685-AU-PQ (D)=
Fig.147. LIFT LINK(L - o
€)= (F)=

No.  Lev. Parts No. Description Qty |

A ® € O E ©

195184-15360 PIN, SNAP 19
1A7640-72300  LINK ASSY, LIFT L
1A7640-72410  PIN, LIFT ARM

194640-72550 PIN, LIFT YOKE
194330-72560 STOPPER
22372-160000 PIN, SNAP 16

o bh|lwNE
N N
R R Rl e e

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400 Fig.148

Fig.148. LIFT LINK(R (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢

1 1 195184-15360 PIN, SNAP 19 1
2 1 1A7640-72100 LINK KIT, LIFT R 1
3 2 198492-71800 NUT ASSY, LOCK 24 1
4 2 198253-72150 TURNBUCKLE 1
5 2 1A7640-72200 BOLT, EYE 1
6 2 1A7640-72250 YOKE ASSY, LINK R 1
7 2 22217-060000 WASHER, SPRING 6 2
8 2  22351-040024 PIN, SPRING 4.0X24 2
9 2  26557-060062 SCREW, M6X 6 2
10 1 1A7640-72410 PIN, LIFT ARM 1
11 1 194640-72550 PIN, LIFT YOKE 1
12 1  194330-72560 STOPPER 1
13 1 22372-160000 PIN, SNAP 16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400 Fig.149

Fig.149. LOWER LINK (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  794130-71410 PIN ASSY, BALL 4
2 1 1A7640-73100 LINK ASSY, LOWER 2
3 2 1A7640-73110 LINK ASSY, LOWER 2
4 2 1A7640-74500 CHAIN ASSY, CHECK 2
5 3 198153-74100 PIN, SHACKLE 2
6 3 1A7270-74250 CHAIN ASSY, CHECK R 2
7 3 1A7640-74510 CHAIN ASSY, CHECK F 2
8 3 198153-74680 TURNBUCKLE 2
9 3 22217-160000 WASHER, SPRING 16 2
10 3 22417-400320 PIN, COTTER 4.0X32 2
11 3  26736-160002 NUT, M16 2
12 3  26756-160002 NUT, LOCK M16 2
13 1  194145-73150 SPRING, LOCK 1
14 1 198448-74100 BRACKET, CHAIN L 1
15 1 198448-74200 BRACKET, CHAIN R 1
16 1 26013-120302 BOLT, M12X 30 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400  Fig.150

Fig.150. DRAWBAR PLATE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R
1 1  198535-75140 PLATE, DRAWBAR 2
2 1 26013-120302 BOLT, M12X 30 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION
Fig.151. DRAWBAR HITCH

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.151
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 198535-75700 HITCH KIT, DRAWBAR 1
2 2 198448-75111 HITCH, DRAWBAR 1
3 2 198448-75130 BRACKET, DRAWBAR 1
4 2 198448-75250 PLATE, DRAWBAR 1
5 2 198448-75320 PIN ASSY, HITCH 1
6 3 22351-060040 PIN, SPRING 6.0X40 1
7 2 198448-75440 PIN, STOPPER 2
8 2 198133-75750 PIN ASSY, HITCH 25 1
9 2 194080-75790 PIN, SNAP 28 1
10 2 22217-160000 WASHER, SPRING 16 2
11 2 22360-190000 PIN, SNAP 19 1
12 2 22372-120000 PIN, SNAP 12 2
13 2 24311-000220 O-RING, 1AP22.0 1
14 2 26013-140452 BOLT, M14X 45 4
15 2  26106-100202 BOLT, M10X 20 PLATED 8
16 2  26116-160502 BOLT, M16X 50 PLATED 2
8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400 Fig.152

Fig.152. FLOW CONTROL VALVE (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 1A7640-48690 VALVE ASSY, CONTROL 1
5 2 2  16826A-01950 VALVE BODY(10B1 1
8 3 2  16826A-02050 SPOOL(FLOW CONT. 10B 1
4 2 178073-02220 SPRING, FLOW CONTROL 1
5 2 194275-45340 SCREW, VALVE SEAT 1
6 2 194555-77120 PLUG, 1/16 1
7 2 198121-77330 PLUG 1
8 2 22117-100000 WASHER, 10 1
9 2  24315-000140 O-RING, 1BP14.0 2
10 2 24315-000180 O-RING, 1BP18.0 1
11 1 26013-080852 BOLT, M8X 85 4
11-1 1 26106-080852 BOLT, M8X 85 PLATED 4
(A=Fz2272)
12 1 198448-51460 CLAMP, HARNESS 1 w
(A=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION
Fig.153. CONTROL BOX

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.153
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
1 1 194440-51620 CLAMP 1
2 1 194940-61790  SCREW, TAPPING M5X16 3
2-1 1 194555-61640  SCREW, TAPPING M5X25 3 N
(A=*2008.05.)
3 1 198220-63850  NUT, M5 3
4 1 1A7660-78320 CONTROLLER ASSY 1
4-1 1 1A7660-78321 CONTROLLER ASSY 1 S
(A=FzZzZ272)
5 2 1A7640-51380 HARNESS, WIRE 1
5-1 2 1A7640-51381 HARNESS, WIRE 1 S
(A=FZZ2272)
5A 3 1A7640-51320 GROMMET, 50 1 W
(A=FzZ2Z272)
5B 3 1A7640-51391  WIRING HARNESS, 1 W
(A=FZZ2772)
6 2 198448-52260  SWITCH, SELECTOR 2 1
7 2 198448-52280  SWITCH, SELECTOR 3 2
8 2 1A7450-52310 SWITCH ASSY, SELECT 1
9 3 1A7450-52330 KNOB 1
10 2 194448-61620 GROMMET, 20.5 1
11 2 194145-64430 GROMMET, 12 1
12 2 1A7660-78330 BOX ASSY, CONTROL 1
13 3 198535-78420  SHAFT 1
14 3 198535-78430  COVER 1
15 3 198535-78440 KNOB ASSY, SWITCH 1 1
16 3 198535-78450 KNOB ASSY, SWITCH 2 2
17 3 198535-78460  SPRING 1
18 3 198535-78470  SWITCH 1
19 2 1A7660-78370  PANEL, OPERATION 1
20 2 198071-78420  SCREW, TAPPING M5X10 2

Remarks
(1)Ref.No.4 and the difference of 4-1
refer to ref.Nos.5,5-1.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 HITCH SECTION OCNP5-M07400 Fig.154

Fig.154. CONTROLLER EQ;EFGSS'AU'PQ gz
€)= (F)=
No.  Lev. Parts No. Description Qty I R

A ® € O E ©

1A7640-78351  CONTROLLER, UFO
1A7640-78410  BRACKET, CONTROL
22157-080000  WASHER, 8

26106-060452 BOLT, M6X 45 PLATED
26106-080162 BOLT, M8X 16 PLATED

aObhwNER
N =
N NN R

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CNP5-M07400 HITCH SECTION OCNP5-M07400  Fig.155
Fig.155. SENSOR (-EFeas-AUPQ o-
©= =

No.  Lev. Parts No. Description Qty |
A B () O (E) R

194990-22110 NUT, M4
194990-22110 NUT, M4
198448-78560 SENSOR, LIFT ANGLE

198360-78571 SENSOR, COVER F
198094-78690 BRACKET, SENSOR
26106-080162 BOLT, M8X 16 PLATED

o bh|lwNE
N N
N R R NDN

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 SAFETY FRAME SECTION
Fig.156. ROPS

LABEL, MODEL
(NOT SOLD PARTS)

(A)=EF685-AU-PQ
(B)=
©)=

O0CNP5-M07400 Fig.156
)=
©®=
=

No.  Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1  194990-22140 NUT, M8 2
2 1 1A7660-85060 FRAME ASSY, UPPER M 1
3 1 1A7450-85281 STAY, LAMP 2
4 1  198448-85290 PIN ASSY, STOPPER 2
5 1 198101-85411 PIN, 16 2
6 1 1A7260-85510 NUT, M16 2
7 1 198133-85850 PIN, SNAP 16 2
8 1  198448-85900 PLATE ASSY, BACK 2
9 1 198133-85920 BOLT, M10X50 2
10 1 22157-080000 WASHER, 8 2
11 1 22417-200200 PIN, COTTER 2.0X20 2
12 1 26106-080652 BOLT, M8X 65 PLATED 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



O0CNP5-M07400 ACCESSORIES SECTION OCNP5-M07400 Fig.157

Fig.157. ACCESSORY (-EroasAUPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 0A042-G00300 OPERATION MANUAL 1
1-1 1 O0A042-G00301 OPERATION MANUAL 1 S
(A=*2008.08.)
1-2 1 0A042-G00302 OPERATION MANUAL 1 N
(A=FXXXXXX)
1-3 1 0A042-G00303 OPERATION MANUAL 1 N

(A=FXXXXXX)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 OPTIONAL SECTION OCNP5-M07400 Fig.158

Fig.158. DRAFT CONTROL (-EFess AUPQ o-
©)= (F)=
No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
1 1 1A7680-47000 DRAFT KIT, 1
2 2 1A7680-47100 LINK ASSY, FEEDBACK 1
3 3 1A7450-47970  BUSH, DRY 17X15X21 1
4 2 198448-47160 PLATE 1
5 2  1A7640-47170 BOLT, STEPPED M12 2
6 2 198448-47190 PLATE, S 1
7 2 1A7680-47200  LINK ASSY, FEEDBACK 1
8 3 1A7450-47970  BUSH, DRY 17X15X21 1
9 2 1A7680-47610  HINGE, TOP LINK 1
10 2 1A7680-47700 SUPPORT ASSY, HINGE 1
11 3 24550-022200  BUSH, 22X20 2
12 2 198091-47790  SPRING, 20 23
13 2 198448-47850  PIN, HINGE 1
14 2 194640-47931  CAM, DRAFT LOCK 1
15 2 194640-47961  SHAFT, LOCK 1
16 2 22137-080000 WASHER, 8 1
17 2 22137-160000 WASHER, 16 1
18 2 22272-000150  RING, E-15 1
19 2 22351-035032 PIN, SPRING 3.5X32 1
20 2 22351-060032 PIN, SPRING 6.0X32 1
21 2 22417-200200  PIN, COTTER 2.0X20 2
22 2 22417-200200  PIN, COTTER 2.0X20 3
23 2 23414-150019  GASKET, 15X1.0 2
24 2 24761-010000  NIPPLE, GREASE M6F 1
25 2 26013-080162 BOLT, M8X 16 1
26 2 26013-120302 BOLT, M12X 30 8
27 2 26014-080202 BOLT, M8X 20 1
28 2 26356-160002 NUT, M16 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 OPTIONAL SECTION OCNP5-M07400 Fig.159

Fig.159. REPAIR PARTS(FUEL PUMP (-ErossALPQ o
€)= (F)=
No.  Lev. Parts No. Description Qty I R

A ® € O E ©

1A7450-51900  PUMP KIT, FUEL FEED
1A7450-51190  CABLE, FUEL PUMP
129612-52100 PUMP ASSY, FUEL FEED

Alw N R
NN N
Rk e e

29622-140001 BAND, RF140

Yes

N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



OCNP5-M07400 OPTIONAL SECTION OCNP5-M07400 Fig.161

Fig.161. REPAIR PART(MISSION HOUSING EQ;EFGSS'AU'PQ Egz
€)= (F)=
No.  Lev. Parts No. Description Qty |
A B () O (E) R

1 1  1A7640-24970 HOUSING, TRANSMISSION 1
2 2  1A7640-24101 HOUSING ASSY, XMSN. 1
3 3 198240-24120 STUD, M16X45 2
4 3 1A7450-24170 PLUG, BORE 17 1
5 3 198240-24530 STUD, M12X45 2
6 3 198212-27350 SEAL, OIL TC4 203507 1
7 3  26216-120352 STUD, M12X 35 2
8 3  26218-100902 STUD, M10X 90 2
10 i 9 3 26218-120252 STUD, M12X 25 2
10 2  27260-170000 PLUG, 17 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

0A042-G00300
0A042-G00301
0A042-G00302
0A042-G00303
101504-55101
106990-44660

119005-12571
119060-61990
119225-52102
119255-44660
119527-44610
119527-44630
119620-51350
119650-77910
119802-55710
119808-12540
121267-44590
121450-44531
121468-44540
121470-44581
124450-44560
124550-77030
124756-77040

124764-44810
124766-59050

126650-12680
129005-12080
129054-77800
129054-77811
129054-77820
129054-77830
129062-12560
129100-55690
129150-49081
129150-49101
129457-12530
129457-44520
129457-44530
129461-59580

Fig. No.

157
157
157
157
7
7

N

ORRPRRPRRPRREPRPRPRENRPRRRRER®ER

[ S
» O
[uny

N -

NRPRRRPRPRPRPOWWWER R

™ >

Parts No.

129466-44510
129467-44580
129574-91580
129612-12650
129612-52100

129906-55700
129956-12040
129956-12100
129956-12110
129956-12120
129956-12130
129956-12140
129956-12150
129956-12160
129963-12512
129963-44500
129963-44550
129963-44600
129963-44640
129963-49150
129972-13580
129972-13590
129972-44600
168227-01020
168227-01050
168227-02120
16826A-01950
16826A-02050
172010-07810

172112-41980

172157-72710
172187-61421
172510-74410
172510-74440
172510-74450
172510-74471
174810-22130

174841-42920
175022-49700

Fig. No.

1
118
117

1

1

[EnY
a1
©

RPOoOORRPRRRRPRRPREPRPRRRPRRPREPRRPR

115

60

121
94

94

94

94

Parts No.
178073-01200

178073-02220
178076-00201
178076-02300
178076-02400
178076-02430
178076-02460
178076-04111
178076-04140

178076-04150

178076-04210
178076-04300
178076-04310
178076-07200
185100-50070
192157-24801
192157-26460
192160-34150
192180-24641
192180-24680
192180-24690
192180-24700
192180-24730
192180-24740
192180-24770
192180-24780
192180-24790
192180-24800
192180-24810
192180-24850
192180-24910
194065-34170

194065-45610
194065-45620
194065-45630
194065-45640
194065-45650
194065-45660
194065-45670
194065-45680
194065-45690

Fig. No.

Ref. No.

[é)] =
DO ~NbhwWNOOBRWEADIMNE

w
o

10

Parts No.

194065-45710
194065-45730
194065-45740
194065-45750
194065-60570
194066-13130
194080-75790
194130-37730
194130-37740
194130-37750
194130-48650
194130-61570
194145-27450

194145-34390
194145-51550
194145-61560
194145-61570
194145-61651
194145-64430
194145-71600
194145-71700
194145-73150
194146-21150
194150-01270

194150-21910
194150-22480

194150-24270
194150-25530
194150-52160
194150-52170
194151-04260
194151-36670
194151-47760
194151-63250
194167-61650

194170-45370
194170-51210

194171-13870
194180-12471

194180-25550
194180-32640
194180-51640

=

N
QRO PFRPOOVCOWWOUM

I e el
~N© A WooUUTw

[EnY
NNN -




Parts No. Index

Parts No.

194180-72950
194181-14180

194181-14800

194181-14810

194197-25930
194197-56350

194205-36320
194205-63550

194215-27260
194235-29440
194250-11140
194250-25240
194250-25520
194250-47490
194274-13580
194275-27750
194275-45340
194275-51210
194278-34820

194279-14220
194300-21460
194300-25790
194301-12730
194305-32650
194305-34810

194310-24770

194310-47790
194312-25470
194312-39480
194312-46750
194320-31560
194321-11940
194321-13230
194321-13250
194321-13270
194321-13680

Fig. No.

146
24

Ref.

R =
NNOODODOO O W

WE P
N OTD D

NORARNPANOFRPOOFRPWOWRARRLRUIPNOOUIOIOFROORPAWOOUINODN

No.

Parts No.

194323-13290
194330-62530
194330-72560

194361-25681
194370-26350
194420-05210
194420-39360
194420-39370

194420-56620
194420-61640

194420-62260

194430-25460

194440-25810
194440-51620

194440-51630

194448-61620
194450-11190
194450-34511

194450-34600
194450-34610
194450-34620

194450-48830
194451-14820

194454-25870
194464-12190
194464-33130
194465-13240
194465-13260
194470-48630
194470-48640
194515-01190

194515-25530
194515-25690
194521-41570
194550-47110

Fig. No.

15
75
147
148
160

Ref. No.

7
10

5
12

=

w
RPORWRWOOUIWNEO

-1
-1

Parts No.

194555-25510
194555-25520
194555-25550
194555-25560
194555-25570
194555-25620
194555-25760
194555-25790
194555-26520
194555-26620
194555-42280
194555-46380
194555-51210

194555-56890
194555-61640

194555-77120
194555-77910

194556-42220
194630-24230
194640-25860

194640-26130
194640-32650
194640-34140
194640-42140
194640-44250
194640-44260
194640-44540
194640-46420
194640-47931
194640-47961
194640-65730
194640-72550

194640-73180
194641-13210
194641-13670
194641-13760
194641-13780
194641-13790
194641-13830
194641-13840

194680-25820
194680-25840

QO~NOWwW

14
15

11
26

11

=
PrOWOPADWOWH

-1
-1

Parts No.
194680-27540

194680-34710
194680-34761

194680-34810
194680-34900

194680-34910
194680-34920

194680-51560
194680-51670

194681-14790
194681-14830
194681-14860
194681-14890
194697-62560
194740-00160
194740-55430
194765-14860
194765-14870
194765-14880
194800-24620

194800-25250
194820-27370

194850-24630
194850-26340
194850-26370
194850-49240
194850-49290

194850-49340

194850-49380

81
109
104
105

24

24

24

Ref. No.

N o

WOUTOROWOONNPF

-1
-1
-1
-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
194850-49400 94 12 194990-22140 32 4 198071-47840 99 10 198094-62770 134 5
35 61 4 198071-53610 115 12 198094-62790 134 6
194850-49410 94 13 62 1 198071-53660 115 14 198094-78690 155 5
36 105 4 21 198101-85411 156 5
194850-49440 94 14 109 1 198071-53670 115 15 198119-27150 62 2
37 120 2 198071-53710 115 23 65 1
194850-49450 94 15 3 198071-53770 115 26 67 1
38 127 2 198071-56290 4 11 198121-25830 45 5
194850-49460 94 16 136 1 198071-57110 119 1 198121-25840 45 11
39 2 198071-61890 125 17 198121-25850 45 12
194850-49480 94 17 139 1 18 198121-25870 45 14
40 156 1 126 12 198121-48870 94 69
194850-49490 94 18 194990-22150 31 12 127 6 95 7
41 195184-15360 147 1 198071-62791 129 7 198121-55510 110 18
194855-24290 12 4 148 1 198071-62800 134 7 198121-77330 152 7
194881-12650 26 1 195188-11210 16 2 198071-62890 134 10 198122-65730 143 3
1-1 5 198071-65610 125 23 198129-78710 100 21
194940-47341 95 4 195397-27810 146 2 198071-78420 116 20 198129-78720 100 22
194940-61790 58 39 195747-22360 137 1 21 198133-02120 2 7
63 15 197810-84840 58 41 121 20 103 1
96 14 135 2 21 198133-11132 10 7
125 15 197830-85490 106 16 125 24 198133-13760 20 9
16 198010-85810 8 3 25 198133-13780 20 13
126 9 129 10 26 198133-13790 20 15
129 1 198071-01340 4 4 153 20 198133-13810 14 3
153 2 198071-01390 4 6 198072-18320 60 28 198133-17211 13 8
194951-14430 68 2 198071-04331 7 15 146 198133-17550 31 11
194951-14440 68 3 198071-04490 9 12 198072-25520 68 -1 198133-22510 84 6
194990-20170 58 4 198071-13780 20 12 198072-27650 41 5 198133-22530 84 7
14 198071-15612 27 10 198072-52180 114 198133-25860 46 16
60 24 198071-15720 29 2 198072-60590 125 198133-25890 49 6
194990-22110 155 1 198071-15740 29 3 126 198133-27781 60 8
2 198071-17150 30 2 127 198133-27820 60 9
194990-22120 7 6 198071-17481 30 18 198133-34130 82 1
84 2 198071-18401 60 16 198075-18311 60 198133-52170 2 14
115 2 198071-18520 60 17 198075-25940 45 15
194990-22130 2 11 18 198083-88810 127 111 2
12 198071-18530 60 19 198084-71110 146 198133-64400 138 5
4 8 20 198091-47790 158 198133-75750 151 8
7 7 198071-21140 34 4 198092-71530 146 198133-85850 156 7
100 1 198071-24340 39 19 198092-71720 146 198133-85920 156 9
105 1 40 1 198092-71750 146 198138-49100 103 9
2 198071-25590 68 9 198093-84810 27 198141-11111 10 6
3 198071-25610 68 10 198141-13600 18 2
108 1 198071-27860 57 12 105 198141-19100 111 1
2 198071-27890 40 3 198149-25700 46 7
115 3 198071-37510 84 13 198093-85650 119 198149-25780 46 8
118 2 198071-37781 86 6 129 198149-25880 46 17
194990-22140 4 9 198071-37791 86 7 198093-86180 104 198149-25890 46 9
6 14 198071-37820 86 8 198094-62720 134 198149-33410 77 1




Parts No. Index

Parts No.

198149-33420
198151-61080
198153-04290
198153-04670
198153-13521
198153-51020
198153-51040
198153-51540
198153-51700
198153-51810

198153-52150
198153-52400

198153-53410
198153-65351
198153-74100
198153-74680
198153-83870

198163-65350
198163-65780
198163-65930
198165-46130
198165-46140
198165-46150
198165-48560
198196-83170
198200-18350
198200-34130
198200-34190
198208-11310
198212-24140
198212-24281
198212-24700
198212-24750
198212-24910
198212-25130
198212-25150
198212-25210
198212-25220
198212-25240
198212-25320
198212-25340
198212-25400
198212-25460
198212-25520
198212-25550
198212-25560
198212-25680

Fig. No.

77
121
7

9
17
104
104
109
107
85
110
104
131

116
140
149
149
128

Ref. No.

2
9
5
16
2
15
16
6
2
15
2
14
8
11

=
a1

N W

[EnY
OOTRORAWNNORAWNRPRAORPPOORAWNNRERPNOORARERLNOD OO W

Parts No.
198212-25690

198212-25720
198212-25750

198212-25770
198212-25790
198212-25810
198212-25820
198212-25830
198212-25840
198212-25850
198212-25860
198212-25870
198212-25880
198212-25890

198212-25930

198212-26090
198212-26190
198212-26240
198212-26260
198212-26290
198212-26380
198212-26440
198212-26580
198212-26590
198212-27250
198212-27261
198212-27280
198212-27321
198212-27330
198212-27350

198212-27371
198212-27470
198212-27521
198212-27651
198212-27710
198212-27990
198212-33150
198213-24322
198213-24341
198213-24350
198213-24360
198213-24370
198213-24380
198213-24390

Fig. No.

48

Ref. No.

[

Parts No.

198213-24400
198213-24420
198213-24441
198213-24470
198213-24510
198213-24700
198213-24710
198213-24720
198213-24740
198213-24750
198217-27570
198217-33650
198220-11520
198220-11530
198220-22520
198220-25810
198220-25830
198220-25840
198220-37900

198220-46400
198220-46500
198220-48750
198220-51860
198220-51870

198220-52180
198220-61340
198220-61351

198220-61800
198220-63340
198220-63850

198220-85290
198223-52150

198230-61560

105

Parts No.

198230-61960
198240-04710
198240-11550
198240-21270
198240-24120

198240-24530

198240-32640
198240-36310
198240-36320
198240-36351
198240-36380
198240-36520
198240-36700
198240-36710
198240-36720
198240-56630
198245-51210

198250-32310
198251-11220
198251-13510
198251-13520
198251-13670
198251-13810
198251-13820
198253-72150
198255-24460
198255-83550

198266-24330
198268-34850

198268-56040
198268-61470
198268-62760
198268-63120
198273-01230
198273-27290
198273-27860
198273-27890
198273-28520
198273-28521
198290-37510

-1
-1




Parts No. Index

Parts No.

198290-37510
198290-78550
198291-77870

198320-31530
198320-31550
198320-31570
198320-31630
198320-31820
198320-32111
198320-32660
198320-33550
198320-33560
198320-33610
198320-36200
198320-36790
198321-32612
198327-04840
198327-51530
198360-03260

198360-03270

198360-22550

198360-53630
198360-78571
198361-48750
198390-25790

198401-13720
198401-13750
198401-13770
198401-13790
198401-13850
198401-14110
198401-14120
198401-14150
198415-25840
198440-11080
198440-11090
198440-34130
198440-64100
198448-01110
198448-01172
198448-01390
198448-04211
198448-04250

Fig. No.

85
99
7
104

~NORPFPNOPORPPFPNOFRPOUUINRPRARPOWNOOIOONO U1

o
NP OO O

[EnY
NNDNNDWSAD

22
23

12

Parts No.

198448-04270
198448-04280

198448-04340
198448-04370
198448-04380
198448-04480
198448-04490
198448-04503
198448-04651
198448-04710
198448-04720
198448-04730
198448-04750
198448-04810
198448-04840
198448-04930
198448-11900
198448-12310
198448-12321
198448-13301
198448-13380
198448-13410
198448-13420
198448-13450
198448-13690
198448-13710
198448-13720
198448-14590
198448-14640
198448-14670
198448-14700
198448-14711
198448-14750
198448-14800
198448-14810

198448-15370
198448-15380
198448-15581
198448-15590
198448-15650
198448-15690
198448-15700
198448-15750
198448-17102
198448-17103
198448-17113
198448-17114
198448-17190

Fig. No.

~NWWOOWONOONOOONOINN

Ref. No.

13
14

[

l_\
P WWNNORPROWOAORANRFRPUONPMPOORPAWRORARWRWNORNENOWN

Parts No.

198448-18100
198448-18110
198448-18150
198448-18170
198448-18200
198448-18220
198448-18250
198448-18310
198448-18320
198448-18350
198448-18360
198448-18400
198448-18440
198448-18460
198448-18490
198448-18500
198448-18540
198448-18580
198448-21062
198448-21280

198448-21320
198448-22150
198448-22190
198448-22301
198448-22350
198448-22360
198448-22401
198448-22470
198448-22510
198448-22520
198448-22550
198448-22610
198448-24230
198448-24290
198448-24310
198448-24320
198448-24330
198448-24740
198448-25782
198448-25801
198448-25891
198448-25910
198448-26110
198448-26120
198448-26130
198448-26140
198448-26150
198448-26160
198448-26170

Parts No.

198448-26220
198448-26310
198448-26320
198448-26340
198448-26510
198448-26520
198448-26530
198448-26910
198448-27470
198448-27590
198448-27880
198448-27950
198448-28100
198448-28220
198448-28230
198448-28250
198448-28310
198448-28320
198448-28330
198448-28340
198448-28361
198448-28370
198448-28430
198448-31401
198448-33120
198448-33220
198448-33310
198448-33340
198448-33380
198448-33390
198448-34110
198448-34211
198448-37250
198448-37360

198448-37370
198448-37401
198448-37450
198448-37530
198448-37551
198448-37600
198448-37610
198448-37620
198448-43300
198448-43331
198448-43340
198448-44510
198448-45150
198448-46350

[EnY

[EnY

[En
~NNOPRPORARRPEPNORMONRFRPOOAORANREEDN

B
WNODMNWN




Parts No. Index

Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
198448-46410-1 96 4 198448-52111 110 3 198450-34751 80 5 198535-15720 27 18
198448-46450 96 5 198448-52220 112 2 15 198535-17270 30 3
198448-46490 96 6 198448-52260 153 6 198450-34830 80 11 198535-24120 39 9
198448-46500 96 7 198448-52280 153 7 198450-51510 109 4 198535-24350 40 2
198448-46581 91 1 198448-52310 105 20 198451-28750 48 24 198535-25260 44 6
198448-46610 91 2 198448-53320 116 3 50 22 198535-25330 49 1
198448-46630 92 3 13 160 26 198535-25350 49 3
198448-46660 92 4 198448-56050 117 13 198454-60830 103 11 198535-25510 45 7
198448-46702 94 2 198448-56051 117 13 -1 198460-46110 95 2 198535-25640 46 4
198448-46750 94 55 198448-56150 117 6 96 2 198535-25660 46 5
198448-46760 94 56 198448-56160 117 3 198460-83350 9 23 198535-25760 46 10
198448-46800 94 57 7 131 15 198535-26090 51 2
198448-46850 96 8 198448-56180 117 9 16 198535-26140 58 6
198448-46940 96 13 198448-56190 117 10 132 6 198535-27050 57 1
198448-46960 95 3 198448-56600 7 8 134 12 198535-27120 58 1
198448-46970 94 59 198448-60080 105 22 198461-52950 106 15 198535-27130 58 3
198448-46980 94 60 198448-60690 124 5 107 6 198535-27140 58 7
198448-47160 158 4 127 5 108 5 198535-27150 58 13
198448-47190 158 6 198448-60700 124 6 6 198535-27160 58 15
198448-47510 98 2 198448-60710 122 3 198461-60590 117 14 198535-27170 64 1
198448-47850 158 13 124 7 198463-03140 6 6 198535-27171 64 1-1
198448-48111 100 2 198448-60730 122 4 198463-05551 10 1 198535-27230 58 19
198448-48140 100 3 198448-60750 122 5 198463-13100 14 1 198535-27260 57 4
198448-48250 69 15 198448-60760 122 6 198463-14610 23 2 198535-27310 58 25
198448-48340 100 8 198448-61661 126 6 198463-14700 24 1 198535-27350 58 36
198448-48410 94 62 198448-61680 126 8 198463-14800 24 11 198535-27390 58 26
198448-48430 94 63 198448-61880 130 1 198463-17911 33 1 198535-27410 67 2
198448-48450 94 64 198448-62060 135 1 198463-62040 131 3 198535-27470 58 37
198448-48470 94 65 198448-62390 127 11 198463-62170-1 132 2 198535-27490 62 6
198448-48522 100 13 198448-62410 128 2 198463-62171-1 132 2 -1 198535-27570 63 9
198448-48530 100 14 198448-62420 128 3 198463-62200-2 132 8 198535-27590 63 11
198448-48570 100 15 198448-62520 128 4 198463-62430 131 13 198535-27620 67 4
198448-48610 94 67 198448-62600 134 2 198463-62431 131 13 -1 198535-27740 64 2
198448-48620 31 13 198448-65590 125 22 198463-62440 131 14 198535-27810 63 14
198448-48630 31 14 198448-74100 149 14 198463-62441 131 14 -1 198535-28241 68 18
198448-48820 103 3 198448-74200 149 15 198463-62460 132 3 198535-28760 64 9
198448-48941 103 6 198448-75111 151 2 198463-62470 132 4 198535-32660 73 6
198448-48980 102 3 198448-75130 151 3 198463-80610 134 11 198535-34360 79 5
198448-48990 105 5 198448-75250 151 4 198475-37690 85 13 198535-36690 83 8
198448-49110 101 3 198448-75320 151 5 198475-37770 84 15 198535-36730 83 9
198448-51450 105 8 198448-75440 151 7 198475-37780 84 16 198535-36740 83 10
198448-51460 103 10 198448-78560 155 3 198475-42250 87 6 198535-37301 84 10

105 9 198448-85290 156 4 198475-65030 125 20 198535-45600 42 35

10 198448-85900 156 8 198492-71800 148 3 198535-48410 100 11

11 198450-33540 78 1 198492-84720 128 9 198535-48430 95 5

12 198450-33570 78 4 198535-04050 9 4 198535-52110 106 5

13 198450-33590 78 5 198535-11890 12 1 198535-52120 106 6

152 12 198450-33610 78 7 198535-11920 12 3 198535-52130 106 7

198448-51510 109 3 198450-34150 79 4 198535-13790 20 17 198535-52140 106 8
198448-51910 106 14 198450-34730 80 1 198535-14130 22 3 198535-52410 106 9




Parts No. Index

Parts No.

198535-54500
198535-56120
198535-56190
198535-57110
198535-60330
198535-60640
198535-62390
198535-62850
198535-62860
198535-65660
198535-75140
198535-75700
198535-78420
198535-78430
198535-78440
198535-78450
198535-78460
198535-78470
198550-60650
198550-61410
198550-61420
198550-61580
1A1040-41610
1A6150-91251
1A6150-93151
1A6380-56050
1A7000-51430
1A7000-51440
1A7000-52820
1A7000-57210
1A7000-61480
1A7020-54510
1A7020-54540
1A7020-54560
1A7030-62750
1A7100-26850
1A7130-65910
1A7260-42310
1A7260-45100
1A7260-52190
1A7260-53350
1A7260-85510
1A7270-74250
1A7340-52290
1A7340-65810
1A7347-65050
1A7350-25600
1A7350-26360
1A7350-33140
1A7351-25760

Fig. No.

115
117
117
105
120
122
127
134
134
140
150
151
153
153
153
153
153
153
124
121
121
120
126
144
144
117
104
104
107
118
105
115
115
115
134

55
145

87

90
111
116
156
149
110
144
140

[EnY

= =
OCWUTWNWOOONWR N

Parts No.

1A7351-25770
1A7351-25780
1A7351-25820
1A7351-25830
1A7351-25840
1A7351-25850
1A7351-25860
1A7351-25870
1A7351-25880
1A7351-25890
1A7351-25930
1A7352-25800
1A7352-25810
1A7352-25900
1A7352-25910
1A7450-01340
1A7450-03110
1A7450-03130
1A7450-03131
1A7450-03170
1A7450-04400
1A7450-11330
1A7450-11340
1A7450-11350
1A7450-13220
1A7450-24170

1A7450-24190
1A7450-24300
1A7450-26190
1A7450-27850
1A7450-27910
1A7450-28100
1A7450-37650
1A7450-47970

1A7450-51190
1A7450-51200
1A7450-51310
1A7450-51820
1A7450-51900
1A7450-52110
1A7450-52130
1A7450-52210
1A7450-52230
1A7450-52310
1A7450-52330
1A7450-52450
1A7450-53200

Fig. No.

160
160
160
160
160
160
160
160
160
160
160
160
160
160
160

IR

[

e

=

=

H
P~NOOPRPWOARRFRPONNNOWNNPAPORANNWRAWOOOOOA~NOGIOIE O

Parts No.
1A7450-53230

1A7450-53252
1A7450-53262
1A7450-53290

1A7450-53300
1A7450-53370

1A7450-53380

1A7450-60720
1A7450-61150
1A7450-61160
1A7450-61190
1A7450-61200
1A7450-61670
1A7450-61790
1A7450-62211
1A7450-62231
1A7450-62320
1A7450-64310
1A7450-64350
1A7450-65250
1A7450-85281
1A7470-51222
1A7470-62030
1A7470-62040
1A7470-62053
1A7470-62054
1A7470-62063
1A7470-62064
1A7480-01410
1A7480-47450
1A7480-47470
1A7480-52250
1A7480-61810
1A7480-64780
1A7480-65310
1A7480-65450
1A7480-65470
1A7480-65510
1A7480-65720
1A7480-65890
1A7480-65900
1A7480-95950
1A7600-27791
1A7600-27850
1A7600-37460

Fig. No.

116

116
116
116
121

116
116

116

Ref. No.

NBRWORPOWOAORANR P

Parts No.

1A7600-37470
1A7600-52222
1A7600-52223
1A7600-60300
1A7600-60610
1A7600-60690
1A7600-61120
1A7600-61280
1A7600-61380
1A7601-13300
1A7601-17190
1A7601-32310
1A7610-48630
1A7610-48650
1A7610-48830
1A7610-48870
1A7610-58100
1A7640-01151
1A7640-01200
1A7640-03100
1A7640-03101
1A7640-03200
1A7640-03201
1A7640-04100
1A7640-04300
1A7640-04370
1A7640-04400
1A7640-04450
1A7640-04600
1A7640-04770
1A7640-04780
1A7640-04940
1A7640-11500
1A7640-11510
1A7640-11540
1A7640-13610
1A7640-15310
1A7640-15520
1A7640-15521
1A7640-15700
1A7640-15710
1A7640-15720
1A7640-15730
1A7640-15800
1A7640-15850
1A7640-15900
1A7640-17431
1A7640-17750
1A7640-17770
1A7640-24100

Fig. No.

86
113
113
120
124
122
125
120
120

py)
4

N N

B
O~NNRPNNADMWRUOMONNARODNWNRNREA

N
RPWNOUIRONOUORANNOUO D

. No.

-1
-1
-1




Parts No. Index

Parts No.
1A7640-24101

1A7640-24150
1A7640-24600
1A7640-24820
1A7640-24860
1A7640-24870
1A7640-24950
1A7640-24970
1A7640-24980
1A7640-25610
1A7640-26010
1A7640-26250
1A7640-26270
1A7640-27300
1A7640-27340
1A7640-27370
1A7640-27400
1A7640-27420
1A7640-27430
1A7640-27481
1A7640-27510
1A7640-27550
1A7640-27580
1A7640-27800
1A7640-27870
1A7640-27910
1A7640-27950
1A7640-33281
1A7640-34220
1A7640-42150
1A7640-43200
1A7640-43250
1A7640-43260
1A7640-43270
1A7640-43280
1A7640-43290
1A7640-43410
1A7640-43450
1A7640-43810
1A7640-43850
1A7640-44110
1A7640-44210
1A7640-44230
1A7640-44240
1A7640-44410
1A7640-46300
1A7640-46620
1A7640-46670
1A7640-46860

Fig. No.

Ref. No.
1-1

2
11
1

22
23
24
1
25
1
1
10
12
20
1
2

o

POPRPWONPOUURPOOINONWOOOIOTOO WIN

I
OQUINFROURAWNNOU

Parts No.

1A7640-46910
1A7640-47100
1A7640-47170

1A7640-47300
1A7640-47310
1A7640-47340
1A7640-47440
1A7640-47610
1A7640-47660
1A7640-47910
1A7640-47950
1A7640-47980
1A7640-48170
1A7640-48171-1
1A7640-48230
1A7640-48310
1A7640-48330
1A7640-48340
1A7640-48350
1A7640-48351
1A7640-48410
1A7640-48490
1A7640-48640
1A7640-48690
1A7640-48950
1A7640-48960
1A7640-51114
1A7640-51132
1A7640-51133
1A7640-51134
1A7640-51135
1A7640-51165
1A7640-51190
1A7640-51230
1A7640-51240
1A7640-51270
1A7640-51300
1A7640-51320
1A7640-51380
1A7640-51381
1A7640-51391
1A7640-51420
1A7640-51610
1A7640-53410
1A7640-53420
1A7640-53430
1A7640-53440
1A7640-56170
1A7640-58150

Fig. No.

ONRFRPRPARODWWARRLRRAWNOOWE

Ref. No.

-2
-3

Parts No.

1A7640-60371
1A7640-60640
1A7640-60650
1A7640-60700
1A7640-60820
1A7640-60830
1A7640-61240
1A7640-61250
1A7640-61311
1A7640-61330
1A7640-61350
1A7640-61360
1A7640-61370
1A7640-61410
1A7640-61510
1A7640-61591
1A7640-61611
1A7640-61621
1A7640-61750
1A7640-62100
1A7640-62101
1A7640-62201
1A7640-62270
1A7640-62301
1A7640-62310
1A7640-62460
1A7640-62610
1A7640-62910
1A7640-63110
1A7640-63130
1A7640-63151
1A7640-63160
1A7640-63170
1A7640-63180
1A7640-63190
1A7640-63200
1A7640-63220
1A7640-63260
1A7640-63270
1A7640-63310
1A7640-63320
1A7640-65670
1A7640-65790
1A7640-71710
1A7640-72100
1A7640-72200
1A7640-72250
1A7640-72300
1A7640-72410

Fig. No.

120
120
120
120
122
122
121
121
125
125
125
125
125
122
125
125
125
125
125
129
129
131
127
131
127
129
129
132
136
136
136
136
136
136
136
136
136
136
136
136
136
142
141
146
148
148
148
147
147
148

B RRPEe = e
NNRANROOOONOUAUIRAONODUTNO©

1
[

[EnY

=

[EEN

OQWNOUINFPFORARWWROOONNOURWWOUIOTIWOOOW-N

[y

Parts No.

1A7640-73100
1A7640-73110
1A7640-74500
1A7640-74510
1A7640-78351
1A7640-78410
1A7640-78880
1A7640-84710
1A7641-51410

1A7650-01210
1A7650-01220
1A7650-01230
1A7650-01240
1A7650-01250
1A7650-11640
1A7650-15510
1A7650-15511
1A7650-15560
1A7650-15561
1A7650-17300
1A7650-17310
1A7650-17400
1A7650-17450
1A7650-17520
1A7650-17530
1A7650-17540
1A7650-48300
1A7650-48420
1A7650-51350
1A7650-60390
1A7650-60500
1A7650-60530
1A7650-60540
1A7650-60622
1A7650-60641
1A7650-60700
1A7650-60710
1A7650-60771
1A7650-60780
1A7650-60810
1A7650-60820
1A7650-60830
1A7650-60910
1A7650-60930
1A7650-60940
1A7650-60960
1A7650-61010
1A7650-61040
1A7650-61050

Fig. No.

149
149
149
149
154

OPRPWWRFPWFRUORAWONNOOOONREPNRWN

. No.

-1
-1




Parts No. Index

Parts No.

1A7650-61810
1A7651-25730
1A7651-62120
1A7660-01050
1A7660-27610
1A7660-56010
1A7660-56110
1A7660-60010
1A7660-62250
1A7660-65670
1A7660-65680
1A7660-65690
1A7660-65780
1A7660-78320
1A7660-78321
1A7660-78330
1A7660-78370
1A7660-85060
1A7670-11100
1A7670-14700
1A7670-14720

1A7670-14730

1A7670-14760

1A7670-14800
1A7670-17501
1A7670-17711
1A7670-21110
1A7670-22480
1A7670-24160
1A7670-24420
1A7670-24700
1A7670-24910
1A7670-25290
1A7670-25440
1A7670-25530
1A7670-25731
1A7670-25760
1A7670-25780
1A7670-25900
1A7670-28450
1A7670-28470
1A7670-37200
1A7670-42101
1A7670-48260
1A7670-48280
1A7670-48610
1A7670-48650

Fig. No.

124
160
129
2
63
117
117
120
127
142
142
140
141
153
153
153
153
156

Ref. No.

14

[EY
=N Ol

[EY

e
COUIUIRUINONRARMUOUWNONREN

-1
-1
-1
-1
-1
-1
-1
-1

Parts No.

1A7680-04010
1A7680-27920

1A7680-27930

1A7680-45320
1A7680-45370
1A7680-46410
1A7680-47000
1A7680-47100
1A7680-47200
1A7680-47610
1A7680-47700
1A7680-47910
1A7680-62060
1A7680-64760
1A7680-65440
1A7680-65520
1A7690-51550
1A7790-01160
1A7790-61070
1A7880-65620
1A7890-04740
1A7890-51230
1A7890-53400
1A7890-53600
1A7890-53630

1A7890-53680

1A7890-53700
1A7890-53710

1A7890-53720
1A7890-53810
1A7890-53820
1A7890-53840

1A7890-57200
1A7890-65010
1A7900-17260
1A7900-17330
1A7900-17360
1A7920-63860
1A7920-63870
1A7950-51220
1A8070-65251

Fig. No.

9
66

66

115
115

115
115

115

115

115

Ref. No.

3
9

10
12
1

IR

'_\
DOOONONPONRPPFPWOONNEDIMN

Parts No.

1A8160-46670
1A8160-65350
1C6215-48870
1C6281-52310

1C6281-52320

1C6460-14340

1C6900-07200
1C6900-23020
1C7100-08150
1E3080-46590
1E6190-55660
1E6190-55710
1E6191-54330

1E6210-54920
1E6910-82500
1E9170-81270
1R1012-00016
22117-060000
22117-100000

22117-120000
22137-050000

22137-060000

22137-080000

Fig. No.

91
145
4
38
120
37
38
59
64

Ref. No.

Parts No.
22137-080000

22137-100000

22137-120000

22137-140000
22137-160000

22137-200000
22157-060000

22157-080000
22190-060002
22190-080000
22190-080002
22217-040000
22217-060000
22217-080000

22217-100000

22217-120000

22217-140000
22217-160000

Fig. No.

86
146
158

120




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No.
22217-160000 134 15 22252-001000 68 32 22351-060040 63 19 22487-120400 85 10
16 22272-000040 4 16 75 12 22512-070200 63 20
149 9 22272-000080 120 36 151 6 22512-070400 84 18
151 10 22272-000150 58 31 22351-060050 71 11 22635-600120 73 9
22242-000110 91 4 43 22351-080032 57 15 22857-500101 116 20 -1
22242-000170 31 5 158 18 74 8 21 -1
65 8 22272-000190 84 17 22351-080040 74 9 121 20 -1
22242-000200 27 12 22287-080000 94 46 78 9 21 -1
22242-000250 160 28 22292-000340 45 17 22351-080070 89 13 125 24 -1
22242-000290 83 15 22312-080180 43 10 22360-190000 151 11 25 -1
22242-000300 30 12 22312-100180 12 6 22360-200000 10 16 26 -1
47 3 15 8 22372-050000 94 73 22857-600101 116 25
48 26 34 10 95 10 23000-022000 103 14
27 35 3 96 18 23000-025000 2 23
49 7 39 33 22372-060000 5 2 23000-035000 2 24
50 23 73 8 22372-080000 97 9 94 76
63 17 78 8 22372-120000 136 12 23000-041000 100 24
94 72 87 23 151 12 23000-048000 100 25
160 29 22312-100250 39 34 22372-160000 147 6 23000-054000 2 25
30 22351-030008 160 32 148 13 26
22242-000320 11 7 22351-030016 92 6 22417-160180 4 17 23000-060000 2 27
22242-000340 44 12 22351-030028 41 31 18 23 7
22242-000400 49 8 22351-035032 15 9 5 3 100 26
50 24 158 19 98 5 23000-080000 1 45
68 28 22351-035040 63 7 120 37 23000-102000 23 8
22242-000450 48 28 18 22417-200100 42 59 23061-190210 9 29
68 29 75 11 22417-200200 58 32 23414-100000 57 16
22242-000480 16 10 22351-040024 146 9 99 13 23414-120016 94 77
22242-000500 71 10 148 8 156 11 23414-140000 42 22
22242-100480 30 23 22351-040032 62 11 158 21 69 19
22252-000140 87 21 22351-050020 79 7 22 23414-150019 97 10
22252-000180 42 20 22351-050040 74 6 22417-200300 9 27 158 23
87 22 22351-050070 89 11 37 10 23414-160000 50 26
22252-000190 44 13 22351-060012 89 12 60 11 23414-180023 32 6
22252-000200 28 6 22351-060025 57 14 61 6 69 20
41 29 22351-060028 92 7 85 9 21
42 21 22351-060030 93 6 94 74 94 78
22252-000220 41 30 22351-060032 15 10 22417-250250 99 7 95 12
51 7 28 7 22417-250300 85 19 100 27
22252-000250 16 4 41 55 86 13 28
8 60 10 22417-400320 149 10 101 4
22252-000370 31 6 34 22417-400400 13 13 23414-200026 39 35
22252-000400 31 7 62 12 30 28 69 22
22252-000420 27 13 13 22486-060160 94 75 94 79
22252-000550 48 29 67 8 95 11 100 29
68 30 9 96 19 101 5
160 31 74 7 22487-080200 64 13 103 15
22252-000620 54 2 158 20 14 23414-220029 100 30
68 31 22351-060036 138 7 22487-080500 58 33 23491-140002 18 8
22252-000950 50 25 22351-060040 63 8 22487-080550 9 28 20 22




Parts No. Index

Parts No.

23491-140002
23857-080000
23857-120000

23857-150000

23857-180000
23871-005000
23871-010000
23871-020000

23871-030000
23876-010000

23876-020000

23876-040000
23887-100002
23897-030002
23980-730850

23980-730900
23980-731000
23980-731100
24101-060054
24101-060064

24101-060094

24101-060104

24101-060114
24101-060124
24101-060144
24101-062034

24101-062064

Fig. No.

39
69
69

94
95
100

39
69
100

Parts No.

24101-062064
24101-062074
24101-062094
24101-062114
24101-062124
24101-062134
24101-063054

24101-063064
24104-062030
24105-060040
24107-060064

24107-062054
24121-062044
24161-202617
24161-303520
24161-323717
24163-305200
24164-000202
24165-000372
24165-000402
24190-050001

24190-070001

24190-080001

24190-100001

24190-130003
24190-160001

24190-180001
24311-000070

24311-000090
24311-000110

24311-000125
24311-000140

Parts No.

24311-000140
24311-000150
24311-000160

24311-000180

24311-000200
24311-000210
24311-000220

24311-000290
24311-000320
24311-000340
24311-000400
24315-000110
24315-000120
24315-000140

24315-000160
24315-000180

24315-000220
24315-000440
24321-000250
24321-000300
24321-000350
24321-000600
24321-000650

24321-000700
24321-001000
24321-001700
24321-002200
24325-000650
24325-000900
24341-000080

Fig. No.

Ref. No.
82

Parts No.

24341-000080
24341-000220

24341-000224

24341-000240
24341-000250
24341-000315
24341-000350
24341-000500
24351-010140
24351-010160
24351-020300

24351-020400
24361-090500
24365-091000
24421-173507
24421-203007
24421-304208
24421-456209
24550-010200
24550-012150

24550-014200
24550-015120
24550-015150

24550-016150
24550-017150

24550-018120
24550-022200
24550-025200

24550-030150
24761-010000

24761-050000
24761-060000

26013-060352

26013-080122

63
86

158
11
13

30
32

100
34




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
26013-080122 34 12 26013-120502 73 12 26106-060162 120 41 26106-080162 103 20
39 43 26013-120652 87 36 42 105 36
26013-080162 34 13 26013-120702 9 31 43 38
65 12 26013-120802 12 9 125 32 39
94 86 -1 26013-120852 87 37 131 17 108 11
158 25 26013-121052 10 18 18 110 20
26013-080202 39 44 23 9 26106-060252 118 6 111 5
45 26013-121202 12 10 26106-060302 2 36 117 17
48 36 26013-121302 9 32 100 39 120 46
57 21 26013-140352 39 52 26106-060402 106 17 47
22 26013-140452 151 14 26106-060452 154 4 48
26013-080252 20 26 26014-080202 158 27 26106-080122 30 30 49
39 46 26016-060162 41 50 55 2 50
47 51 60 36 121 24
72 3 42 24 102 5 25
26013-080352 28 8 26016-080302 41 52 105 37 128 5
43 12 26016-080652 2 32 120 44 10
26013-080452 39 48 26016-100452 42 25 45 132 7
26013-080602 39 49 26016-100802 42 26 26106-080162 2 37 134 18
26013-080702 69 29 26023-040102 112 3 38 154 5
26013-080752 39 50 26023-040162 99 14 8 4 155 6
26013-080802 41 56 26023-040202 3 11 9 33 160 40
42 60 26106-060122 2 33 34 26106-080202 39 44 -1
26013-080852 42 61 34 35 45 -1
152 11 3 13 36 57 21 -1
26013-080952 41 57 15 10 19 100 42
26013-100252 20 27 96 20 23 10 102 6
94 83 104 21 27 28 26106-080252 9 37
84 105 31 34 11 -1 28 12
26013-100302 34 14 -1 117 16 12 -1 39 46 -1
73 10 120 38 36 3 69 31
26013-100352 59 7 39 57 22 -1 26106-080302 6 15
26013-100452 39 51 40 58 44 10 20
26013-120202 100 37 125 29 45 26106-080352 43 12 -1
103 17 30 60 37 56 2
26013-120252 9 30 31 62 16 26106-080502 40 5
100 38 129 11 63 21 43 7
26013-120302 10 17 26106-060162 2 35 65 12 -1 26106-080552 108 12
18 14 91 6 67 12 26106-080602 102 7
30 29 94 85 69 30 26106-080652 156 12
97 11 104 22 75 13 26106-080752 9 38
149 16 105 32 94 86 26106-080802 41 56 -1
150 2 33 96 21 42 60 -1
158 26 34 22 26106-080852 42 61 -1
26013-120352 11 8 35 98 6 152 11 -1
87 34 107 7 99 15 26106-080952 41 57 -1
89 16 108 9 100 40 26106-081102 43 13
26013-120402 73 11 10 41 26106-100162 105 40
87 35 114 2 103 18 26106-100202 9 39
26013-120452 134 17 116 22 -1 19 40




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.  Ref. No.
26106-100202 27 29 26346-100002 27 17 26776-120002 110 7
31 17 60 39 9
84 19 138 8 26877-120002 99 9
103 21 26347-060002 3 14 26986-100002 58 35
121 1 26356-160002 27 30 27260-170000 39 38 -1
151 15 158 28 161 10
26106-100252 22 8 -1 26366-080002 62 1-1 27260-550000 34 17
34 14 65 13 29420-150000 107 4
120 51 26366-100002 39 56 -1 29621-100000 2 39
26106-100302 73 10 -1 26366-120002 39 27 -1 29622-140001 103 22
137 4 26450-040402 90 5 104 24
26106-100402 27 16 26450-060102 94 25 107 8
26106-100652 6 12 49 159 4
26106-120302 89 16 -1 26450-060802 94 26 29622-250001 4 21
26106-120352 87 34 -1 50 7 34
26108-100852 73 13 -1 26450-080252 18 15 104 25
26108-120402 34 15 68 38 108 13
73 11 -1 26450-080352 90 6 41850-000080 42 49
26108-120502 39 53 26450-080652 94 51 41850-000140 94 27
40 6 26557-030162 104 23 52
73 12 -1 26557-050162 110 21 41851-000090 42 50
26108-120652 39 54 26557-060062 146 10 41851-000140 94 28
26108-120852 34 16 148 9 53
26116-060122 40 7 26557-060402 116 26 41851-000220 42 51
26116-080754 4 19 26711-100002 6 13 41856-010150 42 52
26116-100252 22 8 26716-080002 9 41 41856-020230 100 43
26116-100552 78 10 37 11 41856-020530 94 29
26116-100852 73 13 40 9 54
26116-160252 97 12 58 11 794130-71410 149 1
26116-160502 151 16 18 794251-13910 72 1
26116-161002 134 19 60 27 794321-13660 18 6
26116-161102 97 13 109 2 933160-09240 120 52
26216-100252 31 18 26716-100002 39 56
26216-120352 39 6 58 12
161 7 35 -1
26216-120502 12 11 59 4
26216-160452 35 4 64 7
5 85 11
134 20 91 7
26218-100902 39 7 26716-120002 12 12
161 8 39 27
26218-120252 39 8 55
161 9 57
26346-060002 40 8 26716-160002 97 14
26346-080002 28 9 134 21
58 46 22
47 26736-080002 110 12
59 8 26736-160002 149 11
60 38 26756-100002 58 34
146 15 26756-160002 149 12




	Contents
	1.ENGINE RELATED
	2.ENG. ACCESSORIES
	3.ACCEL SENSOR
	4.FOOT ACCELERATOR
	5.FOOT ACCELERATOR
	6.EXHAUST
	7.FUEL TANK
	8.FUEL BREATHER
	9.TANK COVER
	10.FRONT BRACKET
	11.CENTER PIN
	12.KNUCKLE ARM
	13.TIE ROD
	14.RING GEAR
	15.DIFFERENTIAL GEAR
	16.PROPELLER SHAFT
	17.FRONT SHAFT(1
	18.FRONT AXLE CASE
	19.BREATHER(FRONT
	20.FRONT GEAR CASE
	21.FRONT SHAFT(2
	22.FRONT SPINDLE
	23.SHAFT COVER
	24.FRONT WHEEL TIRE
	25.FRONT WHEEL TIRE
	26.HUB BOLT
	27.STEERING COLUMN
	28.STEERING SHAFT
	29.STEERING WHEEL
	30.PST CYLINDER
	31.PST VALVE
	32.PST PIPING
	33.PST HOSE
	34.CLUTCH HOUSING
	35.DOCKING BOLT
	36.DAMPER DISC
	37.CLUTCH LINK
	38.CLUTCH WIRE
	39.TRANSMISSION CASE
	40.CENTER PLATE
	41.REVERSER VALVE
	42.PTO VALVE
	43.FRONT COVER
	44.MAIN SHAFT
	45.DRIVEN SHAFT
	46.COUNTER SHAFT
	47.REDUCTION SHAFT
	48.POWER REVERSER
	160.POWER REVERSE
	49.CREEP GEAR
	50.PTO CLUTCH
	51.PTO DRIVE SHAFT
	52.PTO DRIVEN SHAFT
	53.PTO SHAFT
	54.PTO IDLE GEAR
	55.PTO SHAFT COVER
	56.PTO SHAFT GUARD
	57.MAIN CHANGE SHIFT
	58.SHIFT LEVER
	59.SHIFT LEVER LINK
	60.REVERSER LEVER
	61.REVERSER LEVER LINK
	62.SUB CHANGE SHIFT
	63.SUB LEVER
	64.SUB LEVER LINK
	65.PTO SHIFT
	66.LEVER KNOB
	67.CREEP SHIFT
	68.FRONT DRIVE
	69.FRONT SHIFT
	70.RING GEAR
	71.DIFFERENTIAL GEAR
	72.DIFFERENTIAL CARRIER
	73.REAR HOUSING
	74.DIFFERENTIAL LOCK
	75.DIFFERENTIAL LOCK PEDAL
	76.DIFFERENTIAL LOCK LINK
	77.FINAL PINION
	78.FINAL GEAR
	79.REAR AXLE SHAFT
	80.REAR WHEEL TIRE
	81.REAR WHEEL TIRE
	82.HUB BOLT
	83.BRAKE
	84.PEDAL
	85.BRAKE LINK(1
	86.BRAKE LINK(2
	87.HYDAULIC CYLINDER CASE
	88.PISTON
	89.LIFT CRANK
	90.CONTROL
	91.STOP VALVE CONTROL
	92.STOP VALVE
	93.SAFETY VALVE
	94.SUB CONTROL VALVE
	95.SCV CONTROL
	96.SCV CONTROL
	97.HYDRAULIC CONTROL
	98.HYDRAULIC CONTROL
	99.HYDRAULIC CONTROL LEVER
	100.HYDRAULIC PIPING
	101.HYDRAULIC PIPING
	102.HYDRAULIC FILTER
	103.OIL COOLER
	104.WIRE HARNESS
	105.WIRE HARNESS
	106.WIRE HARNESS
	107.WIRE HARNESS
	108.WIRE HARNESS
	109.BATTERY
	110.SWITCH
	111.SWITCH
	112.SWITCH
	113.SWITCH
	114.SWITCH
	115.LAMP
	116.FRONT LAMP
	117.METER
	118.HORN
	119.BACKBUZZER
	120.FRONT FRAME
	121.HOOD
	122.HOOD SEAL
	123.HOOD SEAL
	124.HOOD SEAL
	125.FRONT GRILLE
	126.DASHBOARD
	127.LEVER GUIDE
	128.INTERIOR
	129.INTERIOR
	130.FLOOR SEAL
	131.OVER FENDER
	132.FLOOR COVER
	133.FLOOR FRAME
	134.FLOOR SUPPORT
	135.DUST GUARD
	136.SEAT
	137.SEAT BELT
	138.BACK MIRROR
	139.BACK MIRROR BRACKET
	140.LABELS
	141.LABELS
	142.LABELS
	143.LABELS(SAFETY)
	144.LABELS(SAFETY)
	145.LABELS(SAFETY)
	146.TOP LINK
	147.LIFT LINK(L
	148.LIFT LINK(R
	149.LOWER LINK
	150.DRAWBAR PLATE
	151.DRAWBAR HITCH
	152.FLOW CONTROL VALVE
	153.CONTROL BOX
	154.CONTROLLER
	155.SENSOR
	156.ROPS
	157.ACCESSORY
	158.DRAFT CONTROL
	159.REPAIR PARTS(FUEL PUMP
	161.REPAIR PART(MISSION HOUSING
	Parts No. Index

